
Prices:

Order Information:

Cancellation Charge:

Phone:  (800) 777-2760
E-mail: acsales@autocrane.com

www.autocrane.com

Auto Crane Parts Price List

Auto Crane Company
4707 N. Mingo Road

Tulsa, OK  74117  USA

All prices in U.S. Dollars.  All prices are EX-WORKS, Tulsa, Oklahoma.  
Orders should be consolidated to meet minimum order requirements of 
$100 NET.  Prices and specifications are subject to change without 
notice.  

Order by product part number from catalog, NOT by product description.  
For orders only, e-mail to acsales@autocrane.com.  All orders must have 
a submitted copy on file.

Orders cancelled within 60 days prior to the scheduled ship date will be 
subject to a 25 percent restocking charge.  Cancellation of orders for other 
than standard units will be subject to cancellation charges if received less 
than 90 days prior to scheduled ship date.  There will be a 100 percent 
cancellation charge for any items such as paint or other non-standard 
products which have been ordered or produced by Auto Crane to satisfy a 
customer order.

July 2025 Edition

This price list is not all encompassing of the products and parts available. Please contact Auto Crane 
customer service for pricing on specific items not found on this list.

7/28/2025



Part Number Description Suggested List Price
000101000 TRMNL,WR-14-6R1005GSFT $3.00
000115000 CLIP,#15 (JIFFY CLIP) $3.00
000201000 TERMINAL, WIRE-P10-6R $4.00
000206000 PIPE PLUG 3/4NPT SS $40.00
000208000 PIPE PLUG 1/2NPT SS $18.00
000209000 PLUG,PIPE-SOC 1/4 ZP $27.00
000211000 PLUG,-4 O-RING             A $3.00
000300000 TERMINAL WR RB14-10 $3.00
000302000 TERMINAL WR 2R814 $4.00
000402000 TERMINAL WR RB14-14 $4.00
000404000 SCREW RD HD #6UNC X 5/8 CP GR3 $3.00
000405000 TERMINAL WIRE FEM FLAG $3.00
000501000 TERM, SOLDERLESS $2.00
000601000 TERMINAL WR RB14-38 $4.00
000602000 SCREW RD HD #6UNC X 1 CP GR3 $3.00
000603000 SCREW RD HD #6UNC X 1/2 CP GR3 $4.00
000605000 SCREW RD HD #6UNC X 3/8 CP GR3 $4.00
000609000 SCREW RD HD #6UNC X 3/4 CP GR3 $4.00
000610000 SCREW RD HD #6UNC X 1-1/2 CP GR3 $3.00
001000000 TERMINAL WR RC10-8 $4.00
001002000 TERMINAL WR RC10-6 $4.00
001004000 SCREW PN HD #6 X 3/4 ZP SHT METAL $3.00
001102000 TERMINAL WR 2RC-10 $3.00
001104000 BUTT CONNECTOR             A $4.00
001202000 TERMINAL WR RC10-14 $4.00
001204001 SCREW FL HD #8 UNC HEX DRIVE SS $4.00
001207000 SCREW PN HD #8 X 1 CP SHT METAL SELF TAP $4.00
001208000 SCREW FL HD #10UNF X 1 3/4 ZP $4.00
001208100 SCREW FL HD 10UNF X 1 SS $4.00
001302000 SCREW RD HD #8UNC X 1/2 CP GR3 $3.00
001303000 SCREW RD HD #8UNC X 3/8 SS $4.00
001503000 SCREW RD HD #8UNC X 3/4 CP GR3 $4.00
001800000 SCREW FL HD #10UNF X 1/4 CP GR3 $4.00
002000000 SCREW RD HD #10UNF X 1/2 CP GR3 $3.00
002005000 TERMINAL WR RC10-516 $4.00
002011000 TERMINAL PUSH-ON 18-22 $4.00
002012000 TERMINAL RING #6 18-22 $11.00
002013000 TERMINAL SPADE #6 14-16 $4.00
002200000 SCREW RD HD #10UNF X 3/4 CP GR3 $4.00
002300000 TERMINAL WR E6-516 $5.00
002402000 **OBSOLETE**  TERMINAL WR E6-38 $11.00
002502000 SCREW RD HD #10UNF X 1 1/4 CP GR3 $4.00
002602000 SCREW RD HD #6UNC X 1 1/4 CP GR3 $5.00
002603000 SCREW RD HD #10UNF X 2 CD GR3 $3.00
002607000 SCREW RD HD #10UNC X 3/4 CP GR3 $3.00
002608000 SCREW HX HD 1/4UNC X 3/4 CP GR3 SELF TAP $3.00

2025 July



Part Number Description Suggested List Price
002609000 SCREW RD HD #10UNF X 5/8 CP GR3 $3.00
002609001 SCREW, RD HD, #10-24, 2.25 LG, ZINC PLATED $3.00
002609003 SCREW, PAN HD, 8-32 2.25 LG, SS $5.00
002614000 SCREW HX HD 5/16UNC X 5/8 CP GR3 SELF TAP $3.00
002702000 TERMINAL WR FR-516 $3.00
002900000 SCREW SOC HD 1/4UNC X 3/8 GR8 $3.00
002901000 TERMINAL WR F4-38 $3.00
002902000 SCREW SOC HD 1/4UNC X 1/2 GR8 $3.00
002905000 SCREW SOC HD 1/4UNF X 3/4 CP GR8 $5.00
003906000 SCREW SOC HD 5/16UNC X 3 1/4 ZP GR5 $6.00
004700000 SCREW PN HD #8 X 1 1/2 CP GR3 SELF TAP $3.00
005000000 BUSH 1/2 PLASTIC W/SCR ON WSHR $4.00
005003000 SCREW PN HD #8 X 3/8 CP GR3 SELF TAP $0.00
005101000 SCREW PN HD #8 X 1 1/4 CP GR3 SELF TAP $3.00
005102000 SCREW HX HD 1/4UNF X 5/8 CP GR5 $3.00
005401000 SCREW HX HD 1/4UNC X 5/8 CP GR5 $3.00
005406000 SCREW HX HD 1/4UNF X 1/2 GR5 $3.00
005500000 SCREW HX HD 1/4UNC X 3/4 GR5 $3.00
005501000 SCREW HX HD 1/4UNF X 3/4 CP $3.00
005510000 SCREW HX HD WHZ LK 1\4UNC X 3\4 $4.00
005601000 SCREW HX HD 1/4UNF X 1 CP GR5 $3.00
005604000 SCREW HX HD 1/4UNC X 1 GR5 $3.00
005606000 SCREW HX HD 1/4UNC X 1 -1/2" GR5 $4.00
005610000 SCREW SOC HD 1/4UNC X 3/4 ZP GR8 $3.00
005611000 SCREW SOC HD 1/4UNC X 1 ZP GR8 $3.00
005612000 SCREW SOC HD 1/4UNC X 1 3/4 BLK GR5 $4.00
005700000 SCREW HX HD 1/4UNC X 1-1/4CP GR 5 $4.00
005800000 SCREW HX HD 1/4UNC X1-1/2 CP GR5 $3.00
005804000 SCREW HX HD 1/4UNC X 1 1/2 GR5(USE 005800) $11.00
005806000 SCREW HX HD 1/4UNC X 2 GR5 $4.00
005810000 SCREW HX HD 1/4UNC X 1 3/4 CP GR5 $3.00
005901000 SCREW HX HD 1/4UNC X 1/2 GR5 $3.00
006002000 SCREW HX HD 1/4UNC X 3/4 BRASS $4.00
006010000 NUT HX 1/4UNC BRASS $4.00
006200000 SCREW HX HD 1/4UNC X 1 1/4  GR5 $3.00
006200001 SCREW HX HD 1/4-20 X 3/4 GR5 $4.00
006205000 SCREW SOC HD 5/8UNC X 1-1/4 $12.00
006210000 CAPSCREW 8/32 1" LG $4.00
006801000 SCREW HX HD 1/2UNF X 4 GR8 $5.00
007400000 SCREW HX HD 5/16UNC X 1 GR5(USE 007811) $4.00
007401000 SCREW HX HD 5/16UNC X 1/2 GR5 $4.00
007800000 SCREW HX HD 5/16UNC X 2 GR5 $5.00
007803000 SCREW HX HD 5/16UNC X 3-1/2 CP GR 5 $3.00
007804000 SCREW HX HD 5/16UNC X 1 1/4 CP GR5 $3.00
007805000 SCREW HX HD 5/16UNC X 1 1/2 GR5 $3.00
007807000 SCREW HX HD 5/16UNC X 3/4 GR5 SS $3.00

2025 July



Part Number Description Suggested List Price
007808000 SCREW HX HD 5/16UNF X 1/2 GR5 $3.00
007810000 STUDD 5/16UNF X 2 1/2 $10.00
007811000 SCREW HX HD 5/16UNC X 1 ZP GR5 $3.00
007817000 SCW HX HD 5/16 X 8 NC $8.00
008100000 SCREW HX HD 3/8UNF X 5/8 CP GR5 $3.00
008400000 SCREW HX HD 3/8UNC X 3/4 GR 5 $3.00
008401000 SCREW HX HD 3/8UNC X 1/2 GR5 $4.00
008701000 SCREW HX HD 3/8UNC X 1 ZP GR5 $2.00
008701001 SCREW HX HD 3/8UNC X 1 GR5 SS $4.00
008701002 SCREW HX HD 3/8UNC X 1 ZINC YELLOW CHROMATE PLATED STEEL $3.00
008701175 SCREW HX HD 3/8UNC X 1 3/4 ZP GR5 $42.00
008702000 SCREW HX HD 3/8UNC X 1 1/4 ZP GR5 $3.00
008800000 SCREW HX HD 3/8UNF X 1 GR5 $3.00
009101000 SCREW HX HD 3/8UNF X 2 3/4 GR5 $5.00
009109000 SCREW HX HD 3/8UNC X 1 1/2 GR5 $3.00
009116000 SCREW HX HD 3/8UNC X 2 CP GR5 $3.00
009118000 SCREW SOC HD 1/2UNC X 2 GR5 $6.00
009800000 SCREW HX HD 3/8UNF X 3 1/2 GR5 $5.00
009800010 SCREW HX HD 3/8 UNF X4 3/4 GR 5 ZP $12.00
009900000 SCREW HX HD 3/8UNF X 5 1/2 GR5 $6.00
010000000 SCREW HX HD 1/2UNC X 3/4 G5 $5.00
010201000 SCREW HX HD 1/2UNC X 1 1/2 GR5 $3.00
011200000 SCREW HX HD 1/2UNF X 2 1/2 GR5 $3.00
011202000 SCREW HX HD 1/2UNF X 2-3/4 CP GR5 $3.00
011500001 NUT #8 UNC LOCK SS $4.00
011506000 SCREW HX HD 1/2UNF X 3 1/2 GR5 $4.00
011506002 WASHER FL 1/2 $4.00
011506003 NUT HX JAM 1/2-13 $4.00
011506004 SCREW CH 1/2-13 X 4" $5.00
011508000 SCREW HX HD 1/2UNC X 1 CP GR5 $3.00
011508001 BOLT, 1/2-13 1" ZINC YELLOW $4.00
011510000 SCREW HX HD 1/2UNC X 1 1/4 GR5 $3.00
011511000 SCREW HX HD 1/2UNF X 2 1/4 GR5 $3.00
011600000 SCREW HX HD 1/2UNC X 6 GR3 $4.00
011603000 SCREW HX HD 1/2UNC X 1 3/4 GR5 $3.00
011608000 SCREW HX HD 1/2UNC X 2 GR5 $3.00
011609000 SCREW HX HD 1/2UNC X 2 1/2 GR5 $3.00
012197000 SCREW SOC HD 1/2UNC X 1-1/2 GR5 $6.00
012198000 SCREW HX HD 5/8UNC X 1-3/4 ZP GR8 $5.00
012200000 SCREW HX HD 5/8UNF X 1 3/4 GR5 $5.00
012502000 SCREW HX HD 5/8UNC X 2 1/4 GR5 $4.00
012701000 SCREW HX HD 5/8UNF X 3 GR5 $3.00
013501000 SCREW HX HD 5/8UNC X 9 GR5 $14.00
013507000 SCREW HX HD 5/8UNF X 2 GR5 $5.00
013509000 SCREW HX HD 5/8UNC X 3 1/2 GR8 $7.00
013512000 SCREW HX HD 5/8UNC X 3-1/2 GR5 $5.00

2025 July



Part Number Description Suggested List Price
014300000 SCREW HX HD 3/4UNF X 4 1/2 GR5 $9.00
014302000 SCREW HX HD 3/4UNF X 7 CP GR5 $13.00
014304000 SCREW HX HD 3/4UNF X 6 GR5 $9.00
014400000 SCREW HX HD 3/4UNF X 5 GR5 $13.00
015000000 SCREW HX HD 7/8UNF X 3 1/2 ZP GR5 $6.00
015100000 SCREW HX HD 7/8UNF X 4 GR 8 $20.00
015104000 SCREW HX HD 7/8UNF X 5 GR 8 $12.00
015400000 NUT HX #6-32 $3.00
015410000 NUT. HX LK #6 NCCP3 $4.00
015500000 NUT, HX #8 NCCP3 $3.00
015600000 NUT HX#10 NFPLTGR2/3 $3.00
015800000 NUT HX-LOCK #10 NFCP $3.00
015801000 NUT HX-LOCK #10 NCCP $3.00
015801001 8-32 STAINLESS STEEL NYLON-INSERT LOCKNUT $4.00
015803000 NUT 10-32 CENTER LOCK      A $3.00
015900000 NUT HX 1/4-20UNC SS $3.00
016100000 NUT HX 1/4 NFCP $3.00
016100001 SCREW, FLAT HEAD, 1/4-28 X 1, ZINC PLATED, GR 5 $3.00
016200000 NUT HX-NYLON LOCK 1/4 NFCP $3.00
016300000 NUT HX-NYLON LOCK 1/4 NCCP $3.00
016500000 NUT HX 5/16 NCCP $3.00
016600000 NUT HX 5/16 NFCP $4.00
016800000 NUT HX HL 5/16 NFCP $4.00
016801000 NUT HX NYLK 5/16-18UNC CP $3.00
017102000 NUT HX 3/8 NFCP $11.00
017300000 3/8-16 RG THIN NYLON INS L/N PLTD $2.00
017301000 NUT HX-LOCK 3/8 NCCP $3.00
017400000 NUT HX HL-LOCK 3/8 NFCP $3.00
017699000 NUT HX-LOCK 1/2 NCCP       A $3.00
017700000 NUT HX HL-LOCK 1/2 NFCP $3.00
017701000 NUT HX 1/2 NCCP $3.00
017701001 NUT, 1/2, ZINC YELLOW $4.00
017701305 NUT HX LOCK 1/2-13 GR8 $26.00
017704000 NUT HX 1/2NF HVY           A $3.00
017800000 NUT HX LOCK 1/2 NFCP $3.00
017900000 NUT, HXHD, 7/16 UNC CP     A $4.00
018100000 NUT HX 5/8UNF THIN NYLK GR5 $5.00
018200000 NUT HX LOCK 5/8 NCCP $6.00
018202000 NUT, SQUARE, 5/8 UNC $4.00
018301000 NUT HX 5/8 NCCP $3.00
018600000 NUT HX NYLK 3/4-16UNF CP $8.00
018900000 NUT HX 7/8 NFCP GR8        A $6.00
019000000 NUT HX 7/8UNF LOCK ZP $8.00
019101000 NUT SQ 1 NC $4.00
019600000 WASHER SP LK #6      CP $3.00
019602000 WASHER LK #10 $11.00

2025 July



Part Number Description Suggested List Price
019700000 WASHER SP LK # 8      CP $3.00
019701000 WASHER, FLAT, #8           A $4.00
019800000 WASHER SP LK #10      CP $3.00
019900000 WASHER FL    #10      CP $3.00
020000000 WASHER FL #10 ZP $3.00
020001000 WASHER IN LK #10      CP $2.00
020200000 WASHER SP LK  1/4 STAINLESS $3.00
020300000 WASHER FL 1/4     CP $3.00
020400000 WASHER FL SAE 1/4     CP $3.00
020600000 WASHER SP LK  5/16    CP $2.00
020601000 WASHER SP LK  5/16    ZP $3.00
020900000 WASHER FL S/16X1 1/4ODCP $4.00
020901000 WASHER FL SAE 5/16    CP $3.00
021100000 WASHER SP LK  3/8     CP $2.00
021100001 WASHER SP LK 3/8, YELLOW ZINC PLATED $3.00
021200000 WASHER FL SAE 3/8     CP $2.00
021200002 WASHER FL 3/8 GR8 ZINC YELLOW $47.00
021201000 WASHER 3/8 REG FLAT ZP $11.00
021403000 WASHER, FLAT-HARDENED 3/8 $3.00
021500000 WASHER SP LK  1/2     CP $3.00
021500001 WASHER, SP LK 1/2, ZINC YELLOW $4.00
021500305 WASHER FLAT 1/4 STAINLESS STEEL $3.00
021502000 WASHER,SPLK 1/2 HI-COLLA   A $3.00
021600000 WASHER FL     1/2     CP $3.00
021801000 WASHER FL 5/8X1 5/16O.D. $3.00
021802000 WASHER FL 5/8X1 3/4 O.D. $4.00
022101000 WASHER SP LK  3/4     CP $3.00
022102000 WASHER FL     3/4     CP $5.00
022200000 WASHER SP LK  7/8     CP $3.00
022300000 WASHER SP LK 1"       CP $4.00
022502000 WASHER FL 1" W 208ODX003 $3.00
022700000 PIN, SE-LOC-3/32 X 1/2 $4.00
022703000 PIN,ROLL-3/1L X 1 3/4 $16.00
023500000 CLAMP. ROPE U-BOLT 5/16 $19.00
023800000 WASHER SP LK 5/8 $3.00
023902000 WASHER FL 5/8 HARDENED 1.062 OD $3.00
040511000 DECAL, WRN 5004-6006       A $6.00
040517000 DECAL, DANGER "STAY CLEAR OF BOOM"B $5.00
040518000 DECAL, DANGER "STAY CLEAR OF LOAD"B $3.00
040519000 DECAL, DANGER "SCISSORS POINT"    C $5.00
040524000 DECAL, DANGER "DO NOT OPERATE..." B $6.00
040529000 DECAL DANGER "ELECTROCUTION HAZARD" POWER LINE $11.00
040530000 DECAL-CAUTION TWECO/LIVE          B $6.00
040534000 DCL-MTR AIR CLD- UNI WND $3.00
040552000 DECAL KIT-RELAY $5.00

2025 July



Part Number Description Suggested List Price
040579000 DECAL DANGER  "INSPECT VEHICLE"   B $8.00
040580000 DECAL,DANGER "AN UNTRAINED OPER   C $6.00
040581000 DECAL DNGR SERIOUS CRUSH INJURY   B $5.00
040587000 DECAL,WARNING"LOAD SENSOR PRE-SET"B $3.00
040611000 PLATE,SERIAL 6000                 A $8.00
040619001 DECAL LOGO MINATURE $6.00
040620100 DECAL 3M STRIPING BLACK    A $6.00
040624000 DECAL AUTO CRANE $31.00
040624100 DECAL 3M A/C BLACK         A $6.00
040625000 DECAL-3M-6000              A $6.00
040627000 DECAL KIT (6006)                  B $264.00
040629000 DECAL-ECONOMIZER $6.00
040630000 DECAL, DANGER "STAY CLEAR OF LOAD"B $3.00
040632000 DECAL,WARNING"TAMPERING W/OVERLOADB $17.00
040634000 DECAL-CAUTION 8 GPM        B $24.00
040824000 DECAL, AMERCIAN FLAG, MADE IN THE U.S.A. $3.00
083800000 CLIP,CABLE-#838 $3.00
100300000 BLOCK TRV STD SML                 C $313.00
100303000 PLATE,SIDE-SHEAVE                 B $15.00
100309000 SWIVEL HOOK ASSY W/LATCH   A $136.00

110703 WINCH-DCG8R FOR AUTOCRANE # 3203 PRX $2,664.00
113001 WINCH-DCG24-246R, WITH FRAME, AUTO CRANE $3,813.00
113003 WINCH-DCDG-200R, W/FRAME, AUTO CRANE $3,717.00
113004 WINCH-HDG8RSC, AUTO CRANE 3203H $4,434.00

123308 SERVICE CRANE HOIST-SCH 4900, BLOCKED CLUTCH, 18.7 CU IN MOTOR $5,250.00

123313
WINCH-RPH 2500, 9.6 CU IN MOTOR, WITH BLOCK CLUTCH, AUTO CRANE 
WINCH

$4,550.00

123315 WINCH-RPH 4200 WITH BLOCKED CLUTCH, AUTO CRANE WINCH $4,485.00
123331 HOIST SCH 2000 WITH BLOCKED CLUTCH $6,027.00
123339 HOIST-SCH 2500, 9.6 CU IN MOTOR, WITH BLOCK CLUTCH & RELIEF VALVE $5,194.00
123340 HOIST-SCH 3000 W/BLOCKED CLUTCH & RELIEF VALVE $5,096.00
123341 HOIST-SCH 4200 WITH BLOCKED CLUTCH & RELIEF VALVE $5,054.00
123428 WINCH-RPH 5000 FOR AUTO CRANE, W/ STD C'BALANCE $8,427.00
123437 WINCH-RPH 7000, BLOCKED CLUTCH & RELIEF VALVE, AUTO CRANE $7,886.00

123438
WINCH-RPH 5000 WITH BLOCKED CLUTCH & RELIEF VALVE, FOR AUTO 
CRANE

$6,457.00

123442 HOIST, RPH 5000 W/RELIEF VALVE 12 GPM, UNPAINTED $6,277.00
123449 HOIST-SCH 6000, 3000 PSI $7,207.00

123967
WINCH-RPH 4200 WITH BLOCKED CLUTCH & RELIEF VALVE, AC, TITAN 
ARMOR

$5,744.00

123968 WINCH-RPH 4200, W/ BLOCKED CLUTCH AND RELIEF VALVE, UNPAINTED $5,744.00

160240 SPEED RED-HSDG-7R,LESS MTR,W/WM BRK $1,599.00

2025 July



Part Number Description Suggested List Price

160247
SPEED REDUCER-SH-400R SPEC. ROTATION BOX, A/C, ROTARY ENCODER 
EQUIPPED

$3,311.00

160248
SPEED REDUCER-SH-400R, SPECIAL, ROTATION BOX FOR AUTO CRANE, 
ROTARY ENCODER EQUIPPED

$3,007.00

160269 SPEED RED-SDCG8R,VERT MT LH,AC,12V $1,927.00
160364 SPEED RED-SHG-246R,W/SHAFT #357158 $1,730.00
160370 SPEED RED-DCSG24-246R,AUTO CRANE $2,385.00
160378 SPEED RED-SHG246R,HI STRENGTH SHAFT $3,268.00
160407 SPEED REDUCER-SH400R,SPC,ROT BX,A/C $3,217.00
160411 SPEED REDUCER-SDCG-200R L/SOL, A/C $2,067.00
160412 SPEED RED-DCSG24-246R, AUTO CRANE $4,335.00
160414 SPEED REDUCER-SH-400R, SPECIAL, ROTATION BOX FOR AUTO CRANE $2,909.00

160415 ROTATION GEARBOX, SH-400R SLEW DRIVE, FOR AUTO CRANE, UNPAINTED $3,215.00

180000000 GENERAL ASS'Y - 6000-S $20.00
200041000 BASE ASS'Y                        B $485.00
200042000 TUBE,OUTER                 7444-1 A $71.00
200063000 SLEEVE                SEE-7003    B $52.00
200074000 TOGGLE-JACK LEG                   B $120.00
200081000 MEMBER,HORIZ-JACK LEG      7443   B $156.00
200085000 TOGGLE,JACK LEG                   A $87.00
200100000 BEARING                    BA-2001 $94.00
200182000 RELAY 12V COIL SEALED      B $166.00
200282000 INSERT,JACKLEG             7003-2 B $50.00
200372000 POCKET,JACK LEG(SEE 7003XX)7003-3 B $19.00
200454000 JACK LEG W/BASE-14"               B $146.00
200477000 BAR RT HR 1/4 x 4 x 4 $60.00
200479000 WSHR,N-CNDCT-1/8ID9/32OD $4.00
200545000 BREATHER                   HBA-A-30 $27.00
200717000 JACK LEG              7347-16     B $437.00
200721000 JACK LEG  (SEE 200713)   7347-24  B $339.00
200730013 TUBE, ADJ JACK LEG, W/ HOLE, 13"L $25.00
200876000 FITTING STR 6 SAE/6 JIC $3.00
200880000 RDCR PIPE 3/8 EXT/1/4INT $4.00
200909000 ASSEMBLY, SHEAVE                  B $182.00
200982020 HOSE CLAMP $6.00
200982023 HOSE CLAMP, 3/8" ID $4.00
202710000 MANIFOLD, DAMEN S          A $685.00
202756000 FITTING, -8SAE/-6JIC, STR $9.00
202759000 ell - 90 $7.00
227401000 SHEAVE ASSY        RBC-2274       B $247.00
230400000 HOOK, CABLE       RBC-2304     A $22.00
230400002 HOIST CABLE HOOK $13.00
239000000 KB ZERK DRIVE GR $5.00
239300000 ZERK GR    #1610-8         RBC-2393 $3.00

2025 July



Part Number Description Suggested List Price
240220000 KB CE, TUBING                  B $24.00
240234000 BEARING, NEEDLE                   A $131.00
240237000 SPACER                            A $134.00
240245000 HANDLE, POSITION PIN       B $7.00
241170000 FITTING BLKHD 6 JIC $10.00
241175000 FITTING 90 6 SAE/6 JIC                               A $40.00

246043 KIT-GASKET & SEAL, SHG-246R $48.00
246048 KIT-GASKET & SEAL, RPH-12,000 $134.00
246049 KIT-GASKET & SEAL, RPH 5000 $223.00
251110 KIT-REMOTE CONTROL SWITCH,12 FT $86.00
251220 KIT-GEAR & SHAFT MODEL 246R STD. DRUM $1,443.00
256149 KIT - WM BRK, FIELD REPL, FOR MOD G200R, LESS WORM $1,694.00
262029 ASSY-MOTOR&PINION,4.8HP,12V $980.00
262035 12V-ELECTRIC MOTOR ASSEMBLY - 12V, RE-12000, W/ISOLATED GROUND $670.00
262036 24V, ELECTRIC MOTOR ASSEMBLY - 24V, RE-12000, W/ISOLATED GROUND $907.00
262037 12V, ELECTRIC MOTOR ASSEMBLY-12V, 2.5 HP, WITH ISOLATED GROUND $487.00

270307000 RECEPT ASSY BAYONET 2703PR        B $228.00
270309000 HARNESS RELAY 2703PR              B $202.00
270314000 BRCKT RELAY MTG 2703MR            B $6.00
270321000 DECAL 3M 2703              A $11.00
270324000 PUMP HYD 2703PR                   B $2,780.00
270325001 SEAL KIT                          A $300.00
270326000 INSULATOR BOOT BLACK              A $3.00
270393000 PLATE SIDE LH 2703M        D $80.00
270395000 DECAL KIT 2703                    C $113.00
270396000 PLATE SIDE RH 2703MR       D $119.00
270397000 PLATE SIDE LH 2703MR              D $118.00
270398000 SIDE PLATE/QUILL HSGWELD          D $248.00
270399000 BRACKET ACTUATOR                  D $20.00
270400000 BRACKET ACTUATOR WELDMENT         B $1,393.00
270403000 BRACKET ACUTATOR                  C $1,274.00
270405000 SHIP KIT 2703M             A $392.00
270410000 PENDANT ASSY 2703PR               B $980.00
270417000 PENDANT COND ASSY 3 FUNC          B $192.00
270433000 SHIP KIT 2703PR                   A $382.00
272024000 BRACKET EYE                       B $35.00
272044000 GUSSET                         A $5.00
272045000 GUSSET                    A $7.00
272055000 HAND GRIP $9.00
272152000 RETAINING RING $8.00
272153000 BUSHING $6.00
272154000 56 T GEAR $67.00
272158000 NTRM DRV SHFT ASY $159.00
272159000 E RING $3.00
272162000 SCREW HX HD 1/4UNC X 1-1/16 CP SELF TAP (NP) $2.00

2025 July



Part Number Description Suggested List Price
272164000 FRONT PLATE E.T. WINCH $40.00
272165000 LEVER, WIND PIN $3.00
272170000 12 T PINION GEAR $20.00
272171000 E RING $3.00
272184000 MOTOR ASSY D.C. $789.00
272417000 MOUNT PLATE $60.00
272420000 PLATE BASE                        B $80.00
272433000 BRAKE DISC ASSY 304422 .452 $54.00
272434000 BRAKE SPRING ASSY (2) $31.00
272500000 BEARING ASSY DL 304314 $33.00
272501000 BRNG.HSNG ASSY DRV SHAFT $37.00
272502000 WASHER $3.00
272504000 CARRIAGE BOLT 1/4-20X3/4 $3.00
272505000 COVER,WINCH $222.00
272508000 COVER PLUG $3.00

296907 HSG ASSY-SPUR GR,S-SUB-UP/NEEDLE BG $155.00
296979 SOLENOID ASSY-12VDC,S-SUB-UP,AUTO/C $632.00

297025 ASSEMBLY-SUB, GEAR HSG, SPUR GEAR HSG, AND MOTOR FOR AUTO CRANE $3,640.00

297036 HSG ASSY-DL, 200 GEAR & WORM /#357145, AUTO CRANE $2,763.00
300058 ADPT-SH-400R ROTAT BOX $250.00

300105001 MOTOR 24 VOLT DUMORE $2,085.00
300204010 VALVE, SOLENOID 4-WAY 3-POSITION $577.00
300205000 GEAR,PRIMARY(16 1/3:1)     B-3002 $1,206.00
300410000 RCPTL-MS-3102A 18-1S       A $75.00
300411000 PLUG-MS 3106A 18-1P        A $110.00
300412000 CLAMP,CABLE-AN 3057-10     A $34.00
300413000 RCPTL,CAP-9760-18          A $30.00
300706000 SHIM SET KIT(RND 7.5")            B $54.00
300707000 SHIM-.005 RND 7.5(BLUE) $12.00
300708000 SHIM-.0075 RND 7.5(CLR) $4.00
300709000 SHIM-.005 RND 7.5(PAPER) $3.00
300710000 SHIM-.020 RND 7.5(YELL) $11.00
301706000 SEAL                       B-3017 $9.00
301806000 SEAL                       B-3018 $9.00
301904000 SHIM-.0075 RND.3"(CLEAR)   301906 $4.00
301905000 SHIM-.020 RND.3"(YELL)     301906 $2.00
301906000 SHIM SET KIT(3"RND)               A $17.00
301907000 SHIM-.005 RND.3"(PAPER)    301906 $3.00
301908000 SHIM-.005 RND.3"(BL        301906 $4.00
302002000 SHIM-.0075 SQ.(CLEAR)      302008 $4.00
302005000 SHIM-.020 SQ.(YELLOW)      302008 $3.00
302008000 SHIM SET KIT                      A $19.00
302009000 SHIM-.005 SQ.(PAPER)       302008 $3.00
302010000 SHIM-.005 SQ.(BLUE)        302008 $4.00
302101000 BEARING CONE               B-3021-1 $98.00

2025 July



Part Number Description Suggested List Price
302102000 CUP, BEARING               B-3021-2 $34.00
302201000 BEARING CONE               B-3022-1 $24.00
302202000 CUP, BEARING               B-3022-2 $17.00
302500000 O-RING                     B-3025 $10.00
305600000 GUARD-RELAY PANEL     RBC3056C    D $234.00
305604000 HOLD DOWN, BATTERY                B $6.00
305605001 MOUNTING PLATE, AUXILIARY BATTERY SWITCH $161.00

306034 SPRING-FLAT,BRK,G200,G7,FM FIN. $48.00
306042 PISTON-BRAKE,RPH-12000 $220.00

307300000 BRAKE BAND                 B3073-S $108.00
308000000 SPRING                     B-3080 $18.00

308085 BUSHING-ROTAT/BOX,SH-400,AUTO CRANE $151.00
309600 PINION SHAFT $166.00

309600000 PINION - TURNTABLE $52.00
310400000 LATCH                      B-3106 $22.00
310700000 SLEEVE BEARING      B-3107        A $105.00
310701000 BUSHING, H-230 $39.00
310800000 SEAL                       B-3108 $8.00

314008 CAM PLATE-MODEL 200, FINISHED $329.00
315004 ANCHOR- CABLE, RPH 3000 A/C WINCH $8.00
316004 CAP-BRG,BLANK,400,600,4DIA C1117 CF $266.00
316092 CAP-BRG,W/3/8NPT TAP,W/160407,A/CRA $222.00

320317000 DECAL 3203                 A $5.00
320318000 DECAL 3203 ANGLE IND       B $38.00
320318001 DECAL - ANGLE INDICATOR STREET SIDE $41.00
320319000 SEAL KIT F/320325/320320   A $302.00
320321000 DECAL 3203 LOAD CHART $14.00
320328000 PIN ASSY W/LANYARD         B $42.00
320330000 BEARING 3203 ROTATION      A $175.00
320332000 RETAINING RING (BEARING)   A $16.00
320333000 RETAINING RING (GEAR)      A $16.00
320334000 GEAR WORM 3203 $598.00
320335003 PUMP KIT, 3203 P, PR, PRX $728.00
320335005 MOTOR,3203 (P,PR,PRX)      A $993.00
320335008 ELBOW FIT(320335/320336) $67.00
320336000 PUMP HYD 3203 PR/PRX       A $1,592.00
320336002 RETURN PORT PLUG KIT       A $75.00
320336003 RELIEF VALVE (320336) $177.00
320336004 RESERVOIR (320336) $896.00
320336005 ADAPTER (320336)                  A $911.00
320338000 CABLE ASSEMBLY 7/32 ROPE X 62' $296.00
320338002 CABLE ASS'Y, 7/32" X 62FT, THIMBLE END $296.00
320338003 CABLE ASS'Y 7/32" X 80FT THIMBLE END $96.00
320339000 CABLE ASSY 75 FT           A $415.00
320349000 ELL 45 SIZE -6             A $9.00
320351000 RELAY SOLID STATE TIMING   A $186.00

2025 July



Part Number Description Suggested List Price
320355000 RELAY DROP OUT             A $16.00
320355001 RELAY, DROP-OUT 24V CNTRL $26.00
320356000 TERMINAL INSULATED SLIP-ON 16-14   A $2.00
320357000 TERMINAL NON-INS S/O W/L   A $3.00
320358000 PLUG DROP OUT RELAY               B $145.00
320359000 CONDUCTOR ASS'Y                   A $12.00
320360000 CONDUCTOR ASS'Y.                  A $12.00
320361000 CONDUCTOR ASS'Y.                  A $12.00
320362000 CONDUCTOR ASS'Y.                  A $6.00
320363000 PLUG TERMINAL CONNECTOR    A $3.00
320365000 CONDUCTOR 4" WHT                  A $5.00
320368000 BEARING RETAINER                  B $23.00
320372000 CLAMP, UPPER TWECO         A $3.00
320376000 PLATE SIDE (LEFT)                 D $172.00
320377000 PLATE SIDE (RIGHT)                D $157.00

320379 DRUM- AUTO CRANE $275.00
320379000 DRUM 3203 MACHINED**USE 320379*** $275.00
320389000 KB BOOM MID 3203                  C $336.00
320391000 RETAINER MID BOOM                 B $66.00
320393000 KB BRACKET VALVE BANK BOTTO       C $8.00
320403000 PLATE TRAVELING BLOCK, 3203                  B $33.00
320404000 BLOCK TRAVEL                      B $14.00
320407000 HYD TUBE ASSY                     B $65.00
320408000 HYD TUBE ASSY              B $41.00
320408001 TUBE ASS'Y                        B $100.00
320409000 HYD TUBE ASSY                     B $54.00
320410000 HYD TUBE ASSY                     B $59.00
320411000 PIVOT BOOM                 B $191.00
320415000 STOP MANUAL BOOM                  B $21.00
320428000 QUILL HOUSING WELDMENT         D $676.00
320429002 COVER VALVE BANK $158.00
320429100 COVER, VALVE BANK                 C $20.00
320429200 COVER RELAY 3203P/2703 SERIES     B $20.00
320431000 COVER WDMT                        B $117.00
320433000 TRAVELING BLOCK ASSEMBLY       D $492.00
320433100 DECAL TRVL BLCK 2703/3203         A $3.00
320434001 PIN, 3/4 X 2-3/4LG $9.00
320442000 GUARD CABLE RETAINER           B $49.00
320444000 DECAL KIT 3203PR                  B $135.00
320445000 DECAL KIT 3203PRX                 B $116.00
320445001 DECAL LAYOUT 3203PRX SPECIAL      C $53.00
320446000 DECAL KIT 3203P                   C $111.00
320448000 KB BACKUP/CABLE RET WELDMNT       B $56.00
320451000 PENDANT ASSY PR                   C $1,302.00
320452000 PENDANT ASSY PRX                  C $1,630.00
320452001 PENDANT CABLE ASSY W/PLUG 3203PRX C $756.00

2025 July



Part Number Description Suggested List Price
320453000 INDICATOR ANGLE3203               A $16.00
320457000 RELAY PNL ASSY 3203PRX     C $2,271.00
320464000 BRACKET ACTUATOR 3203             B $120.00
320467000 HOSE ASSY 3203 BMUP $81.00
320471000 RECEPTACLE ASSY 3203-P            B $153.00
320472000 LOAD SENSOR ASSY PR PRX           B $233.00
320479000 BRACKET RELAY $75.00
320488000 CABLE PWR ASSY                    B $457.00
320489000 HYDRAULIC TUBE ASSY               B $54.00
320490000 HYDRAULIC TUBE ASSY               B $57.00
320491000 HYDRAULIC TUBE ASSY        B      B $74.00
320507000 BRAKE WRENCH 3203P                B $18.00
320509000 SPRING COMPRESSION         A $80.00
320521000 REEL,CORD F/2-BLOCK 3203   A $161.00
320521001 CORD REEL ASSY $185.00
320541000 KB PLATE SUPPORT LIP              A $75.00
320543000 SWITCH PRESSURE WTHR PAC          B $164.00
320544000 CONDUCTOR L/SNSR (3203)           A $29.00
320546000 KB 2-BLOCK BAIL WELD (3203)       B $472.00
320547000 2-BLOCK BAIL 3203          B $112.00
320548000 BRACKET SWITCH 3203        B $62.00
320549000 TAB PIVOT                         A $6.00
320550000 COVER SWITCH (3203)        B $43.00
320551000 BRACKET REEL MOUNTING $57.00
320551002 CORD REEL HANGER BRACKET $50.00
320551003 BRACKET REEL MOUNTING LS $45.00
320554000 SPRING RETURN (3203)              A $10.00
320556000 BAIL/SWITCH ASSY                  B $440.00
320559000 CONDUCTOR 3203P                   A $9.00
320560000 LOAD SENSOR ASSY 3203P            B $259.00
320561000 COND LOAD SNSR 3203P              A $40.00
320562000 RECEPTICAL, 11 PIN BAYONET $141.00
320563000 PLUG $239.00
320564000 CAP $129.00
320584000 RELAY SINGLE SEALED 100 AMP       B $151.00
320584001 RELAY, SINGLE SEALED 24V COIL $227.00
320588000 WASHER FL 1/2 HARDENED $3.00
320589000 RELAY DBL SEALED 100 AMP          B $257.00
320589001 RELAY, DOUBLE SEALED 24V COIL $371.00
320708000 HYD PACKAGE 3203H                 B $790.00
320709000 DECAL KIT 3203H                   B $119.00
320710000 PEDESTAL WELDMENT 3203H           B $5,630.00
320711000 BASE PLATE 3203H                  B $151.00
320712000 CYL, LIFT 3203H                   D $4,287.00
320712100 SEAL KIT (THI 16206) $146.00
320713100 SEAL KIT EXT CYL (3203H/PR/PRX) $197.00

2025 July



Part Number Description Suggested List Price
320719000 GUSSET TANK FLANGE 3203H          B $398.00
320720000 PEDESTAL 3203H QUILL              D $1,810.00
320721000 BRKT, AMP/REL BOX MTG             B $20.00
320722000 BRKT MANIFOLD MTG                 B $141.00
320723000 SWIVEL BRACE ASSY (KIT)           C $80.00
320723001 KB SWIVEL BRACE 3203H           C $40.00
320723002 KB CABLE BRACE 3203H            C $40.00
320725001 SOL VALVE                         D $842.00
320725004 COIL (FOR SOL VALVE)              D $128.00
320725005 COIL (FOR PROP. VALVE)            D $166.00
320728000 ROTATION STOP 3203H               A $7.00
320729000 ROTATION SLIDE 3203H              B $27.00
320736000 KB COVER, REAR 3203H             D $155.00
320740000 MOTOR ROTATION 3203H              A $954.00
320741000 MOTOR HOIST 3203H                 A $982.00
320742000 PROP AMP ASSY 3203H               B $1,823.00
320748000 TERM, MULT WIRE .36ID YELLOW      A $23.00
320749000 KB STOP, SWIVEL 3203H             B $4.00
320749001 STOP, FOOT $4.00
320749002 STOP, LEG $4.00
320754000 BOOM, LOWER 3203H                 B $165.00
320757000 ADAPTER, STRAIGHT THREAD -4 JIC/-4 ORB $10.00
320759000 SCREW HX HD 1/2UNF X 2 1/2 GR8 $4.00
320760000 HOUSING, BRG W/CUPS 3203H         B $501.00
320774000 DIN CONNECTOR ASSEMBLY 3203H      B $55.00
320777000 HARNESS WIRING 3203H              A $158.00
320789000 DBLR BOOM END                     B $58.00
320790000 HARNESS RLY WRNG 3203 PRX         B $199.00
320803000 TERMINAL STRIP 10 $151.00
320804000 TERMINAL BOARD $103.00
320805000 PANEL RELAY $113.00
320806000 CONDUCTOR ASSY 10 GA X 48 BLK     A $21.00
320811000 RECEPT ASSY 3203 PR, PRX $564.00
320823000 PIN, BOOM PIVOT $67.00
320824000 PIN, LIFT CYLINDER $32.00
320825000 POWER UNIT $1,754.00
320825002 3023PR RELIEF VALVE KIT - HPU $60.00
320825100 POWER SUPPLY, HYDRAULIC, 1 GPM @ 1750 PSI, 2.5 GAL $1,589.00
320826001 SPOOL VALVE $957.00
320826002 SOLENOID COIL, 12DN-50-1836 $156.00
320835001 SEAL KIT (THI 18358) $181.00
320835002 SEAL KIT, EXT CYL, CTD SKC20-190A, 3203PRX $118.00

320836 BRACKET - WINCH MTG. DCG8R #3203 PRX FOR AUTO CRANE $85.00
320836000 WINCH MOUNTING BRACKET CS $133.00

320837 MOUNTING BRACKET SS FOR AUTO CRANE #3203 PRX $63.00
320837000 WINCH MOUNTING BRACKET SS $260.00

2025 July



Part Number Description Suggested List Price
320838 TIE BAR FOR AUTO CRANE #3203 PRX $37.00

320838000 WINCH TIE BAR FRONT $119.00
320838001 WINCH TIE BAR - FRONT $120.00

320839 TIE BAR-FRONT, DCG8R, 3203 PRX, AUTO CRANE $34.00
320839000 WINCH TIE BAR REAR $19.00
320840100 KIT, HYD VALVE RETROFIT, 3203 $1,689.00
320840101 BRACKET, LOWER VALVE MOUNTING $26.00
320840102 BRACKET, LOWER VALVE MOUNTING $26.00
320842000 BASE PLATE WELDMENT $2,152.00
320843000 BEARING MOUNTING PLATE $395.00
320844000 BASE PLATE $378.00
320845000 CYLINDER, LIFT, 3.00 BORE, 15.875 STROKE, 25.00 RETRACTED LENGTH $1,759.00
320845001 SEAL KIT (THI 15354) $203.00
320845002 SEAL KIT, LIFT CYL, CTD SKC30-254A, 3203PR/4004EH $86.00
320845003 SEAL KIT FOR 320845000 (DANTAL) $115.00
320846000 ROTATION QUILL $1,482.00
320850000 TWO BLOCK EYE $8.00
320858000 SPHERICAL BEARING 1" $91.00
320864002 WIRING HARNESS, RELAY PANEL $407.00
320868000 BEARING, BOOM PIVOT $32.00
320869000 COVER, REAR $159.00
320870000 COVER, RELAY PANEL $173.00
320871000 BAIL WELDMENT $215.00
320871010 BAIL WELDMENT $49.00
320872000 TAB PIVOT $13.00
320873000 BAIL $8.00
320874000 BRACKET, BAIL A2B SWITCH $11.00
320874010 BRACKET BAIL A2B SWITCH $38.00
320875000 BRACKET, A2B SWITCH MOUNT $145.00
320878000 ROTATION BEARING $1,655.00
320878010 KIT, REPLACEMENT FOR 320878000 $1,967.00
320879000 SPACER, ROTATION $50.00
320883000 SHEAVE ASSEMBLY $174.00
320883001 SHEAVE ASSEMBLY $162.00
320887000 BEARING, BRONZE $11.00
320887110 BEARING, 3/8" BRONZE $27.00
320887111 BEARING, 3/8" X 5/8", BRONZE $27.00
320888000 RETAINER, EXTENSION CYLINDER $60.00
320888001 RETAINER, EXTENSION CYLINDER $17.00
320889000 PIN, EXTENSION CYLINDER $94.00
320890000 TWECO CABLE ASSEMBLY, LOWER $344.00
320891000 BRUSH ASSEMBLY $87.00
320892000 TUBE, BRUSH ASSEMBLY $34.00
320893000 PIN, BRUSH ASSEMBLY $16.00
320894000 SPRING, BRUSH ASSEMBLY $14.00

2025 July



Part Number Description Suggested List Price
320899000 CORD REEL ASSY $182.00
320903000 LIFTING LUG $10.00
320906000 MOUNT, UPPER TWECO BRACKET $103.00
320907000 PULL PIN ASSY $139.00
320908000 HOUSING PULL PIN $80.00
320909000 SHAFT PULL PIN $31.00
320911000 DECAL LAYOUT 3203 $184.00
320912000 DOUBLER, INSIDE BOOM $36.00
320913000 SPRING PULL PIN $26.00
320917000 PRESSURE SWITCH N.C. 1,900 PSI $162.00
320917100 ENGINE OIL PRESSURE SWITCH $96.00
320918000 DECAL 3203 HORIZONTAL $5.00
320930000 MOTOR, WHITE HYDRAULIC 6.3 IN^3 6 BOLT $2,991.00
320931000 CONNECTOR, DEUTSCH, 4 PIN, SOCKET $16.00
320931001 HOUSING, DEUTSCH PLUG 4-PIN DT06-4S $8.00
320931002 WEDGE, DEUTSCH 4-PIN W4S $2.00
320941000 KIT, HYDRAULIC 3203PR $498.00
320950000 OWNER'S MANUAL EHC-3^2 $14.00
320950002 OWNER'S MANUAL, 3^2 FM, CERVIS $11.00
320964000 SLIDE TUBE, LONG $191.00
320965000 SLIDE TUBE, SHORT $138.00
320970000 CAP STIFFNER $6.00
320973000 SLIDE PAD, LONG $39.00
320974000 SLIDE PAD, SHORT $16.00
320975001 MOUNTING PLATE, JACK W/ INTERLOCK $20.00
320976000 WASHER FL 3/8 SAE HARDENED $3.00
320980004 MAIN TUBE ASSEMBLY, OUTRIGGER, SINGLE JACKLEG $1,133.00
320980005 OUTRIGGER COVER, 5 1/2" X 4", SINGLE JACKLEG $14.00

320980110
MAIN TUBE WELDMENT, 16K 94" O/R W/ INTERLOCK 94" O/R W/ 
INTERLOCK

$1,546.00

320980111 SUPPORT, 16K 94" O/R W/ INTERLOCK $167.00
320980114 BRACKET, INTERLOCK, 16K 94" O/R W/ INTERLOCK $16.00
320980120 SLIDE ASSEMBLY, 16K 94" O/R W/ INTERLOCK $557.00
320980122 SLIDE PAD, 16K 94" O/R W/ INTERLOCK $57.00
320980123 ROLLER PAD, 16K 94" O/R W/ INTERLOCK $25.00
320980125 SLIDE TUBE, 16K 94" O/R W/ INTERLOCK $234.00
320980126 VERTICAL BRACKET, INTERLOCK, 16K 94" O/R W/ INTERLOCK $18.00
320980127 HARNESS, TITAN 16 94" O/R W/ INTERLOCK $828.00
320980128 SWITCH BRACKET, 16K IL O/R $18.00
320981000 MAIN TUBE ASSEMBLY, OUTRIGGER $5,247.00
320981001 MAIN TUBE ASSY, OUTRIGGER $1,463.00
320982000 MAIN TUBE, OUTRIGGER, MACHINED $566.00
320982002 MAIN TUBE, OUTRIGGER $496.00
320983000 SLIDE ASSEMBLY $557.00
320983001 SLIDE ASSY, LONG $658.00
320983002 SLIDE ASSY, SHORT $560.00

2025 July



Part Number Description Suggested List Price
320984000 SLIDE PAD $38.00
320985000 SUPPORT, O.R. HORIZ BEAM $58.00
320986000 SLIDE TUBE $164.00
320988004 DECAL LAYOUT, EHC-3^2 $181.00
320988005 LOAD CHART, 3203 $9.00
320988008 DECAL SHEET, CRANE ALIGNMENT $2.00
320988009 KIT, ALIGNMENT DECAL LOCATION $7.00
320988010 DECAL, LOAD CHART 3203PR/PRX/H SINGLE LINE $24.00
320988012 SHIP KIT, EC-3^2, HW $1,919.00
320988013 SHIP KIT, EC-3^2, FM $3,145.00
320988015 SINGLE LINE KIT, 3203 $58.00
320988016 LOAD CHART EHC-3^2 $13.00
320988017 LOAD CHART, EHC-3^2, HC-3^2 (1600LB MAX) $10.00
320988041 SHIP KIT, EC-3.2, FM, CAVOTEC $6,483.00
320988100 BOOM ASSY, 3203 PRX $6,727.00
320988102 BOOM ASSEMBLY, 3203 PRX $6,662.00
320988103 BOOM ASSEMBLY, 3203 PR $4,083.00
320988110 LOWER BOOM WELDMENT, 3203 PR/PRX $1,484.00
320988111 LOWER BOOM TUBE, 3203, PR/PRX $336.00
320988112 LOWER BOOM, SIDE PLATE, 3203 $26.00
320988114 LOWER BOOM, DOUBLER PLATE, .375 IN, 3203 $38.00
320988115 PIN 1 DIA X 6.905 LG, 3203 $50.00
320988116 CYLINDER LUG, BOOM, 3203 $79.00
320988117 DOUBLER, LOWER BOOM, .1875 THICK, 3203 $16.00
320988120 MID BOOM WELDMENT, 3203 $797.00
320988121 MID BOOM TUBE, 3203 $282.00
320988122 MID BOOM DOUBLER PLATE, 3203 $47.00
320988124 BAR RT 1 x 2 x .3125, 3203 $5.00
320988130 UPPER BOOM WELDMENT, 3203 $853.00
320988131 UPPER BOOM TUBE, 3203 $289.00
320988132 SCREW HX HD 5/16-24UNF X 5/8 LG GR5 $3.00
320988135 CROWN WELDMENT, 3203 $251.00
320988136 CROWN PLATE, 4.5 x 5 x .25, 3203 $11.00
320988137 CROWN SIDE PLATE CS, 3203 $98.00
320988138 CROWN SIDE PLATE SS, 3203 $100.00
320988142 CYLINDER, EXTENSION, 2 IN BORE, 48 IN STROKE, TOP PORTS, 3203 $2,666.00

320988143
KIT, EXTENSION CYLINDER REPLACEMENT, 3203PR/PRX (REPLACES 
320988140)

$2,537.00

320988145 CYLINDER, TELESCOPIC, 48" FIRST STAGE, 48" SECOND STAGE, 3-3/8 OD $4,257.00
320988155 LOWER BOOM PAD, 3203 $25.00
320988156 BOOM PAD WITH NUTS 4.75 X 3 X .3125 $84.00
320988160 UPPER BOOM WMT $1,123.00
320988161 CROWN SIDE PLATE, RS, 3208 $32.00
320988162 CROWN SIDE PLATE, LS 3203 $32.00
320988163 CROWN WMT $107.00

2025 July



Part Number Description Suggested List Price
320988165 MID BOOM WMT $927.00
320988166 MID BOOM TUBE, 3203 PR/PRX $425.00
320988203 PEDESTAL ASSEMBLY, 3203 PRX $14,942.00
320988204 PEDESTAL ASSEMBLY 3203 PR $16,635.00
320988206 PEDESTAL ASSEMBLY, (W/KILLSWITCH) 3203 PRXS $15,165.00
320988207 PEDESTAL ASSEMBLY 3203 PRX, 10" X 14.75" MOUNTING BOLT PATTERN $13,954.00
320988210 PEDESTAL WELDMENT, 3203 PR/PRX/H $1,230.00
320988212 SIDE PLATE, SS, PEDESTAL WELDMENT $122.00
320988220 PEDESTAL WELDMENT 3203 PR / PRX / H $1,573.00
320988250 KIT, HYDRAULIC, 3203 PRX $426.00
320988251 KIT, HYDRAULIC, 3203 PRX $609.00
320988253 GEAR, WORM, 6.667PD, 4.00 ID, .75 KEY, 3203, $522.00
320988254 PRESSURE SWITCH, 2100 PSI, N.C., 10 AMP $139.00
320988255 ELECTRICAL BOX, 8 X 8 X 4, 3203 $497.00
320988258 UPPER TWECO WELDMENT, 3203 $153.00
320988259 MOTOR, 6.0 CID, SAE 'A' - 2 BOLT, 1" KEYED SHAFT $887.00
320988261 VALVE, FLOW REGULATOR, IN LINE $82.00
320988267 TWECO CABLE ASSY, 3203PRXS $75.00
320988270 KIT HYDRAULIC, 3203 PR $213.00
320988275 KIT, HYDRAULIC, 3203 PRX/4004 $270.00
320988300 RELAY PANEL ASSY, 3203 $2,083.00

320988331
CABLE ASSY, 6AWG, BLK, 35" CUT, ?5/16" RING TMNL, ?5/16" RING TMNL 
W/ BOOT

$34.00

320988332 CABLE ASSY, 6AWG, BLK, 22" CUT, ?5/16" RING TMNL, NO OPPOSITE TMNL $27.00

320988334
CABLE ASSY, 6AWG, BLK, 36" CUT, ?5/16" RING TMNL, ?5/16" RING TMNL 
W/ BOOT

$35.00

320988335
CABLE ASSY, 6AWG, BLK, 34" CUT, ?5/16" RING TMNL, ?5/16" RING TMNL 
W/ BOOT

$34.00

320988336
CABLE ASSY, 6AWG, BLK, 31" CUT, ?5/16" RING TMNL, ?5/16" RING TMNL 
W/ BOOT

$36.00

320988397 DIODE, 6AMP $4.00
320988399 TERMINAL BLOCK 3203 PR/PRX $174.00
320989010 DECAL KIT, 3203H $145.00
320989203 BRACKET, LOWER VALVE MOUNTING, 3203H $31.00
320989204 BRACKET, UPPER VALVE MOUNTING, 3203H $21.00
320989207 COVER, ROTATION STOP, 3203H $27.00
320989211 FITTING, -6 JIC / -6 JIC, SWIVEL, STR $176.00
320989213 VALVE, FLOW CONTROL, 2.5 GPM $98.00
320989214 ROTATION STOP ASSEMBLY, 11" $326.00
320989217 COVER, ROTATION STOP, 3203 PR/PRX $55.00
320989235 BRACKET, POWER UNIT $27.00
320989236 BRACKET, POWER UNIT, 4004EH $17.00
320989257 LOWER VALVE BRACKET 3203H $17.00
320989258 UPPER VALVE BRACKET, 4004 EH $30.00

2025 July



Part Number Description Suggested List Price
320989304 MAIN WIRE HARNESS ASSEMBLY, 3203H FM $942.00
320989410 VALVE ASSY, PROP., SINGLE SPOOL, W/ RELIEF AND PB, 3203H $2,346.00
320989411 PROP VALVE, PV70-30BM-0-N-00 $719.00
320989413 VALVE, TANDEM 3W4P $466.00
320989420 VALVE ASSY, 3 SPOOL STACKED MANIFOLD, NON-PROP., 12 VOLT $1,225.00
320989421 MANIFOLD BLOCK, DO3, 3 FUNCTION $577.00
320989422 VALVE, DO3 STACK TYPE, 4 WAY, 3 POSITION, PARKER $646.00
320989423 COIL, 12V-2.5A PARKER, FOR 320989420 $338.00
320989424 SEAL KIT FOR VALVE 320989422 $221.00
320989428 VALVE, DO3 STACK TYPE, 4 WAY, 3 POSITION, HYTOS $1,451.00
320989429 COIL, 12V-2.7A HYTOS, FOR 320989420 $88.00
320989430 MANIFOLD BLOCK, DO3, 3 FUNCTION $662.00
320989431 VALVE, DO3 STACK TYPE, 4 WAY, 3 POSTION,EATON $759.00
320989433 COIL, 12V CONTINENTAL FOR 320989420 $156.00
320989434 VALVE, DO3 STACK TYPE, 4 WAY, 3 POSITION, CONTINENTAL $387.00
320989435 MOTOR CONTROL COUNTERBALANCE MANIFOLD $344.00
320989436 MOTOR, 5.87 IN^3/REV MANIFOLD PORTING $299.00
320989440 VALVE, DO3 STACK TYPE, 4 WAY, 3 POSITION, NINGBO $189.00
320989441 COIL, 12V NINGBO DAUN FOR 320989420 $100.00
320990100 BOOM ASSY 3203PRFX $8,368.00
320990101 VALVE, SPOOL, 3-WAY, WITH COIL AND DEUTSCH CONNECTION $237.00
320990104 WEAR PAD, 2 X 4 X .25, W/CSINK HOLES $24.00
320990105 SCREW, FLAT HEAD, 5/16-18 UNC X, ZP $8.00
320990110 LOWER BOOM WELDMENT, 3203PRFX $1,566.00
320990140 UPPER BOOM WLDMT $784.00
320990201 PRESSURE SWITCH, NC, 1450 PSI, 10 AMP $203.00
320990280 3203 RETROFIT KIT $1,693.00
320990290 4004 RETROFIT KIT $1,689.00
320990310 HARNESS, WIRE, REGENERATIVE CIRUIT, 3203PRFX $151.00
320991030 KIT, SHIP EHC-3^2 NEXSTAR $678.00
320991031 MANUAL, OWNERS 3203EH NEXSTAR $17.00
320991222 BRACKET, UPPER VALVE 3203/4004 EH $16.00
320991224 COVER, VALVE/RECEIVER NEXSTAR 3203/4004EH $75.00
320991225 SPRING PLATE, GROUND 3203/4004EH $14.00
320991226 BRACKET, UPPER TWECO NEXSTAR 3203/4004EH $155.00
320991237 BASE PLATE MACH 3203 LESS GROUND HOLE $592.00
320991240 KIT, HOSE NEXSTAR 3203 PRX/4004EH $314.00
320991246 KIT, HOSE NEXSTAR 3203PRX/4004EH $397.00
320991247 KIT, HOSE NEXSTAR 3203PR $216.00
320991251 VALVE BLOCK, 3203PRX/4004EH PROPORTIONAL $3,138.00
320991253 TAG, ID 3203PRX/FX $98.00
320991257 HARNESS, FM NEXSTAR SMALL EH CRANES $1,313.00
320991267 HARNESS, TETHERED NEXSTAR SMALL EH CRANES $1,189.00
320991269 HARNESS, ELEC SMALL EH FM NEXSTAR III $1,168.00
320991271 MOTOR, NEXTSTAR 3203/4004EH $1,052.00
320991273 O-RING, PUMP-TANK $15.00

2025 July



Part Number Description Suggested List Price
320991274 GLASS, SIGHT USED W/320991270 $20.00
320991275 CAP, FILLER USED W/320991270 $30.00
320991276 STARTER, MOTOR USED W/320991270 $119.00
320991277 VALVE, RELIEF USED W/320991270 $67.00
320991282 GEAR, WORM, 6.667PD, 4.00ID, W/GROUND, 3203 $608.00
320991284 BASE ASSEMBLY USED W/320991270 $723.00
320991285 O-RING USED W/320991270 $18.00
320991286 PUMP, 3203/4004EH $413.00
320991287 GASKET, FILTER HOUSING, HYDRAULIC POWER UNIT $22.00
320991290 KIT, HARNESS FM NEXSTAR SMALL EH CRANES $1,738.00
320991291 CABLE, 2GA 5/16 TERM 20LG $22.00
320991296 KIT, HARNESS EH FM NEXSTAR W/HORN $2,956.00
320991305 TANK, NEXSTAR 3203/4004EH $617.00
320991310 LOWER BRACKET, POWER UNIT, RETROFIT $28.00
320991311 UPPER BRACKET, POWER UNIT, RETROFIT $25.00
320991312 LOWER BRACKET, POWER UNIT $16.00
320991314 HEX HEAD SCREW, 5/16" - 18 X 7/8" $3.00
320991315 SPACER, UNTHREADED, 13/16" OD 7/16" ID, 7/8" LG, NYLON $26.00
320991316 POWER UNIT W/ PLASTIC TANK, NEXSTAR 3203/4004 EH LESS FILTER $1,397.00
320991317 POWER UNIT W/ PLASTIC TANK, ENTRY LEVEL3203/4004 EH LESS FILTER $1,322.00
320991320 PLASTIC TANK, POWER UNIT $311.00
320991321 SHORT CAP, FILLER USED W/ PLASTIC TANKS $35.00
320991322 RETROFIT KIT, POWER UNIT W/ PLASTIC TANK, ENTRY LEVEL, LESS FILTER $1,506.00

320991323 RETROFIT KIT, POWER UNIT W/ PLASTIC TANK, NEXSTAR, LESS FILTER $1,650.00
320991324 SPACER, UNTHREADED, 13/16" OD 7/16" ID, 1 3/4" LG, NYLON $17.00
320991901 COIL, SOLENOID 12VDC 1/2" DIA $56.00
320991902 VALVE, CARTRIDGE 3203/4004 NEXSTAR CLOSED CENTER $452.00
320991905 VALVE, CHECK SIZE 04 FORWARD GUIDED BALL $470.00
320991908 GAUGE, FILTER USE W/320991270 $41.00
320991910 FILTER, ELEMENT SMALL EH NEXSTAR $99.00

320991912 VALVE, CARTRIDGE PROPORTIONAL 3203/4004 NEXSTAR, CLOSED CENTER $444.00

320991913 VALVE, CARTRIDGE PROPORTIONAL 3203/4004 NEXSTAR, FLOATING CENTER $470.00

320991914 VALVE, CARTRIDGE PROPORTIONAL 3203/4004 NEXSTAR, FLOATING CENTE $574.00

320991916
VALVE, CARTRIDGE PROPORTIONAL, 3203/4004 NEXSTAR, FLOATING 
CENTER, 5 GPM

$438.00

320991918
VALVE, CARTRIDGE PROPORTIONAL 3203/4004 NEXSTAR, FLOATING 
CENTER, 5 GPM

$513.00

320991923 HOUSING, FILTER POWER UNIT $134.00
320992131 BRACKET, BASE STATION, NEXSTAR, EHC-3.2 $54.00
320992172 COVER, VALVE/RECEIVER NEXSTAR $41.00
320992259 KIT, ELECTRICAL EH NEXSTAR $7,426.00
320992261 HARNESS, NEXSTAR SMALL EH CRANES $1,294.00

2025 July



Part Number Description Suggested List Price
328009 COVER-WGH,W/MOD 7,8,H7,H8,DC8,TENZ $177.00
328106 COVER-SPUR GH,DC8&200,380ALUM DIE C $128.00
328126 COVER-ROTAT/BOX,SH-400R,AUTO CRANE $848.00
328128 COVER-WM BRK,G7/G200,.321 BOSS,TENZ $177.00
328134 COVER-GEAR HSG,MOD.200,DIE CAST ALU $140.00
328165 COVER-GEAR HOUSING SH-400R $1,055.00

330012000 CLUTCH STUD 404535 $44.00
330015000 GEAR ASSY. 304319 $176.00
330018000 NUT #205015 $4.00
330019000 WIND LEVER 204757 $51.00
330022000 NUT 10-32 LKNT 205193 $2.00
330028000 CABLE W/HOOK 25 FEET $157.00
330033000 RELAY 12V COLE $302.00
330038000 A #10 SELFTAP X 3/4                 A $6.00
330100000 WASHER FLAT ADJUSTING $3.00
330183000 MOUNT,RECEPTACLE           B $17.00
330185000 SCREW HX HD 1UNF X 5 1/2 GR5 $13.00
330186000 DECAL KIT                         A $189.00
330192000 BEARING ,BALL              A $437.00
330212000 TWECO BRACKET                     B $328.00
330243002 BAR,SQ 3/16 CD X 1-1/2LG          A $5.00
330250001 SEAL KIT LIFT CYL (2703PR) $132.00
330252000 SCREW HX HD 5/16UNC X 3/4 ZP GR5 $5.00
330256000 RECPT.ASSY.                       B $275.00
330256200 RECP ASSY                         B $374.00
330258000 CONNECTOR,TWECO-MALE              B $174.00
330272000 ELL-90 3/4ORNG/9/16-37     A $28.00
330274000 REDUCER-7/8ORNG/3/4ORNG    A $12.00
330275000 HYDRAULIC TUBE ASS'Y              B $185.00
330285000 RECPT.ASSY                        B $237.00
330300000 ESSEX RELAY 124-305111     A $272.00
330313000 GEARMOTOR - 12VDC $2,352.00
330370000 SCREW HX HD 3/8UNC X 7/8 GR8 $5.00
330371000 SCREW HX HD 3/8UNC X 1 GR8 $2.00
330372000 NUT HX 3/8 NC GR5 $2.00
330372001 NUT, HX, 3/8-16, GR 5, THIN NYLON-INSERT LOCKNUT $3.00
330389000 SCREW FL HD SOC 1/4UNC X 3/4 ZP GR8 $3.00
330389304 SCREW FL HD SOC 1/4UNC X 3/4 SS $3.00
330408000 O-RING              ECH $17.00
330412000 HOLDING VALVE(#982700)            A $556.00
330420000 SHAFT 2403 TURNER PR/PRX   B $555.00
330421000 SHAFT 2403 TURNER MR       B $682.00
330463003 AIR FILTER, RS80 $159.00
330470000 FLANGE-BEARING (ASSY)             B $422.00
330471000 BOOM-PIVOT ASSY (RIGHT)           B $1,246.00
330474000 BEARING CUP                A $54.00

2025 July



Part Number Description Suggested List Price
330478000 BEARING HOUSING ASSY $347.00
330483000 SPACER                            B $44.00
330484000 SPACER                            B $67.00
330485000 BEARING CONE               A $59.00
330486000 SEAL. OIL                  A $19.00
330488000 SPRING,COMPRESS.(2"LG.)    A $12.00
330489000 SPACER                            B $7.00
330500000 BEARING                    A $84.00
330504000 MOUNT, MOTOR                      B $225.00
330519000 PENDANT HOIST CONTROL  (FOUR PIN)          B $277.00
330603000 SEAL KIT CYL EXT 5005H     A $108.00
330604000 SEAL KIT CYL BM 5005H      A $247.00
330622000 DECAL, SERIAL NO. $5.00
330630000 SOLENOID GC393H2F30 12V    A $185.00
330633000 DECAL,OPTI-FLOW            A $6.00
330645000 FITTING 90 6 SAE/6 JIC LONG                    A $24.00
330679000 SCREW BN HD #10UNC X 1/2 GR8 $2.00

334001 GEAR-IDLER,DC-7,8,200,SP.G.BX,PURCH $472.00
334003 GEAR-INTER&DRIVE,DC8&DC200,PURCH CO $176.00
334007 GEAR-RH SL,7-R STD,MAKE FROM GEAR B $446.00
334016 GEAR-RH,SL,400,29X,J-8,MAKE/GEAR BL $1,134.00
334129 PINION-MAKE FROM GEAR BLANK $153.00
334163 GEAR-RH,SL,8P,246R,1 PC WORM GEAR $402.00
334165 GEAR-RH,DL,10P,D200R,1PC WORM GEAR $426.00
338007 BRAKE HOUSING-MOD 200 TENZ CASTING $343.00
338053 HOUSING-TENZALOY CASTING $388.00
338203 HSG-SPUR GR,DC7-8-200,ALUM DIE CAST $535.00
338238 HOUSING-GEAR,MOD8,6000,T/WASH MODIF $646.00
338261 HSG-ROTAT/BX,SH400,LESS MTG HLS/A/C $765.00
338273 HOUSING-GEAR,MOD.200,ALUM DIE CAST $338.00
338300 END BRG-MOTOR END,RPH-12000 $635.00
338301 END BRG-GEAR HSG., RPH-12000 $918.00
338302 HSG-BRAKE,RPH-12000 $437.00
338345 END BEARING-MOTOR, RPH 5000 AUTO CRANE $239.00
340002 HUB-BRAKE, MODEL 200, FINISHED $53.00

340196000 TBG SQ 2 X 2 X .083W X 17" LG.    A $31.00
340399000 KB BAR, RT 1/4 X 1 1/2 X 7/8" LG  A $8.00
340602000 KB KEY SQ. 3/4" X 1" LG.          A $23.00
340638000 CONDUCTOR POWER                   A $33.00

342023 KEY-SQ ENDS,3/16X3/16X1/2 LG,C1018 $8.00
342027 KEY-RD ENDS,3/16X3/16X1LG C1018CF S $54.00
342033 KEY-SQ ENDS,3/16X3/16X1-7/16LG,SOFT $8.00
342051 KEY-RD ENDS,1/4X1/4X1 1/4LG,C1018CF $40.00
342069 KEY-1/4X1/4X2.750LG,SQ BE,C1018 SOF $3.00
342075 KEY-RD ENDS,5/16X5/16X.937,HT,PURCH $12.00
342120 KEY-RD ENDS,1/2X1/2X1 11/16LG,C1018 $28.00

2025 July



Part Number Description Suggested List Price
342199 KEY-SQUARE, 5/16x7.50 LONG $17.00
346045 PIN-BRAKE,RPH12,.375 DIA.X2.125 LG. $8.00
352022 RETAINER PLATE-BRK/7/200/R8B,8620HR $191.00
356901 SHAFT-SPUR GH,3/4X2 13/16LG PURCH C $64.00
357139 SHAFT-OUTPUT,ROTAT/BX,SH-400,8620HR $392.00
357145 SHAFT-OUTP/SHG-246R,W/SR#160353,A/C $280.00
357152 OUTPUT SHAFT-SDC8R,13.25LG,AUTO CRA $394.00
357158 SHAFT-OUTP/SHG-246R/#160364/AUTO CR $445.00
357169 SHAFT-OUTPUT,HIGH STRENGTH,AUTO/CRA $483.00
357513 SHAFT- INPUT RPH 3000 A/C  WINCH $302.00

360033000 DECAL-3M-5005H             B $17.00
360034000 DECAL AUTO CRANE LOGO $35.00
360035000 LOAD CHART - 5005H         B $33.00
360036000 DECAL ANGLE INDICATOR LT   B $12.00
360036100 DECAL ANGLE INDCTR RT BK   B $44.00
360037000 DECAL-ANGLE INDICATOR LT   B $13.00
360038000 INDICATOR ANGLE 5005H      A $11.00
360120000 PIN,EXT. CYL. LOWER BOOM   B $120.00
360122000 RING RETAINING 5100-98     A $3.00
360124000 HITCH PIN (HAIR PIN)              A $5.00
360125000 PIN, BLOCK                 B $78.00
360153001 VALVE COUNTERBALANCE (SUN P/N: CBCG-LJN) $311.00
360155000 CABLE ASSY 5/16 5005H80'   A $250.00
360156000 FILTER, HYD 5005           A $174.00
360157002 CARTRIDGE                  A $392.00
360162000 RING, ECCENTRIC, 5 IN DIA $510.00
360205000 SHEAVE ASSY 5/16-5005H            B $257.00
360207000 RETAINER,ECCENTRIC RING    B $12.00
360263000 ELL 3/4 NPT / 7/8-14 JIC   A $26.00
360320000 SOCKET, LEG VERTICAL              B $386.00
360445000 FITTING CAP 8 JIC $7.00
360447000 CAP -6 JIC                        A $2.00
360480000 TRVL BLK.5005H  SHORT             C $1,721.00
360480100 DECAL TRAVEL BLOCK 5005H/EH(SHORT) $3.00
360491000 SEAL KIT(360199-008&009) $173.00
360493000 WHIZ-LK CAPSCREW 1/4-20UNC X 1/2  A $3.00
360500000 COVER, REAR $22.00
360522000 PENDANT ASSY 3 FUNC5005H          C $1,725.00
360523000 PENDANT ASSY 4 FUNC 5005          C $1,364.00
360544000 COVER VALVE 5005H                 D $270.00
360552000 DECAL LAYOUT 5005H (KIT)          C $214.00
360557000 KEYSTOCK 5/16 X 7 1/2LG               A $67.00
360573000 HOSE ASSEMBLY              B $56.00
360605000 PIN BLOCK                         A $41.00
360621000 PIN BOOM CYLINDER 5005H           A $312.00
360624000 KB PIN WDMT BOOM CYLINDER         A $74.00

2025 July



Part Number Description Suggested List Price
360625000 PIN WDMT BOOM PED                 A $81.00
360644000 TRAVELING BLOCK ASSY, 5005H/EH $1,633.00
360646020 SHIP KIT, EHC-5, NEXSTAR $11,920.00
360646050 PEDESTAL ASSEMBLY, EHC-5, NEXSTAR $21,156.00
360646071 KIT, ELECTRICAL, LARGE EH CRANES, NEXSTAR $3,007.00
360646072 RELAY PANEL ASSEMBLY, LARGE EH CRANES NEXSTAR $1,122.00
360646074 COVER, VALVE $91.00
360646075 HARNESS, ELECTRICAL, LARGE EH CRANES, NEXSTAR $1,229.00
360647010 BOOM ASSEMBLY, EHC-5, HC-5, HC-6 $11,612.00
360648006 PEDESTAL ASSEMBLY 5005EH WITH ROTATION STOP $22,566.00
360648009 TAG, ID, EHC-5 $81.00
360648220 COVER, RELAY PANEL $138.00
360649000 TRAVELING BLOCK ASSY, LESS 2-BLOCK BAR 5005H/EH $1,784.00
360665000 MID BOOM WELDMENT $1,164.00
360665010 MID BOOM WELDMENT, 5005EH, 5005H $1,271.00
360666010 UPPER BOOM WELDMENT, 5005EH, 5005H $1,384.00
360674000 PLATE WEAR PAD $70.00
360675000 PIN, BOOM PIVOT $197.00
360676000 PIN, CYLINDER $95.00
360677000 PIN, 1/4 COTTERLESS RING $9.00
360678000 PIN, 3/16 COTTERLESS RING $8.00
360681000 LIFT CYLINDER $11,773.00
360681001 SEAL KIT, F/360681000 $208.00
360681002 SEAL KIT, LIFT CYL, CTD SKC37-20A, 5005H/EH $136.00
360682000 DECAL LAYOUT EHC-5 $249.00
360682001 DECAL LAYOUT, EHC-5, NEXSTAR $509.00
360683000 SHIP KIT EHC-5  W/SLIP RING $4,738.00
360685000 SENSOR, PRESSURE SWITCH, 2400 PSI $205.00
360690000 BEARING, FLANGED $23.00
360692000 LOAD SENSOR SWITCH ASSY, 2200 PSI $162.00
360703000 HOME SWITCH HARNESS $123.00
360705000 DECAL LOAD CHART 5005H $9.00
360712000 PIN 1 O.D. x 4.33 $37.00
360714000 DECAL LAYOUT 5005H $225.00
360715000 PIVOT PIN $417.00
360718000 BAIL WELDMENT $182.00
360719000 SEAL KIT (THI 18096) $259.00
360720000 SEAL KIT (THI 16774) $201.00
360745000 VALVE C'BAL CART 1.5:1 $378.00
360747000 COVER 5005 $175.00
360752000 DECAL KIT 5005H 20'               C $137.00
360756000 NUT HEX 3/4-10 GR8 $6.00
360758000 5/16 ROPE ASSY $191.00
360759000 CORD REEL ASSEMBLY WITH DEUTSCH PLUG $199.00
360759001 CORD REEL ASSY $270.00
360759002 CORD REEL $249.00

2025 July



Part Number Description Suggested List Price
360759003 CORD REEL ASSY $352.00
360759004 CORD REEL ASSEMBLY $324.00
360764000 CONNECTOR ASSY DEUTSCH 3-PIN RECEPTACLE $43.00
360764001 HOUSING DEUTSCH 3-PIN RECEPTACLE $5.00
360764002 WEDGE DEUTSCH 3-PIN $3.00
360765000 WEAR PAD 2.50 x 3.25 $76.00
360766000 WEAR PAD 4.25 x 3.00 $71.00
360767000 PAD BOOM 1.5 O.D. $35.00
360769000 CONNECTOR ASSY DEUTSCH 2-PIN RECEPTACLE $29.00
360769001 HOUSING, DEUTSCH CONNECTOR, DT04-2P $3.00
360769002 WEDGE, DEUTSCH CONNECTOR W2P $2.00
360778000 BOOM WELD MID $981.00
360781000 UPPER BOOM WELD $1,820.00
360789000 EXTENSION, DUAL CYL, 2.00 BORE X 120 STROKE X 1.50 ROD $2,974.00
360789002 SEAL KIT, EXT CYL, CTD SKC20-197A, 5005H/EH $164.00
360791000 WEAR PAD 4.5 x 2.63 x .35 $25.00
360792000 WEAR PAD 2 x 3.5 x 3/8 $42.00
360793000 BEARING PIVOT $42.00
360796000 BRACKET CROWN A2B SWITCH $28.00
360798000 POWER UNIT 24 VDC 6006EH 2 GAL    B $2,081.00
360802001 VOLT SWITCH UNIT ELEC ASSY 5005EH B $3,063.00
360808001 PUMP KIT 5005EH                   A $865.00
360808005 KIT, MOTOR RETROFIT 360808002 $1,923.00
360808006 BRACKET, MOTOR ADAPTER $23.00
360809000 DECAL KIT 5005EH                  C $132.00
360819000 PIN WDMT BOOM CYLINDER            A $422.00
360822000 2 BLOCK ASSY 5005H/5005EH I.C     D $1,332.00
360823000 KB 2-BLOCK WELDMENT 5005EH        B $385.00
360824000 SPRING 2 BLOCK 5005EH $9.00
360833000 RECEPTACLE ASSY 5005EH            C $509.00
360838000 DECAL LOAD CHART 5005EH $8.00
360838001 LOAD CHART, EHC-5 $10.00
360838002 DECAL, LOAD CHART, EHC-5, NEXSTAR $107.00
360839000 DECAL 5005EH                      A $12.00
360840000 PEND ASSY 6 FUNC (STD)            D $1,620.00
360844000 COND ASSY W/TWECOS                B $336.00
360847000 PLUG PLASTIC 1/2" $3.00
360849000 SPACER PLASTIC 1/4 X 1/2 X 1/4 $3.00
360852000 SPACER BLACK $3.00
360854000 SPACER 7-7/16"                    A $24.00
360855000 SPACER 3-3/8" $52.00
360869000 DECAL LOAD CHART 5005EH (BLUE) $13.00
360882000 NUT, PUSH-ON TYPE (.161-.164 DIA) $5.00
360886000 HOOK LOOP $9.00
360887000 LOAD SENSOR SWITCH, 2350 PSI $142.00
360888014 INVERTER, 1800 WATT, HARDWIRED $3,491.00

2025 July



Part Number Description Suggested List Price
361102000 HARNESS, MAIN WIRING USED W/460151000 $1,751.00
361102001 MOUNTING BRACKET, OMNEX PENDANT PLUG $11.00
361102010 MAIN WIRING HARNESS - DEUTSCH (OMNEX) $1,294.00
361103000 DECAL LAYOUT, 5005H $225.00
361106025 DECAL, LOAD CHART 5005H NEXSTAR $19.00
361106113 PIN, 1.25 DIA X 6-7/8 LG SNAP RING BOTH ENDS $47.00
361106115 LOWER BOOM WELDMENT, EHC-5, HC-5, HC-6 $5,250.00
361106253 TAG, ID 5005H $132.00
361106300 DECAL LAYOUT 5005H $129.00
361106511 TAG, ID, HC-5 $98.00
361106539 DECAL, LOAD CHART, HC-5 $8.00
361106540 DECAL LAYOUT, HC-5, FM, NEXSTAR III, ALTEC $103.00
361106541 DECAL LAYOUT, HC-5, NEXSTAR $136.00
361106542 DECAL, LOAD CHART HC-5 $35.00
361106561 HARNESS, WIRELESS CRANE-BOX PENDANT $1,708.00
361106571 REMOTE, NON-PROPORTIONAL, CAVOTEC $4,542.00
361106572 TRANSCEIVER, NON-PROPORTIONAL, CAVOTEC $2,480.00
361106573 CAVOTEC WIRELESS, KIT, PROPORTIONAL $5,517.00
361106574 CAVOTEC WIRELESS, KIT, NON-PROPORTIONAL $4,914.00
361106580 REMOTE, NON-PROPORTIONAL, CERVIS $3,304.00
361106581 RECEIVER, NON-PROPORTIONAL, CERVIS $1,511.00
361106582 KIT, NON-PROPORTIONAL EHC WIRELESS, CERVIS $4,015.00

362291 SPACER-FOOT MOUNTING RPH 2900, 3600, 4900 $57.00
363003000 MOUNT PLATE (SM.HOLE)      B $200.00
363004000 COVER SWITCH               B $88.00
363005000 KB LINKAGE WELDMENT,ROD           B $48.00
363006000 BEARING ROD END            A $61.00
363013000 MOUNT PLATE WDMT RH    B $160.00
363013001 MOUNT PLATE WDMT LH   B $90.00
363018000 CORD ASSY                         B $239.00

364002 STRAP-COPPER ,MAKE FROM FINISHED PAR $14.00
366019 WASHER-THRUST,SH-400,C1018 C.S. TBG $20.00

366032000 5005H/6006H LOAD SENSOR ASSY      B $204.00
366063000 TRVL BLK. 6006H SHORT             C $1,616.00
366063100 DECAL TRAVEL BLOCK 6006H (SHORT) $11.00
366066000 TRAVELING BLOCK ASSY LESS 2-BLOCK BAR 6006EH $1,784.00
366080000 BOOM CENTER WELDMENT              D $1,603.00
366095000 RECEPTACLE 19 PIN $228.00
366097000 CAP W/CHAIN                       A $116.00
366098000 PLUG 19 PIN $302.00
366108000 D-RING, 1" $3.00
366112000 STOP UPPER BOOM                B $40.00
366116000 2 BLOCK WELDMENT                  C $145.00
366116001 KB BAIL WELD LEFT-HAND         C $128.00
366158000 SCREW HX HD 3/8UNC X 3/4 GR8        A $3.00
366159000 SCREW HX HD 3/8UNC X 1 1/2 GR8 $3.00

2025 July



Part Number Description Suggested List Price
366164001 RELIEF VALVE/STERLING $485.00
366165000 SEAL KIT F/366161(6006H) AC9420-20A $539.00
366166000 SEAL KIT EXT CYL (4004EH) $394.00
366179000 PIN WDMT BOOM CYLINDER            A $145.00
366183000 STOP CENTER BOOM               B $105.00
366184000 RETAINER EXT CYL                  B $116.00
366185000 PAD BOOM                   A $154.00
366186000 KB PAD BOOM                       B $37.00
366187000 PAD RETAINER LOWER                A $47.00
366190000 PIN ASSY W/LANYARD         B $75.00
366191000 PIN PED CYL WDMT                  A $227.00
366192000 PIN LWR BOOM PIVOT WELD           A $97.00
366193000 PIN EXTENSION CYL                B $83.00
366195000 DECAL LOAD CHART 6006H     C $9.00
366196000 PIVOT ARM                         B $41.00
366197000 NEEDLE BEARING             A $78.00
366198000 SHEAVE ASSY 3/8                   B $405.00
366199000 PAD BOOM                       B $40.00
366201000 PAD BOOM TOP               B $41.00
366202000 PAD BOOM TOP               B $31.00
366203100 DECAL TRAVEL BLOCK 6006H $6.00
366208000 DECAL LAYOUT 6006H                D $155.00
366209000 DECAL CAUTION 8 GPM               B $6.00
366210000 DECAL 3M 6006H             A $6.00
366211000 VALVE, VENTED RELIEF 2200 PSI W/TP CAP $895.00
366211001 CARTRIDGE RPLCMNT          366211 $885.00
366212000 VALVE VENTED RELIEF ASSY          B $1,461.00
366250000 KIT, WTHR PAK 2-WAY M 18-20       B $4.00
366251000 KIT, WTHR PAK 2-WAY F 18-20       B $5.00
366310000 6406H DECAL LAYOUT $233.00
366331000 CYL EXTENSION DUAL $22,143.00
366331001 SEAL KIT (THI 17814) $414.00
366331002 SEAL KIT, EXT CYL, CTD SKC25-210A, 8406H, 6X06H/EH $200.00
366333000 BEARING SPHERICAL 1.25 ID $153.00
366342001 SEAL KIT (THI 17818) $391.00
366349000 KIT BOOM LIMIT SWITCH $172.00
366351000 PAD WEAR 1.50 X 1.50 X .84 $17.00
366352000 BOOM PIVOT TUBING,MACHINED, RD 3 X 7/16 X 8 7/16 $194.00
366353000 PAD WEAR 5.25 X 2.63 X .38 $28.00
366354000 WEAR PAD $25.00
366358000 FITTING, SWIVEL, STR 10 SAE/10 JIC $113.00
366359000 FITTING, SWIVEL, STR 8 SAE/8 JIC $109.00
366363000 CONTROLLER, PROPORTIONAL VALVE $1,105.00
366363001 AMP MODIFICATION, CONNECTORS $948.00
366363002 AMP MODIFICATION, CONNECTORS ULV $1,143.00
366364000 PLATE VALVE MTG $48.00

2025 July



Part Number Description Suggested List Price
366365001 COIL KIT, HYDRAFORCE $161.00
366365002 VALVE CART PROP HYDRAFORCE PV70-30AM-0-N-00 $965.00
366365003 FLOW DIVIDER HYDRAFORCE FR10-30F-0-N/4.0 $160.00
366365004 RELIEF VALVE $221.00
366365005 VALVE CART HYDRAFORCE SV10-L40M-0-N-12ER $417.00
366365006 COIL, PROPORTIONAL VALVE, DEUTSCH PLUG $204.00
366367000 CONNECTOR, DEUTSCH 2-PIN $26.00
366367001 HOUSING, DEUTSCH CONNECTOR DT06-2S $5.00
366367002 WEDGE, DEUTSCH CONNECTOR W2S $3.00
366367003 CONTACT, DEUTSCH CONNECTOR 0462-201-16141 $5.00
366370001 CL1 COIL FM $199.00
366376001 HOUSING, DEUTSCH DT04-4P $8.00
366376002 WEDGE, DEUTSCH W4P $3.00
366376003 CONTACT, DEUTSCH 0460-202-16141 $3.00
366377001 HOUSING DEUTSCH DRC18-40SA $266.00
366385000 PLATE LOWER BOOM PAD COVER $25.00
366390000 DECAL 6406H $13.00
366391000 SCREW HX HD 1/2UNC X 2 1/4 ZP GR 5 $3.00
366393000 SCREW HX HD 5/8UNC X 2-1/2 CP GR8 $5.00
366394000 BEARING PIVOT $72.00
366398000 TRAVELING BLOCK ASSY 6406H $1,694.00
366399000 DECAL MAX BLOCK LOAD 6406H $5.00
366400000 PIN 1.25 DIA X 8.063 LG $59.00
366416000 BAIL WELDMENT $255.00
366419000 SWITCH LIMIT LSM7N $853.00
366423000 MAGNET, PROXIMITY PICKUP 102MG11 $40.00
366424000 BRACKET SWITCH $132.00
366429000 BASE PLATE $868.00
366430000 COVER 6406H/8406H $62.00
366440000 HYD MOTOR, 5.9 CI/REV, 1" KEYED SHAFT, 2-BOLT FLANGE $1,085.00
366445000 BOOM WELDMENT MID $1,335.00
366465000 LOAD SENSOR SWITCH, 2650 PSI $202.00
366466000 WIRE HARNESS, TRUCK FUNCTIONS $87.00
366469001 DECAL, JUNCTION BOX WIRING WITH UNLOAD VALVE $4.00
366470000 JUNCTION BOX $350.00
366471000 COVER, JUNCTION BOX $28.00
366472000 LOAD SENSOR SWITCH, 2600 PSI $197.00
366473000 MAIN HARNESS ASSY, 6006H/6406H/8406H (HARD WIRE) $457.00
366477000 PRESSURE TRANSDUCER 0-3000 PSI, 0-5V $1,403.00
366478010 TRANSDUCER, PRESSURE 0-4000PSI 0-5V $457.00
366483000 PLATE WEAR PAD .25 X 2 X 4 $27.00
366485000 PAD BOOM $104.00
366495000 DECAL LOAD CHART 6406H $3.00
366499000 PAD BOOM 2 X 4 $14.00
366500008 PENDANT CABLE, DEUTSCH, 30 FT $438.00
366508000 CORD GRIP HUBBELL SHC 1036 $30.00

2025 July



Part Number Description Suggested List Price
366520000 JUNCTION BOX ASSEMBLY $644.00
366520002 JUNCTION BOX ASS'Y WITH UNLOAD VALVE $641.00
366521001 HOUSING, PLUG, DEUTSCH 8 PIN $19.00
366521002 WEDGE, DEUTSCH PLUG, 8 SOCKET $3.00
366522001 HOUSING, PLUG, DEUTSCH 12 PIN $25.00
366522002 WEDGE, DEUTSCH PLUG, 12 SOCKET $3.00
366526000 HARDWIRE CONVERSION KIT, 6406H 2650 PSI $3,974.00
366602000 HARNESS, FM, 5005EH, 6006EH $917.00
366602001 HARNESS, FM, 5005EH, 606EH 11-PIN PLUG $745.00
366632000 MID BOOM WELDMENT $1,167.00
366638000 PLATE, WEAR PAD RETAINER $17.00
366641000 BASE PLATE WELDMENT $1,118.00
366647000 WEAR PAD, TOP UPPER $559.00
366648000 WEAR PAD, BOTTOM UPPER $126.00
366650000 HYDRAULIC POWER UNIT $1,636.00
366650001 RELIEF VALVE KIT (HYDRAULIC POWER UNIT-366650000) $177.00
366650002 MOTOR KIT (HYDRAULIC POWER UNIT-366650000) $1,351.00
366650005 ADAPTER KIT (HYDRAULIC POWER UNIT-366650000) $667.00
366650006 MOTOR, 24VDC (BUCHER) $1,337.00
366650011 P ASSY $477.00
366650012 VALVE ASSY $62.00
366650016 FILTER SCREEN $18.00
366650018 PLUG, BREATHER $41.00
366651000 BAR, POWER UNIT MOUNT $107.00
366652002 SEAL KIT, LIFT CYL, CTD SKC45-44A, 6X06H/EH $159.00
366664020 SHIP KIT, EHC-6, NEXSTAR $209.00
366665000 SLIP RING ASSEMBLY $2,996.00
366666000 WEAR PAD, SIDE $28.00
366667000 WEAR PAD, TOP MID $227.00
366668000 BOSS, SIDE WEAR PAD $32.00
366669000 WEAR PAD, BOTTOM MID $82.00
366671000 ARM, ROTATION STOP $15.00
366672000 ROTATION STOP BRACKET $56.00
366673000 PIN, ROTATION STOP $54.00
366675000 WASHER, NYLON, 0.505ID-0.75OD, .06THICK $3.00
366676000 ROTATION STOP COVER $31.00
366677000 ROTATION STOP $108.00
366678000 SPRING, RETURN $8.00
366682002 RELAY PANEL ASSY $1,516.00
366682003 RELAY PANEL ASSY CONTINUOUS ROTATION $1,374.00
366687001 COVER, RELAY PANEL $125.00
366688000 COVER, REAR $61.00
366692000 VOLTAGE SWITCHING UNIT $2,078.00
366694000 CORD GRIP .1875-.25 1/2 HUB $20.00
366696000 COVER, WEAR PAD $11.00
366698000 CORD GRIP .375-.500 3/4" HUB $28.00

2025 July



Part Number Description Suggested List Price
366698010 CORD GRIP .25-.38 3/4" HUB $41.00
366699000 SLIP RING INSTALLATION $3,284.00
366700000 STOP, SLIP RING $24.00
366703000 SLEEVE $3.00
366704000 DECAL LAYOUT 6006EH $235.00
366704001 DECAL LAYOUT, EHC-6 $101.00
366706000 SPACER, EXTENSION CYLINDER $22.00
366707000 LENS, GREEN FLUTED $3.00
366708000 TERMINAL BLOCK ASSEMBLY $48.00
366709001 Pendant, 8 function with on/off switch $1,904.00
366710000 DECAL, LOAD CHART 6006EH $8.00
366715000 BRACKET ASSEMBLY, RECEIVER MOUNT $139.00
366717000 TWECO CONNECTOR, FEMALE 1MPC2 $304.00
366719000 DECAL PENDANT 8 FUNCTION W/ON OFF SWITCH $8.00
366719115 DISC, HORN, ELECTRIC. 12V $77.00
366721000 BASE PLATE WELDMENT - ROTATION STOP $1,213.00
366724000 DECAL, LOAD CHART 6406H $8.00
366724001 6006H DECAL LOAD CHART $5.00
366733000 6406H DECAL LAYOUT $238.00
366760001 UNLOAD VALVE F/ 366760 & 366770 $256.00
366780201 KIT, HYD. VALVE RETROFIT, 6006EH $1,716.00
366780202 BRACKET, VALVE MOUNT $103.00
366782002 RELAY PANEL ASSY W/ROTATION STOPS $581.00
366800030 DECAL LAYOUT, EHC-6, NEXSTAR $135.00
366800205 VALVE BLOCK, LARGE EH CRANES, NEXSTAR $6,751.00
366800213 KIT, ELECTRICAL, LARGE EH CRANES, NEXSTAR III $2,505.00
366800215 HARNESS, LARGE EH CRANES, NEXSTAR III $1,307.00
366800221 KIT, HOSE, LARGE EH CRANES, NEXSTAR $306.00
366800224 DECAL, LOAD CHART, EHC-6 $21.00
366800253 TAG, ID, EHC-6 $98.00
366803000 LOAD CHART, 6006EH                B $8.00
366803100 LOAD CHART, 6006EH 10-16-20 BLACK B $16.00
366805100 SEAL KIT (THI 17765) $177.00
366808000 DECAL LAYOUT 6006EH BLUE 10-16    C $142.00
366809000 DECAL LAYOUT  6006EH-BLUE         C $135.00
366813000 PIN, HITCH CLIP-PLATED            A $3.00
366818010 VALVE, CONTROL 8 FUNC, W/ BOOM DOWN RELIEF, GS $4,082.00
366818901 CARTRIDGE, UNLOADER VALVE $427.00
366818902 CARTRIDGE, VALVE (HOIST - GS VERSION) $313.00
366818904 2 WAY POPPET VALVE $174.00
366818906 4 WAY SPOOL VALVE $402.00
366822021 6406H DECAL LAYOUT $121.00
366822022 DECAL, LOAD CHART 6406H $12.00
366822250 CYLINDER, LIFT, 6406H, STROKE - 27.81 $2,362.00
366822251 SEAL KIT, 366822250 $145.00
366822252 SEAL KIT FOR 366822250 (DANTAL) $321.00

2025 July



Part Number Description Suggested List Price
366822255 CYLINDER, LIFT, 5005H STROKE - 3.5 X 27.81 $1,762.00
366822256 SEAL KIT, 366822255 $88.00
366823022 DECAL, LOAD CHART 6406H $11.00
366823025 COVER, VALVE REAR MTD FM $72.00
366823028 COVER, VALVE $48.00
366823203 BLOCK, LED MOUNTING, NEXSTAR $29.00
366823204 LIGHT ASSEMBLY, LED 3 INCH (RED, AMBER, GREEN) $478.00
366823205 KIT, LED, NEXSTAR, HC-7X/8X $497.00
366823210 BRACKET, VALVE MTG 5005-6406H $46.00
366823212 BRACKET, FM CNTRL MTG $37.00
366823220 HARNESS, NEXSTAR III, HYD. CRANES $635.00
366823223 KIT, ALARM, CONSTANT TONE, W/ DEUTSCH PLUG $158.00
366823224 BRACKET, ALARM, HC-6 TO HC-10 $24.00
366823228 HARNESS, NEXSTAR III HYD. CRANES W/TELEMATICS $1,640.00
366823236 LIGHT, LED (RED,YELLOW, GRN) $445.00
366823238 LIGHT, LED 3 INCH (RED, AMBER, GREEN) $432.00
366823240 PIN, 3/16 IN W/LANYARD QUICK RELEASE $16.00
366823251 VALVE BANK, 8 GPM W/FILTER SENSOR $5,750.00
366823252 RECEIVER, FULLY PROPORTIONAL W/LCD $4,250.00
366823253 TAG, ID HC-7 $98.00
366823254 SENSOR, TRI-AXIS $964.00
366823255 TRANSDUCER, PRESSURE 0-3000 PSI $336.00
366823256 TRANSMITTER, 12 BUTTON, FULLY PROPORTIONAL $2,747.00
366823258 CLIP, BELT, 3.5 FT LONG W/LOCK $245.00
366823259 KIT, ELEC. CNTRL NEXSTAR II $4,549.00
366823265 HARNESS, FM NEXSTAR WITH HORN $1,671.00
366823266 TRANSMITTER, 8 BUTTON, FULLY PROPORTIONAL $2,611.00
366823280 UPGRADE (FROM NEXSTAR I OR II), KIT NEXSTAR III $8,772.00
366823289 KIT, LED INSTALLATION, NEXSTAR $510.00
366823300 DECAL LAYOUT 6406H $130.00

366823301
DECAL, MANUAL OVERRIDE PROCEDURES, GS HYDRAULICS, LARGE H-
MODELS

$46.00

366823302
DECAL, MANUAL OVERRIDE PROCEDURES, GS HYDRAULICS, LARGE H-
MODELS (PUSH IN UNLOADER VALVE)

$13.00

366823303
DECAL, MANUAL OVERRIDE PROCEDURES, GS HYDRAULICS, HC-8X/HC-7X 
(PUSH IN UNLOADER VALVE)

$11.00

366823400 REMOTE, NEXSTAR $5,742.00
366823401 DOCKING STATION, REMOTE $227.00
366823402 CONTROLLER, NEXSTAR $1,945.00
366823403 BASE STATION, NEXSTAR $1,755.00
366823404 KIT, ELEC/HYD NEXSTAR 8 GPM AND BELOW $15,216.00
366823405 KIT, ELEC/HYD NEXSTAR 9 GPM AND ABOVE $15,416.00
366823407 SENSOR, TEMPERATURE, SAE #6 $218.00
366823409 TRANSDUCER, PRESSURE, 0-4000 PSI $361.00
366823413 BRACKET, BASE STATION, NEXSTAR, HC-5,6,7,8,9 $29.00
366823417 SENSOR, ROTARY, QUADRATURE $746.00

2025 July



Part Number Description Suggested List Price
366823418 PLATE, MOUNTING, ROTARY SENSOR, HC7X/8X $87.00
366823424 WASHER, FLAT, M4, STEEL, ZINC PLATED $11.00

366823425
SCREW, SOCKET HEAD, #4-40 X 1.25, PARTIALLY THREADED, STAINLESS 
STEEL

$5.00

366823426 FITTING, STRAIGHT, -10 ORBM TO -6 ORBF, STEEL $10.00
366823428 ASSEMBLY, BRACKET, CONTROLLER, NEXSTAR, HC-5,6,7,8,9,10,12S $136.00
366823429 ASSEMBLY, BRACKET, CONTROLLER, NEXSTAR, HC-7X,8X $132.00
366823432 WASHER, SPLIT LOCK, #4, STAINLESS STEEL $2.00
366823433 SCREW, SOCKET HEAD, M4 X 14, STEEL, ZINC PLATED $11.00
366823439 HARNESS, NEXSTAR, LARGE H CRANES $1,540.00
366823444 MAGNET, ROTARY SENSOR, 1/4-20 THREADS, 1/2" LONG $38.00
366823448 O-RING, -125, 1-1/2 OD, 1-5/16 ID, 3/32 THICK, BUNA-N $3.00
366823450 HARNESS, NEXSTAR, HC-7X/8X $1,506.00
366823456 KIT, OIL TEMPERATURE SENSOR, NEXSTAR $229.00
366823465 CRADLE INSTALLATION NS IV DRAWING $3.00
366823467 HARNESS, CRADLE NS IV $157.00
366823470 REMOTE GUARDS, KIT, NEXSTAR $85.00
366823471 REMOTE GUARD, LEFT SIDE, NEXSTAR $19.00
366823472 REMOTE GUARD, RIGHT SIDE, NEXSTAR $19.00
366823474 HANDLE ASSEMBLY, WITH TRIGGER, REMOTE, NEXSTAR $145.00
366823475 KIT, ELEC/HYD NEXSTAR, 8 GPM AND BELOW, 24VDC $15,255.00
366823476 KIT, ELEC/HYD NEXSTAR, 9 GPM AND ABOVE, 24VDC $15,864.00
366823480 REMOTE, NEXSTAR, REFURBISHED $2,406.00
366823482 KIT, HANDLE ASSEMBLY, WITH TRIGGER, NEXSTAR $139.00
366823483 BATTERY, REMOTE, NEXSTAR $104.00
366823484 KIT, REMOTE BATTERY REPLACEMENT, NEXSTAR $188.00
366823485 REMOTE, NEXSTAR, FHSS $5,859.00
366823486 BASE STATION, NEXSTAR, FHSS $1,755.00
366823901 COIL, 5/8" DIA 12VDC DEUTSCH $76.00
366823902 CARTRIDGE, SIZE 10 4WAY 3POS CLSD CENTER $826.00
366823903 CARTRIDGE, SIZE 10 4WAY 3POS FLOAT CENTER $970.00
366823905 VALVE, RELIEF DIRECT-ACTING (2750 PSI) $96.00
366823906 VALVE, LOGIC SPOOL TYPE, 218 PSI $172.00
366823909 BOWL, FILTER $220.00
366823910 FILTER, 20 MICRON $110.00
366823911 CARTRIDGE, SIZE 10 4WAY 3 POS FLOAT CENTER - 6GPM $976.00
366823913 INDICATOR, CLOGGING FILTER, 101.5 PSI $332.00
366823914 VALVE, CHECK 100 PSI $49.00
366823916 BOWL, FILTER, LONG $165.00
366823917 5 MICRON, 30 GPM FILTER $195.00
366823918 THERMAL DIRT ALARM $394.00
366823919 145 BYPASS CHECK $45.00
366823921 CARTRIDGE, SIZE 10 4WAY 3 POS CLOSED CENTER - 6GPM $524.00
366823933 DECALS, TRANSMITTER NEXSTAR 12 BUTTON $59.00
366823940 TRANSMITTER, 8 BUTTON, FULLY PROP TETHERED $2,310.00
366823950 VALVE, SHUTTLE CHECK $67.00

2025 July



Part Number Description Suggested List Price
366823955 TAG, LEARN $98.00
366823960 CARTRIDGE, 2 WAY UNLOADER, EXTENDED MANUAL OVERRIDE $474.00
366823963 TRANSCEIVER, NEXSTAR III $3,890.00
366823964 TRANSMITTER, NEXSTAR III $6,183.00
366823965 RECEIVER AND TRANSMITTER, KIT, NEXSTAR III $8,423.00
366823967 HANDLE, TRANS W/TRIGGER NSIII $582.00
366823968 REFURBISHED TRANSCEIVER, NEXSTAR III $2,042.00
366823969 REFURBISHED TRANSMITTER, NEXSTAR III $2,270.00
366832200 BRACKET, ROTATION STOP $39.00
366832300 COVER, VALVE REAR $71.00
366900000 MANUAL 6406H $17.00
366904000 OWNER'S MANUAL 6006EH $19.00
366973000 CORD ASS'Y W/ WEATHER PK CNNCTORS B $163.00
366973001 CORD REEL ASSY W/ WEATHER PACK CONNECTORS $216.00
366973002 CORD ASSY W WTHR PCK              B $195.00
366973003 CORD REEL ASSY W/WTHR PACK CONN'S $165.00
366986000 RELAY ASSY TIME DELAY             C $772.00
366987000 RETAINING CLIP                    C $48.00
366990000 PLASTIC ENCLOSURE W/6 HOLES       B $128.00
366999000 RELAY BOX ASSY 6006H              B $1,070.00
367136000 FITTING BLKHD 90 6 JIC $8.00
367223210 HOSE KIT, DODGE SINGLE PUMP $2,021.00
367238000 CAP, NUT - 10 JIC          A $8.00
367241000 DECAL,DANGER"ELECTROCUTION HAZARD"D $21.00
367250000 DECAL,DANGER STOWING & UNFOLDING  C $12.00
367251000 DECAL,DANGER "STAY CLEAR OF BOOM" B $5.00
367366000 SCREW HX HD 3/4UNC X 3-1/2 ZP GR8 $11.00

368022 WORM-RH,SL,DCG246R,W/BRAKE,11.156LG $1,000.00
368183 WORM-SH-400R,ROTATION BOX,AUTO CRAN $744.00
368192 WORM-RH,SL,DE,10.39LG,DC8,W/WRM BRK $417.00

368193000 REDUCER,-8NPTM/-4NPTF      A $4.00
368200 WORM R.H. DL, 30:1, SDCG-200R $563.00

369611000 FITTING STR 6 SAE/4 SAEF $5.00
370001000 PIN, LOCKING                      B $54.00
370002000 PIN, ASSY W/LANYARD           B $28.00
370022000 RECEPT ASSY ECONO II              B $207.00
370033000 BEARING, NEEDLE ROLLER     B $209.00
370034000 BEARING, RACE              A $250.00
370065000 DECAL KIT TON II           D $52.00
370066000 DECAL KIT TON II 7'EXT     D $61.00
370071000 DECAL KIT TON IIR          D $60.00
370129000 PEND.ASSY(TON II/MISER)           B $766.00
370130000 PENDANT HOUSING BOTTOM            B $30.00
370131000 PENDANT HOUSING TOP               B $350.00
370132000 PENDANT HOUSING GASKET     B $88.00
370136000 SWITCH TOGGLE                     A $58.00

2025 July



Part Number Description Suggested List Price
370186000 GROMMET 1-1/4 OD 7/8 ID    A $5.00
370220000 SPACER HANDLE                     A $31.00
370413000 TRIGGER ASSY (ROTO-TON) $11.00
370418000 GEAR WORM                         A $418.00
370418001 GEAR, WORM 4-1/8 HOLE 5.00 BC $524.00
370419000 LIMIT SWITCH               A $88.00
370429000 PENDANT ASSY(TON II ROT)          B $785.00
370433000 CORD CONNECTOR             A $41.00
370436000 RECEPTACLE ASSY                   B $343.00
370458000 BRAKE DISC ASSY DL304407 .390 $54.00
370474000 MOTOR MOUNT ASSY(TON II)          B $249.00
370496000 DECAL,DANGER "AN UNTRAINED OPERATOR $5.00
370660000 BRAKE BAND, WELDED, ET $128.00
370872000 DECAL KIT, EC-2 7' BOOM - STD PEDESTAL $78.00
370872010 DECAL KIT, EC-2 5' BOOM - STD PEDESTAL $49.00
370872030 DECAL KIT, EC-2 5' BOOM - SHORT PEDESTAL $139.00
370873040 DECAL, CAUTION "ROPE TENSION" $3.00
370875000 ECONO-TON IIR RELAY PANEL ASS'Y $661.00
370875001 ECONO-TON IIR WIRING HARNESS $533.00
370875002 ECONO-TON IIR RELAY PANEL $152.00
370875004 POWER RELAY 80/60 AMPS $28.00
370875005 3/8 FEMALE DISCONNECT 10-12 GA WIRE NON-INSUL $3.00
370876000 ECONO-TON WINCH ASS'Y 12V FULLY WIRED/ PENDANT $2,281.00
370876001 PENDANT, ECONO-TON II (FULLY WIRED) $188.00
370876002 SWITCH, ROCKER "IN/OUT" CENTER OFF $57.00
370876003 CABLE, WIRE 1/4"DIA 25 FOOT LONG $91.00
370876004 CONNECTOR, PENDANT CONNECTION ECONO-TON II $39.00
370876007 CABLE, WIRE 1/4 DIA X 50'LG W/HOOK $132.00
370877000 WINCH ASS'Y 12 VOLTS DC SA-9000 PER SPEC. $1,963.00
370878000 ECONO-TON QUILL HOUSING (MACHINED) $523.00
370878005 SOCKET HEAD CAP SCREW 1/2-13UNC 2-1/4"LG $6.00
370879000 ECONO-TON II QUILL WELDMENT $879.00
370880000 ECONO-TON IIR QUILL WELDMENT $1,125.00
370881000 PEDESTAL BASE (47"H) 7' BOOM $1,207.00
370881002 ROTATION STOP BRACKET $6.00
370881010 PEDESTAL BASE (35-1/2"H) 5' BOOM $1,150.00
370881020 PEDESTAL WELD (7-1/2"H) ECONO-TON $912.00
370883010 ECONO-TON LOWER BOOM WELDMENT - 5'BOOM $1,442.00
370884000 UPPER BOOM WELDMENT 7' BOOM $586.00
370885000 ECONO-TON IIR PENDANT $984.00
370886001 MOUNT RECEPTACLE $12.00
370888000 PIN ASS'Y W/LANYARD 1"DIA 4.88"GRIP $55.00
370890000 SCREW, HEX HD 5/8-18UNF GR8 2-1/2"LG ZP $3.00
370891000 NUT, HEX 5/8-18UNF ZP $3.00
370893000 SHEAVE ASS'Y 5/16 ROPE 3/4 HUB $183.00
370893002 BEARING, NEEDLE ROLLER 3/4"DIA 1"WIDE $37.00

2025 July



Part Number Description Suggested List Price
370893003 NUT, HEX NYLOCK 3/4-16UNF THIN $3.00
370893004 SCREW HX HD 3/4UNF X 2 GR 5 $5.00
371024000 GROMMET 1-1/16  3/4 I.D    B $5.00
371048000 BRAKE HANDLE WELDMENT             B $122.00
372064010 KIT REPLACEMENT FOR 372064000 $2,865.00
372074000 HOUSING, ROLLER                   B $25.00
372168001 PIN ASSY W/LANYARD $55.00
372216000 COVER ROLLER                      C $37.00
372218000 SCREW SET SOC 1/2UNC x 3 $17.00
372219000 NUT JAM 1/2 N/C                   A $3.00
374017000 FITTING 45 8 SAE/8 JIC                               A $19.00
374086000 HOSE SLEEVE   1.81 ID                    A $2.00
374400000 FITTING, -8 ORB/-8 ORB, STRAIGHT $21.00
380002000 PARTS HOUSING 8 FUNT PEND         A $158.00
380003000 PARTS POT. 8 FUNT PEND            A $411.00
380006000 PARTS CABLE 4 FUNCTION PENDANT    A $905.00

395426 PLATE-TIE, HD-P8000, Y-DRUM $71.00
400003 BALL-POPPET 3/8 OD CHROME STEEL GR $5.00

400500000 BEARING      B-4005               A $21.00
400600000 RETAINING RING             B-4006 $3.00

402001 BEARING NEEDLE TORRINGTON B128 $24.00
402002 BEARING-BALL,SKF#7304B,W/METAL CAGE $26.00
402044 BEARING-BALL,SKF#7306-BY,METAL CAGE $37.00
402105 BEARING-NEEDLE,DRWN CUP,TORR#B-3016 $74.00
402106 BEARING-NEEDLE,TORRINGTON #NB-4012 $129.00
402107 BEARING-THRUST,TORRINGTON #NTA-2435 $7.00
402120 BEARING-GARLOK BRG.#12U16 OR EQUIV. $56.00
402121 BEARING-RPH12,GARLOCK BRG#16DU08/EQ $31.00
402128 BEARING-BALL, 1.25 I.D., DOUBLE SHIELDED $21.00

404005001 SEAL KIT BOOM UP CYL (4004EH) $215.00
404005100 SEAL KIT (THI 14460) $171.00
404006100 SEAL KIT (THI 17758) $323.00
404008002 MOTOR 12V ELECT 4004 PWR UNIT     A $845.00
404008007 BREATHER CAP                     NP $90.00
404009000 DECAL LAYOUT 4004EH               C $146.00
404015000 WORM 4004EH                       C $434.00
404016000 GEAR, WORM 4004EH                 A $1,367.00
404017000 BEARING, ROTATION  4004EH         A $300.00
404028000 SNAP RING EXT 4"                  A $27.00
404050000 LOAD CHART 4004EH                 B $9.00
404051000 DECAL "4004EH"                    B $16.00
404056000 POWER CABLE ASSY 4004EH           B $549.00
404057000 COND ASSY W/TWECO 4004EH          B $191.00
404060000 RECEPTACLE ASSY 4004EH            C $519.00
404061000 KB HARNESS ASSY 4004EH            C $368.00
404066000 TUBE ASSY (ROT MTR) 4004EH        B $52.00

2025 July



Part Number Description Suggested List Price
404067000 TUBE ASSY (ROT MTR) 4004EH        B $42.00
404069000 TUBE ASSY (P-U) 4004EH            B $53.00
404088000 DECAL ELEC SCHEMATIC 4004H        C $29.00
404094000 KB COVER RING GEAR 4004H/EH      B $207.00
404128000 KB COVER VALVE 4004H              B $354.00
404167000 SOLENOID SEALED 4004EH            B $197.00
404181002 PEDESTAL ASSY, 4004EH $16,016.00
404181023 DECAL, LOAD CHART EHC-4 SINGLE LINE 20' BOOM $6.00
404181028 DECAL, LOAD CHART 4004EH SINGLE LINE 20' BOOM $6.00
404184000 LOWER BOOM WELDMENT $1,819.00
404185000 MID BOOM WLDMT, 4004 $767.00
404186000 UPPER BOOM WLDMT, 4004 $1,028.00
404186010 UPPER BOOM WELDMENT, 4004, SINGLE SHEAVE $1,142.00
404187000 SPRING PLATE, GROUND BRUSH, 4004EH $24.00
404188008 UPPER VALVE BRACKET, 4004 EH $16.00
404188101 PEDESTAL WELDMENT 4004EH $1,305.00
404189010 BOOM ASSY 4004, SINGLE SHEAVE $6,928.00
404193000 BASE WELDMENT, 4004 $1,340.00
404194000 PRESSURE SWITCH, NC, 3200 PSI, 4004 $152.00
404195000 UPPER TWECO BRACKET WLDMNT, 4004EH $194.00
404196000 CYLINDER, 2.50 X 1.75 X 48.00 STROKE, TRUNION, 4004 $2,514.00
404196100 SEAL KIT, (CTD SKC25-209A) $116.00
404197001 RELAY PANEL ASSY, 4004EH $1,017.00
404198000 .38-16UNC HHCS, BRONZE $5.00
404199000 UPPER VALVE BRACKET, 4004 $13.00
404201000 COVER, VALVE 4004 / 3203 $13.00
404202000 COVER, RELAY PANEL, 4004 $120.00
404203000 BRACKET, RELAY PANEL, 4004 $161.00
404203001 BRACKET, RELAY PANEL, 4004 $88.00
404204000 PIN 1-1/4DIA X 7.163 LG, 4004 $55.00
404205000 CORD REEL ASSY $186.00
404205100 CORD REEL ASSY, 16K O/R W/ INTERLOCK $242.00
404206000 HARNESS, FM, 3203EH, 4004EH $856.00
404207000 4004EH LOAD CHART $6.00
404207001 LOAD CHART, EHC-4 $13.00
404208000 DECAL '4004EH' HORIZONTAL $5.00
404209000 DECAL LAYOUT EHC-4 FM/HW $177.00
404210000 SHIP KIT EHC-4, FM $3,144.00
404211000 TRAVELING BLOCK ASSY, 4004EH $1,624.00
404211050 TRAVELING BLOCK ASS'Y, 4004 $2,371.00
404212000 DECAL, TRAVELING BLOCK, 4004 $3.00
404213000 SEAL, 2.50 OD X 1.50 ID, BUNA NITRILE $26.00
404214000 SPACER, HYD TANK $12.00
404214010 SPACER, PEDESTAL $14.00
404216000 SWITCH, ROTARY, 2 POSITION, 180 AMPS CONTINUOUS $109.00
404217000 LOWER TWECO WDMT W/SW MOUNT $81.00

2025 July



Part Number Description Suggested List Price
404217002 BRACKET, CRANE MASTER SWITCH W/REMOTE PENDANT $116.00
404218000 TWECO CABLE ASSY, W/MASTER SW $331.00
404218100 MASTER SWITCH ASSEMBLY, W/REMOTE PENDANT $204.00
404218200 MASTER SWITCH ASSEMBLY W/ REMOTE PENDANT $223.00
404219000 DECAL, CRANE POWER $3.00
404220000 PIN WDMT BM/PED $119.00
404223000 CABLE PWR, 25ft $283.00
404223010 CABLE, POWER 25 FT HEAVY-DUTY $312.00
404223020 COND ASSY 4GA X 48 BLK $43.00
404224000 CABLE ASSY 11in TWECO TO TERMINAL $145.00
404225000 DECAL, RECEIVER/PENDANT ON-OFF $3.00
404226000 SCR HX HD 3/4-16UNF x 3 LG GR 8 $10.00
404227000 NUT HX 3/4-16UNF $3.00
404229000 SCREW HX HD 3/8-16UNC x 2-1/2 LG GR 5 $3.00
404240002 LOWER BOOM WELDMENT, EHC-4 (20FT) $2,333.00
404240004 MID BOOM WELDMENT, 4004EH (20FT) $1,029.00
404240008 WIRE ROPE, 5/16", 100FT $175.00
404240009 DECAL LAYOUT EHC-4 (20FT BOOM) FM/HW $144.00
404240010 CYLINDER, EXTENSION, 72 INCH STROKE $2,696.00
404240011 LOAD CHART, 4004 EH 20FT BOOM $8.00
404240015 4004EH 20FT BOOM MANUAL $19.00
404240018 LOAD CHART, EHC-4 20 FT BOOM $8.00
404240100 EHC-4 BOOM (20FT) SINGLE SHEAVE $8,487.00
404241253 TAG, ID 4004EH $82.00
404241254 TAG, ID 4004 EH NSIII WITH ROT STOPS $93.00
404241285 MOTOR, HYD 8.0 CU IN SAE-2-BOLT, 1" KEYED  SHAFT $322.00
404241300 DECAL LAYOUT EHC-4 NEXSTAR $119.00
404241350 DECAL LAYOUT EHC-4 NEXSTAR 20' BOOM $147.00
404242121 LOAD CHART, EHC-4 $56.00
407063001 SEAL KIT (THI 15829) $197.00
407080000 LEVER M8 x 200mm $19.00
407081000 LEVER M8 x 150mm $20.00
407202000 PAD BOOM 2.50 OD X .188 NYLATRON GSM BLUE $119.00
407203000 PAD, BOOM, 2.50 O.D. X .563 THK $13.00
407216000 HOSE RETAINER 4.75 WIDE $31.00
407277000 PAD BOOM 1.5 O.D. $81.00
407314000 WASHER FL 5/8 X 1 5/16 OD HARDENED $3.00
407315000 NUT HX 5/8 NC GR8 $3.00

408035 BRACKET-SOL.MTG,DC200,FOLDED,16GA G $11.00
412003 BUSHING-PWD BRZ,1.254 IDX1.173 LG $105.00
412044 BUSHING-CLUT HSG,PWD BRZ,200DOW-LOK $43.00
412045 BUSHING-GH,R-8&200 INDUSTRIAL $18.00
412046 BUSHING-GH,MOD 7&8 INDUS,W/518015 W $12.00
412084 BUSHING-DRUM,MOTOR END $36.00
412085 BUSHING-DRUM,GEAR END $79.00
414021 BOLT-1/4NCX1,HXD,G8,ALLTHD,HV/P,Z/P $2.00

2025 July



Part Number Description Suggested List Price
414038 CAPSCREW-1/4-20NCX3/4,HXHD,GR-5,Z/P $3.00
414143 CS-5/16-18NCX1-1/4,HXHD GR5,N/HVY/P $6.00
414146 CAPSCREW-5/16-18NCX3/4,HXHD,GR5,F/B $9.00
414159 CS-5/16-18UNCX2.50,HXHD,GR5,ZP,N/P $4.00
414224 BOLT-3/8-16NCX1 1/2,HX,G5,AL-TH,Z/P $11.00
414303 BOLT-3/8-16NC X2 1/2,HXHD,GR-5, Z/P $6.00
414548 CAPSCREW-1/2-13NCX1 1/2,HXHD,Z/P,G5 $2.00

414809000 1/4-20 X 3/4" SCREW, BUTTON HEAD HEX DRIVE $3.00
414821 CAPSCREW-1/4-20NC X7/8,HXSOCBUTTHD $4.00
414842 CAPSCREW-1/4-20NCX1 3/4,HXSOC,ND STRIP,Z/P $13.00
414845 CAPSCREW-1/4-20NC X1,HXSOCHD,NYLOK $13.00
414869 SCREW-5/16-18NC X1LG,HXSOC,ND STRIP $14.00
414926 SETSCREW-3/8-16NC X1,SOCKET,NYLON $3.00
414948 CAPSCREW-1/2-13NCX1 1/4LG,SOCKET HD $14.00
416029 SETSCREW-1/4-20X5/16,HXSOC,ND STRIP $11.00
418004 NUT-HEX #10-24NC REG.,ZINC PLATED $2.00
418036 NUT-3/8-16 NC,HEX JAM,Z/P $3.00
418040 NUT-3/8-24NF HEX REG ZINC PLATED $9.00
418149 LOCKWASHER-1/4 MED SECTION,ZINC PLT $4.00
418154 WASHER-1/4 FLAT ALUM. $9.00
418181 WASHER-3/8 ID SAE FLAT,ZINC PLATED $4.00
418184 WASHER-3/8ID X5/8 ODX1/16,FLAT ALUM $2.00
418218 LOCKWASHER-1/2 ID MED SECT,ZINC PLT $5.00
426048 PLUNGER-CLUTCH,BLOCKED,RPH12/15000 $17.00
431008 COUPLING-RD/RD,W/CHAR/ROSS,H7 &H200 $184.00
431015 COUPLING-MOTOR,P/M, RPH-12000 $180.00
432011 ELBOW-90DEG,STREET,3/8NPT,ZINC PLTD $35.00
432018 FITTING Parker#4-C5OX-S T-LOK,  7/16-20 90 degree $66.00
436037 WELDMENT-DRUM, DCG24-246R, AUTO CRANE $579.00
438022 DISC-BRAKE,RPH12000,.071 1035CR STL $36.00
440110 SOLENOID-12V,UNIPOINT#SNLS-116BTR $242.00
442182 GASKET-BRG CAP,400,600,R10 $5.00
442184 GASKET-BRG CAP,MOD7,8,200 $3.00
442185 GASKET-SPUR GR BX,DC7-8-200 $7.00
442186 GASKET-GH COVER,MOD 7&8,MP-15 material $6.00
442187 GASKET-GH COVER,400,R-10,N-40 CORK $7.00
442188 GASKET-GH COVER,200,DODGE CORK,N-40 $22.00
442189 GASKET-BRK HSG COVER,200,D/MP-15 material $6.00
442191 GASKET-GH COVER,600,DODGE $19.00
442205 GASKET-GH CVR,MOD 200 CORK/NE#VCN60 $8.00
442220 GASKET-BRAKE HSG.,RPH12000,#VCN-60 $23.00
442223 GASKET-MOTOR FLANGE,RPH12000 $5.00
450001 KEY-WOODRUFF NO. 9 $5.00
450016 KEY-BARTH,5/16X 15/16L,PWD MET,MSG7 $4.00
456008 RELIEF FIT-1/8-27PFT,BALL CHECK,Z/P $14.00
456038 FITTING-VENT,BREATHER,#ASP-1BV/EQIV $7.00

2025 July



Part Number Description Suggested List Price
458074 MOTOR-HYD, 15.2 CU IN DISPLACEMENT, MANIFOLD MOUNT $482.00
458119 MOTOR-HYDRAULIC, WITH COUNTERBALANCE VALVE MANIFOLD $648.00

458121
MOTOR-HYD, 19.22 CU.IN., W/2900 PSI SEAL,YOUNG POWERTECH P/N: 
YMRS-315-F2-1-M4-RM-02

$1,196.00

458124 MOTOR-HYDRAULIC, 9.78 CU IN, WITH COUNTERBALANCE VALVE MANIFOLD $2,177.00

458142 MOTOR-HYDRAULIC,18.7 CU.IN., 1 IN SHAFT, CHAR-LYNN #104-1593-006 $3,365.00

458222 MOTOR-HYDRAULIC, 6.0 CU. IN. DISPLACEMENT $921.00
460033000 BOOM WELDMENT, MID $2,352.00
460050002 SEAL KIT, EXT CYL, CTD SKC25-212A, 10006H $220.00
460052000 WEAR PAD, BOTTOM MID $75.00
460053000 WEAR PAD, BOTTOM UPPER $66.00
460054000 WEAR PAD, TOP UPPER $236.00
460055000 WEAR PAD, TOP MID $200.00
460060001 GEARBOX REPLACEMENT KIT FOR 460060000 $4,821.00
460060002 ROTATION GEAR BOX COVER FOR 460060000 $879.00
460060006 SHIM, METAL (.005) $8.00
460060008 SPACER $242.00
460060012 SHAFT, OUTPUT 12T 5/7 M $2,055.00
460060013 NUT, CASTELL, 1in-20 TPI $79.00
460060014 BEARING, CONE #23100 $144.00
460060015 BEARING, CUP #23256 $128.00
460060016 BEARING, CONE TIM 26882 $115.00
460060017 BEARING, CUP TIMKEN 26830 $32.00
460060018 BEARING, CONE #LM 104947A $297.00
460060019 BEARING, CUP #JLM 104910 $34.00
460060020 BEARING, BALL NTN # 6205 $83.00
460060021 SEAL, NAT'L # 471689 $137.00
460060022 SEAL, NAT'L #412119 $84.00
460060023 BUSHING, RED 9/16 STR-1/8 $25.00
460060024 O'RING, PARKER #2-234 $13.00
460060025 RING, SNAP SPRLX RRN-315 $14.00
460060026 O'RING, PARKER #2-260 $13.00
460060035 SHIM, METAL (1/64) $32.00
460060036 SHIM, METAL (1/32) $17.00
460062000 PIN, PIVOT $437.00
460063000 HARD WIRE CONVERSION KIT 10006H 2850 PSI $4,305.00
460066000 SWITCH, LIMIT 914CE2-3 $328.00
460066100 SWITCH, LIMIT PLUNGER $135.00
460073000 COVER, REAR $134.00
460075000 DECAL, LOAD CHART 10006H $11.00
460079000 BEARING, ROTATION STOP $8.00
460081000 WEAR PAD, CABLE $50.00
460082000 PLATE, WEAR PAD RETAINER $60.00
460083000 SCREW SOC HD CTRSNK 5/16-24UNF X 3/4 LG $3.00

2025 July



Part Number Description Suggested List Price
460085000 SEAL, O-RING DASH NO 152 $18.00
460086000 FITTING, 12 SAE/JIC SWIVEL $268.00
460087000 DECAL LAYOUT $236.00
460088000 DECAL, 10006H $13.00
460090000 WIRE ROPE ASSY $595.00
460090020 WIRE ROPE ASSY 7/16 HEAVY DUTY $657.00
460092000 SEAL, ROTATION GEARBOX $17.00
460093000 SCREW RD HD SL #10-24UNC X 1 LG ZP $3.00
460094000 SCREW, SOC HD, #10-24 X 1"L, ZPL $3.00
460094001 SCREW, SOC HD, #10-24 X 3/4"L, ZPL $4.00
460096000 LOAD SENSOR SWITCH, 2,850 PSI $144.00
460097000 LOAD SENSOR SWITCH, 3,100 PSI $144.00
460098000 SCREW SOC HD 5/8-11UNC X 1 1/2 LG GR8 CP $6.00
460110000 ROTATION STOP SWITCH ASSEMBLY $760.00
460110100 ROTATION STOP ASSEMBLY, 24" $325.00
460111000 BOOM LIMIT SWITCH ASSEMBLY $398.00
460112000 BOOM LIMIT SWITCH ASSY, HW $375.00
460113000 SCREW HX HD 3/8-16UNC X 1-3/4 LG GR8 $3.00
460120000 MAIN HARNESS ASSY 5005H/6006H/6406H/8406H(HARDWIRE) $462.00
460120001 MAIN HARNESS ASS'Y HW W/4PIN ROT PLUG $482.00
460125000 TRAVELING BLOCK ASSEMBLY $2,925.00
460126000 SIDE PLATE TRAVELING BLOCK $134.00
460127000 TACKLE LOWER $348.00
460128000 DECAL MAX BLOCK LOAD $5.00
460140000 VALVE, CONTROL 4 FUNC, W/BOOM DOWN RELIEF $10,285.00
460150000 OMNEX CONTROLLER CONVERSION BRACKET $93.00
460151000 RECEIVER, PROPORTIONAL, 7 TOGGLE W/TRIGGER $1,673.00
460151001 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL $3,056.00

460151003 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL 5005H REV 12 $1,620.00

460151004 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL 5005H REV 26 $1,673.00

460151005 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL 6406H REV 22 $1,620.00

460151006 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL 8406H REV 26 $1,673.00

460151007 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL 10006H REV 20 $1,673.00

460151008 OMNEX R160 CONTROLLER WITH PROPORTIONAL CONTROL 10006H REV 26 $1,673.00

460151010 OMNEX R160 RECEIVER WITH PROPORTIONAL CONTROL $1,620.00
460152000 KIT, FM PROPORTIONAL RETROFIT (KAR-TECH TO OMNEX) $6,195.00
460153000 HARNESS, FM CONVERSION USED W/460151000 $1,422.00
460156000 TRANSMITTER, PROPORTIONAL, 7 TOGGLE W/TRIGGER $2,781.00
460156010 6406H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460156011 3203H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00

2025 July



Part Number Description Suggested List Price
460156013 5005H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460156014 5005H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460156015 6406H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460156016 8406H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460156017 10006H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460156018 10006H 24BIT UPGRADE KIT, OMNEX PROPORTIONAL $4,548.00
460156019 14006H 24BIT UPGRADE KIT, OMNEX, PROPORTIONAL $4,548.00
460157000 TRANSMITTER, NON-PROPORTIONAL, 4 TOGGLE, W/ ON-OFF $2,279.00
460157100 24BIT UPGRADE KIT, OMNEX NON-PROPORTIONAL $3,735.00
460158000 RECEIVER, NON-PROPORTIONAL, 4 TOGGLE, W/ ON-OFF $1,363.00
460160001 UNLOAD VALVE F/ 460160 & 460170 $455.00
460160002 COIL $97.00
460162000 GUARD, TRIGGER USED W/460156000 $65.00
460163000 COVER, BATTERY W/MAGNET (OMNEX) $236.00
460166000 KIT, TOGGLE SWITCH (OMNEX) $109.00
460167000 HANDLE, TRANSMITTER W/TRIGGER (OMNEX) $788.00
460167001 SPRING, TRANSMITTER TRIGGER (OMNEX) $13.00
460167002 PIN, TRANSMITTER TRIGGER SPRING (OMNEX) $13.00
460169000 DECAL, WARNING REMOTE CONTROL $11.00
460177020 PIN, PIVOT, 10006 $181.00
460177021 DECAL LAYOUT/KIT 10006 $223.00
460177025 VALVE COVER, 10006 $78.00
460177120 MID BOOM WELDMENT, 10006H $1,462.00
460177130 UPPER BOOM WELDMENT, 10006 $1,788.00
460177140 CROWN WELDMENT, 10006 $487.00
460177150 EXTENSION CYLINDER, 2.75/2.50 BORE, 10006H $6,267.00
460177151 SEAL KIT FOR 460177150, SKC27-21A $176.00
460177154 WELDMENT, LS PLATE, ANTI ROPE TWIST $1,128.00
460177155 WELDMENT, RS PLATE, ANTI ROPE TWIST $1,128.00
460177160 WEAR PAD, 5.13X3X.25, BOSS 1X3, 10006H $50.00
460177161 PIN, 1.25OD, 7.81 GRIP, RING GROOVE BOTH ENDS $51.00
460177162 SCREW SOC HD 5/8UNC X 3/4 LONG ZP $8.00
460177163 SCREW SOC HD CTRSINK 5/16UNF X 5/8 LONG ZP $5.00
460177164 SHIM, 1.31 OD X 0.9 ID X 0.03 TH, NYLON $3.00
460177180 VALVE, IN-LINE RELIEF, 400 PSI $177.00
460177210 PEDESTAL WELDMENT, 10006 $3,057.00
460177240 LIFT CYLINDER, 10006 $2,670.00
460177241 SEAL KIT FOR 460177240, SKC45-51A $144.00
460177242 SEAL KIT FOR 460177240 (DANTAL DS12921) $108.00
460177250 PLATE, MANIFOLD MOUNT, LARGE CRANE $36.00
460177251 BRACKET, ROTATION STOP 10006 $42.00
460177252 SPACER, .64ID, .50L, SPLIT TUBE HEAVY WALL $3.00
460177255 LOAD SENSOR SWITCH, 2975 PSI, N.C. $164.00
460177256 BRACKET, ROTATION STOP, HC-10 $56.00
460178021 DECAL LAYOUT 10006H NEXSTAR $228.00
460178025 COVER, VALVE REAR MTD FM 10006H/12S $89.00

2025 July



Part Number Description Suggested List Price
460178026 DECAL, LOAD CHART 10006H NEXSTAR $11.00
460178028 DECAL, LOAD CHART 10006H NEXSTAR $8.00
460178100 BOOM ASSEMBLY (HC-10 - HC-12s) $15,086.00
460178110 LOWER BOOM WELDMENT (HC-10 - HC12s) $5,150.00
460178210 BRACKET, VALVE MTG 10006H/12S $19.00
460178212 BRACKET, RECEIVER MTG 10006H $46.00
460178218 BRACKET, VALVE MTG, 10/12S (LONG FILTER BOWL) $21.00
460178253 TAG, ID HC-10 $123.00
460179021 DECAL LAYOUT, HC-10, NEXSTAR $119.00
460179026 DECAL LAYOUT, HC-12S, NEXSTAR $155.00
460179027 DECAL, LOAD CHART, HC-10 $7.00
460179029 DECAL, BOOM HC-12S, NEXSTAR III $41.00
460179210 PLATE, BASE, HC-10 NEXSTAR IV $1,589.00
460179260 KIT, HOSE, HC-10 NEXSTAR $441.00

462015 O-RING-1/8 X 3/4 X 1 OD,VICTOR #722 $14.00
462029 O-RING,1 5/8 ID X 2 OD X 3/16 THK $3.00
462046 O-RING 1/8X2 1/4 OD X 2, AS-568-226 $9.00
462056 O-RING-AS-568-214 $4.00
462057 O-RING-AS-568-256 $26.00
462058 O-RING-AS-568-259 $31.00
462059 RING-BACK-UP,VERCO #1750-256 $43.00
462060 RING-BACK-UP,VERCO #1750-259 $53.00
462061 O-RING-AS-568-228, 2.50 O.D. $3.00

466130000 SHEAVE ASSY 7/16 ROPE             B $590.00
466209000 LOAD SESOR SWITCH ASSY 2600PSI    B $320.00
466210000 DECAL LAYOUT - 11006H             B $152.00
466212000 LOAD CHART 11006                  B $13.00
466232000 PIN BLOCK 1 OD X 4 5/16           A $163.00

468002 RED-3/8-1/8NPTF GEN.PLUG#003818/EQU $7.00
468011 PIPE PLUG-3/8-18NPTF,7/16 SQ HD,Z/P $9.00
468017 PIPE PLUG-1/4-18NPTF,HEX SOC HD,Z/P $9.00
468018 PIPE PLUG-3/8-18NPTF HXSOCHD-LES,ZP $5.00
470001 DOWEL PIN-3/16 DIA X 3/4 LG $6.00

470001000 ROTATION, BEARING, 14005 $2,850.00
470001010 KIT REPLACEMENT FOR 470001000 $3,169.00
470003010 SEAL, OIL $171.00
470003100 GEARBOX, ROTATION DRIVE 19.54:1 $8,933.00
470003102 OUTPUT SHAFT $2,765.00
470003107 THRUST WASHER $11.00
470003108 SEAL $165.00
470003109 BEARING CONE AND CUP $210.00
470003110 BOLT, 1/2-20 X 2-1/2 GR 8 $10.00
470003112 SHIM $12.00
470003115 90B BRAKE ASSY $1,184.00
470003116 O-RING $14.00
470003121 GEARBOX, ROTATION DRIVE 19.54:1, WITH ROTARY ENCODER $8,490.00

2025 July



Part Number Description Suggested List Price
470005000 ECCENTRIC RING, 14005 $418.00
470006000 SEAL, PLANAR, 6.75OD, ROTATION GEARBOX $38.00
470010000 AMPLIFIER ASSY, 4-PIN DEUTCSH PLUG $933.00
470011000 CABLE ASSY, AMPLIFIER TO 2-PIN DEUTSCH $75.00
470012000 SCREW HX HD 1-14UNF X 5 LG GR 8 $251.00
470013000 PIN, SWIVEL HOOK $192.00
470014000 PIN, TRAVEL BLOCK $174.00
470015001 SEAL KIT, EXT CYL, CTD SKC30-271A, 14005H $138.00
470015002 SEAL KIT FOR 470015100 (DANTAL) $261.00
470015100 CYLINDER, EXTENSION 3" BORE 202-3/4" STROKE W/RELIEF $7,739.00
470016000 CYLINDER, LIFT, 5.25 BORE X 33.00 STROKE, X 3.00 ROD $4,030.00
470016002 SEAL KIT, LIFT CYL, CTD SKC52-10A, 14005H $174.00
470016003 SEAL KIT FOR 470016000 (DANTAL) $438.00
470017000 ROPE ASS'Y 1/2" 120' LONG $655.00
470018000 8.5 TON SWIVEL HOOK $4,267.00
470018001 KIT, LATCH 8.5 TON SWIVEL HOOK $74.00
470022000 SHEAVE ASS'Y BLOCK 1/2" ROPE $494.00
470023000 SHEAVE ASS'Y CROWN 1/2" ROPE $478.00
470024000 BEARING, SPHERICAL 1-1/2" PIN $52.00
470025000 14,000 LB TRAVEL BLOCK ASS'Y $5,887.00
470026000 14,000 LB TRAVEL BLOCK SIDE PLATE $122.00
470027000 14005H TACKLE LOWER $363.00
470032000 PIN WLDMNT, BOOM PIVOT, 14005 $180.00
470035007 SPACER, UNTHREADED NYLON, .375 OD, .192 ID $2.00
470038000 MAIN HARNESS, ASSY LARGE-H-CRANE, HW $480.00
470040000 14005H DECAL LAYOUT $214.00
470043000 DECAL, LOAD CHART, 14005H $14.00
470044000 DECAL, MAX BLOCK LOAD, 14000 LB $3.00
470046000 SOCKET HEAD CAPSCREW 5/8-11 X 2.0L, ZINC PLTD $14.00
470047000 WEAR PAD RETAINER PLATE 1/8 THICK $54.00
470048000 PAD, BOOM 2.50 O.D. X 0.063 THICK $9.00
470049000 EDGE TRIM 1/2" $1.00
470050100 EXTENSION CYLINDER REPLACEMENT KIT 14005H $8,058.00
470051000 UPPER BOOM WELDMENT $2,727.00
470053000 MID BOOM WELDMENT $3,552.00
470057000 WEAR PAD UPPER 1/8" THICK $159.00
470058000 WEAR PAD TOP MID 3/16" THICK $133.00

470062 DOWEL PIN-5/16 X 3/4 LG $9.00
470073000 PIN 1.25 DIA X 9.06 LG $79.00
470074000 PIN 1 DIA X 6.09 LG $136.00
470075000 NUT, HEX NYLOCK ZPL $5.00
470076000 PIN, 1 DIA X 4-11/16LG $60.00
470077000 PIN, LIFT CYLINDER $91.00
470079000 SCREW BN HD 3/8-16 UNC X 3/4 LG $3.00
470082000 RETAINER EXTENSION CYLINDER 3/8 THICK $47.00
470084000 UPPER BOOM CYLINDER BOSS $25.00

2025 July



Part Number Description Suggested List Price
470095000 VALVE, COUNTER-BALANCE CBEH-LCN $414.00
470100000 VALVE, CONTROL 4 FUNC, W/BOOM DOWN RELIEF $45,738.00
470102211 SPACER, 3/4 OD X 3/8 ID 3/4 LG $15.00
470102253 TAG, ID HC-14 $98.00
470103021 DECAL LAYOUT, HC-14, NEXSTAR $223.00
470103026 DECAL, LOAD CHART, HC-14 $10.00
470103029 DECAL LAYOUT, HC-14, NEXSTAR IV $309.00
470110160 BAIL WELDMENT W/ 2 IN TRIP BAR $216.00
470110165 LONG TAB BAIL WELDMENT WITH 2" TRIP BAR $268.00
470110167 LONG TAB BAIL WELDMENT, WITH 2" TRIP BAR, UNPAINTED $248.00
470110168 LONG TAB BAIL WELDMENT WITH 2" TRIP BAR, STAINLESS STEEL $240.00

472013 PLUG-PLAST,1DIA,HEYMAN#DP1000 BLACK $9.00
472052 PLUG-SAE O-RING,.562-18NF,6HP50NS $3.00
472071 COVER-SOLENOID,4.8HP MTR,RE8/10/12 $13.00
472088 PLUG-GEAR HOUSING, SH400R SPEED REDUCER $45.00
474001 PLATE-THRUST,7&200,SCAN-PAC #RF-53 $73.00
474111 PLATE-SEPARATOR,BRAKE,RPH-12000 $12.00

475000050 WELDMENT, LOWER BOOM, HC-12/HC-14 $6,717.00
475000120 DECAL, LOAD CHART, 12006H NEXSTAR $22.00
475000121 DECAL, LOAD CHART, HC-12, NEXSTAR $10.00
475000122 DECAL, LOAD CHART HC-12S, NEXSTAR III $22.00
475000123 DECAL, LOAD CHART, HC-12, NEXSTAR $24.00
475000126 DECAL, LOAD CHART, HC-12, NEXSTAR, DBL SHEAVE $21.00
475000202 DECAL LAYOUT, HC-12, NEXSTAR $209.00
475000220 DECAL MAX BLOCK LOAD 12000 LBS $8.00
475000300 TRAVELING BLOCK ASSEMBLY 12006 $2,977.00
475100100 12006H BOOM WELDMENT UPPER $2,700.00
475210200 TAG, ID HC-12 $92.00
475210201 TAG, ID, HC-12/14 (85K) $98.00
475210300 VALVE MOTOR CONTROL $447.00
475210400 MOTOR-HYDRAULIC $353.00
475210800 ESKRIDGE GEARBOX RETROFIT KIT $7,072.00
475300014 BEARING CUP $25.00
475300020 SPACER .812 I.D. $70.00
475300021 RADIAL BALL BEARING, .75 ID $41.00
475300022 THRUST WASHER I.D 0.75 IN $10.00
475300055 BEARING CUP 5/8" $41.00
475300062 BOOM TIP SQUARE LIGHT BRACKET WELD $183.00
475300104 LIGHT BRACKET $58.00
475300201 CORD REEL ASSY (3 WIRE) $311.00
475300202 WIRE HARNESS BOOM TIP LIGHTS $115.00
475300203 CORD REEL ASSY (3 WIRE) 16' $130.00
475300204 CORD REEL ASSY 3 WIRE 3203 $241.00
475300214 PLATE, LIGHT BAR MOUNT $42.00
475300230 BRACKETS, INSTALLED, TRAFFIC ADVISORY LIGHT $380.00
475300334 COVER, PDM TITAN CONNECT $52.00

2025 July



Part Number Description Suggested List Price
475300351 HARNESS, LEFT SIDE TITAN CONNECT $2,497.00
475300353 HARNESS, CHASSIS FRONT TITAN CONNECT $930.00
475300363 DECAL, AUTO START/STOP TITAN CONNECT $6.00
475300364 ADAPTER PLATE, KEYPAD MOUNT IN-CAB $21.00
475300372 BRACKET, ANGLED BASE, WORK LIGHT $22.00
475300374 SCREW, 1/4" X 2" LG, SELF TAPPING, 410 SS $3.00
475300381 WIRE HARNESS, UNDERBODY LIGHTING, 14' BODIES $431.00
475300383 ANGLED BASE, WORK LIGHT $6.00
475300384 ASSEMBLY, ANGLED LIGHT, UNDERBODY $128.00
475300388 SCREW, 1/4" X 1-3/4" LG, SELF TAPPING, 410 SS $2.00
475300437 2023 FORD NON-UIS, KIT, TITAN CONNECT $1,050.00
475300438 CONNECTORS ATTACHED, SENDERCAN PLUS $71.00
475300500 PRESSURE TRANSDUCER BYPASS TEST DEVICE $619.00
475400100 DECAL, VALVE OPEN-CLOSED $7.00
475400105 DECAL, DRAIN $7.00
475400106 DECAL, TANK DRAIN $19.00
475600101 BRACKET, ADJUSTABLE SENSOR $60.00
475600102 CONNECTOR, M12, 4 PINS, 5 METER WIRE ENDS $50.00
475600103 BOOM POSITION SENSOR, SHIP KIT, ADJUSTABLE SENSOR $331.00
477100253 TAG, ID HC-7X $98.00
477200106 SHIP KIT, HC-7X, NEXSTAR $411.00
477399000 DECAL MAX BLOCK LOAD, HC-7 $7.00
477624000 DECAL, BOOM, HC-7, NEXSTAR $38.00
477624001 DECAL, BOOM, HC-7X, NEXSTAR $29.00
477624050 DECAL LAYOUT, HC-7X, NEXSTAR $139.00
477823000 DECAL, LOAD CHART, HC-7 $13.00
477823001 DECAL, LOAD CHART, HC-7X $24.00
477823026 SHIP KIT, HC-7, NEXSTAR $411.00
477823300 DECAL LAYOUT HC-7, NEXSTAR II $112.00
477823350 DECAL LAYOUT HC-7, HW $118.00
477854000 TRAVELING BLOCK ASSEMBLY, HC-7 $2,607.00

479016 COLLAR-SPLIT, 1.25 I.D. $67.00
479100253 TAG, ID HC-8X $98.00
479200100 DERATE FLAG, HC-8 $147.00
479200103 WELDMENT, CABLE GUIDE, LEFT $263.00
479200110 PROXIMITY SWITCH BRACKET, HC-8 $26.00
479200120 WELDMENT, LOWER BOOM, HEX $5,628.00
479200135 WELDMENT, UPPER BOOM, HEX $3,447.00
479200137 HOOK, BOLT ON $54.00
479200138 PLATE, WEAR PAD RETAINER $21.00
479200139 WEAR PAD, 1.50 X 5.00 $59.00
479200147 WEAR PAD, 1.94 X 2.315 X .375 $21.00
479200150 CYLINDER, LIFT, 4.25 BORE X 29.13 STROKE $2,493.00
479200151 SEAL KIT, LIFT CYLINDER, SKC42-29A $147.00
479200152 WEAR PAD, TRAVELING BLOCK $36.00
479200153 OPEN LOAD HOOK X-BOOM, BOLT-ON $75.00

2025 July



Part Number Description Suggested List Price
479200154 OPEN LOAD HOOK, BOLT-ON $73.00
479200155 CYLINDER, EXTENSION, 2.50 BORES, 109.5/106.688 $6,268.00
479200156 SEAL KIT, EXTENSION CYLINDER, SKC25-282A $171.00
479200158 SHEAVE ASSEMBLY, 8 IN. $449.00
479200160 SLEWING DRIVE, 60,000 FT-LB $4,050.00

479200161 MOTOR, ROTATION, 12.16 CU. IN., MANIFOLD PORT, SAE 6B SPLINED SHAFT $373.00

479200162 5/16-25 BHCS, 1/2 LG, ZINC PLATED, GR 5 $4.00
479200164 CABLE GUIDE, RIGHT $39.00
479200165 CABLE GUIDE ROLLER, LOWER $46.00
479200166 CABLE GUIDE ROLLER, MID $40.00
479200167 1/2-13 HHCS, 6-3/4 IN, ZINC PLATED, GR 5 $20.00
479200168 1/2-13 HHCS, 6 IN, ZINC PLATED, GR 5 $19.00
479200169 3/8-24 HHCS, 3/4 LG, ZINC PLATED, GR 5 $3.00
479200170 PIN, 1 DIA, 3-3/4 LG $193.00
479200171 PIN, 1-1/4 DIA, 7.279 LG $42.00
479200172 -8JICF / -8 ORB SWIVEL $12.00
479200173 BAIL WELDMENT, LONG TAB, STAINLESS STEEL $258.00
479200177 PIN, 1-1/4 DIA, 8.914 LG $59.00
479200178 PIN, 1-1/4 DIA, 9.279 LG $52.00
479200179 PIN, PIVOT, BOOM $203.00
479200183 7/8-14 SHCS, 4 IN, ZINC PLATED $35.00
479200185 5/8-11 SHCS, ZINC PLATED, 3 IN LG $5.00
479200186 BRACKET, VALVE MOUNTING, LEFT $98.00
479200187 BRACKET, VALVE MOUNTING, RIGHT $68.00
479200189 3/8-24 HHCS, 6 IN, ZINC PLATED, GR 8 $11.00
479200190 BRACKET, ROTATION STOP $75.00
479200191 STAND OFF, ROTATION BRACKET $13.00
479200193 BRACKET, RECEIVER $31.00
479200194 WELDMENT, PEDESTAL $3,160.00
479200198 BUSHING,  FLANGED, NYLON, 1/4 ID, 5/16 LG $11.00
479200199 WIRE ROPE ASSEMBLY, 3/8 DIA, 120 FT. $243.00
479200201 SPACER, NYLON, 3/8 ID, 3/4 OD, 3/8 LG $3.00
479200205 COVER, VALVE $249.00
479200206 HARNESS, NEXSTAR III, HC-8X, HC-7X $1,347.00
479200208 SPACER, NYLON, 1/4 ID 1/2 OD, 3/8 LG $11.00
479200209 SPRING, COMPRESSION, .344 OD, .262 ID, 1" OAL $5.00
479200213 WELDMENT, COVER, 8X-WIRELESS $390.00
479200216 HARNESS, OMNEX HC-8X $1,822.00
479200218 DECAL LAYOUT, HC-8X, WIRELESS $181.00
479200221 KIT, HOSE, HC-7X, HC-8X $489.00

479200222
MOTOR, ROTATION, 11.87 CU IN., 7/8-14 SAE PORTS,  SAE 6B SPLINED 
SHAFT

$383.00

479200240 HOOK, CLOSED LOOP, SQUARE BOOM, BOLT ON $64.00
479200304 SCREW SOC HD CTRSNK 5/16-24UNF X 7/8 $3.00
479210200 TAG, ID HC-8 $98.00

2025 July



Part Number Description Suggested List Price
479624001 DECAL, BOOM, HC-8X, NEXSTAR $41.00
479624050 DECAL LAYOUT, HC-8X, NEXSTAR $139.00
479823000 DECAL, LOAD CHART, HC-8, FM, NEXSTAR II $7.00
479823001 DECAL, LOAD CHART, HC-8X $23.00
479823002 DECAL, LOAD CHART HC-8X $23.00
479824000 DECAL, STABILITY CHART, HC-8, FM, NEXSTAR II $12.00
479824001 DECAL, STABILITY CHART, HC-8X, NEXSTAR III $12.00
479824003 DECAL, STABILITY CHART CUSTOM ZONE PERCENTAGES $5.00
479824004 DECAL, STABILITY CHART, FOR TITAN 60 W/ SINGLE SLIDE OUTRIGGERS $25.00
479824005 DECAL, STABILITY CHART, HC-8, FM, NEXSTAR, LS CRANE $12.00
479824006 DECAL, STABILITY CHART, HC-8x, NEXSTAR, LS CRANE $12.00
479824007 DECAL, STABILITY CHART, LS CRANE $12.00
479824008 DECAL, STABILITY CHART, CUSTOM ZONE, PERCENTAGES, LS CRANE $12.00

479824009
DECAL, STABILITY CHART FOR TITAN 60 W/ SINGLE SLIDE OUTRIGGERS, LS 
CRANE

$12.00

479853000 DECAL MAX BLOCK LOAD, HC-8 $6.00
479989300 DECAL LAYOUT HC-8 $171.00
480010000 LOAD CHART 8005H           D $13.00
480011000 SEAL ROTATION                     B $70.00
480012000 SEAL KIT F/480015 CYL      A $513.00
480021000 KIT, DECAL                        C $262.00
480023010 KIT REPLACEMENT FOR 480023002 $2,178.00
480024000 MOUNT PENDANT CABLE RETAINER $3.00
480026000 HOOK AND SWIVEL                   A $2,021.00
480027000 MOTOR HYD 48K ROTATION            B $847.00
480029000 RING, RETAINING            A $6.00
480030000 PIN-MANUAL BOOM            B $98.00
480031000 ROPE ASSEMBLY 3/8          B $299.00
480032000 PAD BOOM 8005H                    B $161.00
480033000 SHIM, LARGE                B $23.00
480034000 DECAL-3M-8005H                    A $21.00
480036000 PAD, BOOM SIDE             B $82.00
480038000 DECAL-ANGLE INDCTR RIGHT   C $28.00
480039000 DECAL-ANGLE INDCTR LEFT    C $28.00
480073000 SPACER WINCH SHAFT         B $14.00
480076000 MOTOR HYD HOIST ACTUATOR          A $1,503.00
480077000 BEARING, 4-BOLT            A $164.00
480093000 PENDANT ASSY 4 FUNC 8005          C $1,283.00
480094000 KB KEY 3/8 SQ(8005H)              A $80.00
480096000 PENDANT ASSY                      C $1,611.00
480118000 PAD,POWER BOOM             B $68.00
480120000 PAD $34.00
480121000 SPACER                            B $25.00
480129000 PIN,EXTENSION CYLINDER     B $564.00
480130000 SHEAVE ASSY (BLOCK)               B $168.00

2025 July



Part Number Description Suggested List Price
480137000 VALVE DIRECTIONAL SOLENOID        C $392.00
480157100 VALVE, VENTED CONTROL W/ DIN CONNECTOR $1,412.00
480160000 COVER VALVE                       B $341.00
480182000 MANIFOLD, CARTRIDGE        D $5,454.00
480183000 CARTRIDGE FLOW REGULATOR   A $284.00
480183001 SEAL KIT F/480183 $41.00
480184000 VALVE, CARTRIDGE                  C $408.00
480184002 HYDRAFORCE SEAL KIT $82.00
480184003 COIL (HYDRAFORCE) $142.00
480185000 COIL CART F/480184         B480184 $417.00
480186000 SPOOL ASSY F/480184        B480184 $439.00
480187000 C'BALANCE VALVE BOOMM $622.00
480188000 C'BAL CART CBCA-LHN        A $248.00
480188100 C'BAL CART CBBA-LHN $375.00
480194000 ELL 90 #6 SWIVEL/#6 JIC    A $25.00
480202000 HOSE ASSY (HOIST)          A $86.00
480203000 HOSE ASSY (HOIST)          A $91.00
480205000 HOSE ASSY (ROTATION)       A $68.00
480208000 HOSE ASSY (MAIN BOOM)      A $67.00
480211000 TUBE ASSY (PRESSURE)              B $75.00
480230011 SEAL KIT(VITON),REX.D01M   B480230 $28.00
480231001 VALVE CARTRIDGE            A $155.00
480236000 VALVE, SELECTOR            A $446.00
480288000 SEAL GASKET KIT ROT BOX           A $145.00
480311000 2-BLOCK 8005H/6006H(KIT)          D $1,126.00
480314000 CHECK VALVE CARTRIDGE      A $116.00
480320000 PIN LOWER BOOM WELD        B $1,086.00
480356000 LATCH KIT F/3-TON HOOK            A $34.00
480357000 LATCH KIT F/3-TON HOOK            A $320.00
480357001 MILLER LATCH KIT, 3E185, 3 TON $38.00
480358000 LATCH KIT  6-TON HOOK        A $51.00
480358001 LATCH KIT 6 TON HOOK $59.00
480360100 DECAL TRAVEL BLOCK 8005H (SHORT) $3.00
480361000 DECAL MED LOGO "A"                B $11.00
480362000 SIDE PLATE TRAVEL                       B $233.00
480363000 SHORT BLOCK, SIDE PLATE       B $119.00
480364000 TACKLE LOWER                      B $159.00
480366000 HOOK,SWIVEL (6 TON)               B $1,806.00
480367000 PIN,BLOCK                  A $62.00
480368000 PIN,SWIVEL HOOK                   B $51.00
480371000 HOOK,SWIVEL JAW (3 TON)    B $1,143.00
480371010 KIT, LATCH USED W/480371000 (CROSBY) $38.00
480372000 SCREW HX HD 1/2UNF X 3 1/4 LG GR 8 $31.00
480379000 SWITCH PRESSURE WRTH PAC   B $221.00
480380000 LIMIT SWITCH ASSY NC  8005H $350.00
480386000 KB WIRING HARNESS (8005H)         A $242.00

2025 July



Part Number Description Suggested List Price
480391000 8005H LOAD SENSOR ASSY            B $161.00
480403000 VALVE COVER (RMVBL.PEND)          B $356.00
480490000 DECAL, TERM BLOCK 22 STA   C $17.00
480491000 WIRING HARNESS 19 PIN/22          C $376.00
480491080 WIRING HARNESS 19 PIN 1/4TURN DIS B $401.00
480492000 WIRING HARNESS, I/C CONV          A $284.00
480493000 COVER 22 STA TERMINAL BLOCK $117.00
480501000 HOUSING PORP PENDANT MACHINED     D $146.00
480502000 TRIGGER MOLDED                    B $3.00
480504000 BACK PLATE HOUSING PORP           C $21.00
480506000 TRIGGER,PENDANT                   B $35.00
480507000 POTENT ASSY W/BRKT PROP           B $186.00
480513000 DECAL,PROP.PEND (4F/STD)   B $21.00
480514000 PLUG,STRAIGHT CONNECTOR    A $132.00
480515000 CLAMP,CABLE (PROPORTION)   A $44.00
480516000 SCREW PN HD #6UNC X 3/4 SELF TAP $3.00
480517000 SCREW SOC HD #10UNF X 5/8 GR5 $3.00
480518000 DECAL,PROP.PEND (8/FUNC)   B $19.00
480520000 VALVE,PROP.SOLENOID        A $826.00
480521000 MANIFOLD,PROPORTIONAL      C $1,650.00
480522000 KB AMPLIFIER ASS'Y COMAND         B $2,027.00
480523000 SPRING,TRIGGER RETURN      A $9.00
480529000 DIN CONNECTOR ASSY                B $111.00
480534000 RELAY KIT,AUXILIARY               B $146.00
480537000 AMPLIFIER, MAC-1 $1,793.00
480542000 RECEPTACLE,19 PIN          B $95.00
480547000 CAP, RECEPTACLE (AMPHENOL) $34.00
480567000 CORD GRIP, HUBBELL CONN.          A $246.00
480588000 PENDANT CABLE,8F-STD.             C $585.00
480589000 PENDANT CABLE, 8F-PROP.            C $604.00
480592000 PEND.ASSY 8 FUNC.(STD)            D $1,743.00
480593000 PEND.ASSY 8 FUNC.(PROP)           D $1,890.00
480594000 CABLE PENDANT (2)16GA/(17)20GA    B $3.00
480594001 CABLE PEND (2)16GA/(17)20GA - 30 FT $436.00
480598000 COVER,TRIGGER OPENING             B $25.00
480613000 DIN CONNECTOR W/CORD                           B $65.00
480626000 BRACKET, PENDANT -19 PIN          B $108.00
480688000 FUSE HOLDER IN-LINE WATERPROOF    A $36.00
480689000 FUSE 15 AMP TIME-DELAY            A $8.00
480697000 CONDUCTOR CABLE (4FUNC)           B $414.00
480799000 KB PEND,4 FUNC.(5004/6006)        B $1,647.00
480800000 PENDANT ASSY 8005H REMOV          B $1,313.00
480802000 RECEPT ASSY 8005H RMVBLE          B $483.00
480824000 LOAD SENSOR SWITCH, 1800 PSI $330.00
480824010 LOAD SENSOR SWITCH, 2100 PSI $217.00
480831000 BOOM WELDMENT, LOWER $3,291.00

2025 July



Part Number Description Suggested List Price
480832000 BOOM WELDMENT UPPER $1,658.00
480834000 BAIL WELDMENT $322.00
480838001 SEAL KIT (THI 17380) $247.00
480839002 FLOW CONTROL $299.00
480839003 PROPORTIONAL VALVE $1,067.00
480839004 CARTRIDGE VALVE $517.00
480839005 COIL $394.00
480841000 WIRE ROPE ASSEMBLY 3/8 $186.00
480841005 WIRE ROPE ASSEMBLY 3/8 HEAVY DUTY $539.00
480841010 CABLE, 3/8 ASS'Y 6006EH RR ROPE $2,241.00
480842000 PEDESTAL WELDMENT $4,857.00
480850000 DECAL LAYOUT 8406H $219.00
480851000 DECAL 8406H $13.00
480852000 DECAL LOAD CHART 8406H $6.00
480853000 DECAL MAX BLOCK LOAD $3.00
480854000 TRAVELING BLOCK 8406H $2,607.00
480854001 TRAVELING BLOCK ASSEMBLY, HC-8 $2,607.00
480856000 ARM LIMIT SWITCH $67.00
480859000 SIDE PLATE TRAVELING BLOCK $93.00
480860000 TACKLE LOWER $226.00
480861000 SHEAVE ASSY 3/8 ROPE $205.00
480864100 BOOM PT, REPLACEMENT KIT, 6406H/8406H $409.00
480864101 BOOM PT, JUMPER HARNESS 6406H/8406H $76.00
480864110 BOOM PT, REPLACEMENT KIT, 5005H/10006H $597.00
480864111 JUMPER HARNESS, BOOM PT REPLACEMENT KIT 5005H/10006H $86.00
480864112 DECAL, CAUTION, SENSOR WIRING $11.00
480871000 BOOM WELDMENT, UPPER $1,257.00
480876000 BOOM WELDMENT MID $1,274.00
480880000 LOAD SENSOR SWITCH ASSY, 2500 PSI $144.00
480885001 SEAL KIT, LIFT CYL, CTD SKC50-125A, 8406H $155.00
480892000 BOOM WELDMENT, MID $1,519.00
480895000 DECAL, LOAD CHART 8406H $6.00
480896000 8406H DECAL LAYOUT $248.00
480988020 PIN, PVOT, 8406H $158.00
480988021 8406H DECAL LAYOUT $213.00
480988022 DECAL, LOAD CHART 8406H $10.00
480988025 VALVE COVER $44.00
480988027 VALVE COVER, WIRELESS $87.00
480988101 BOOM ASSEMBLY (EHC-6 THRU HC-9) $12,860.00
480988115 LOWER BOOM WELD (EHC-6 THRU HC-9) $3,857.00
480988120 MID BOOM WELD, 8406H $1,267.00
480988130 UPPER BOOM WELD, 8406H $1,600.00
480988150 CYLINDER, EXTENSION, STROKE - 48/72 $5,223.00
480988151 SEAL KIT, 480988150 $152.00
480988152 SEAL KIT FOR 480988150 (DANTAL) $286.00
480988210 PEDESTAL WELD, LARGE CRANE $3,295.00

2025 July



Part Number Description Suggested List Price
480988215 PLATE, CYLINDER LUG, PEDESTAL $121.00
480988220 BASE PLATE WELDMENT $1,107.00
480988222 STOP, ROTATION, CORNERED $11.00
480988250 CYLINDER, LIFT, 8406H, STROKE - 27.81 $2,629.00
480988251 SEAL KIT, 480988250 $123.00
480988252 LOAD SENSOR SWITCH, 2620 PSI, N.C. $312.00
480988255 BRACKET, ROT STOP $20.00
480989022 DECAL, LOAD CHART 8406H $9.00
480989026 DECAL, LOAD CHART 8406H NEXSTAR $11.00
480989251 VALVE BANK, 15 GPM W/ FILTER SENSOR $5,937.00
480989253 TAG, ID 8406H $126.00
480989300 DECAL LAYOUT 8406H $255.00
482015000 REPLACEMENT BOOT, OUTRIGGER VALVE BLOCK (BUCHER) $16.00

486009 OIL SEAL-RL HUDSON#0750-1250-250TB $15.00
486017 OIL SEAL-TURPEN&ASS#12501752-250TBY $24.00
486023 SHAFT, SEAL $88.00
486069 SEAL-3/8 THRD,BRK COVER,PARKER#7500 $46.00
486070 SEAL-PARKER#600-0101-1/4OS,STATO-SEAL $28.00
486071 SEAL-OIL,1 7/8IDX.468THK,NAT#450082 $52.00
486080 SEAL-GH,MIKRON #RWH-675,MB-2590,RPH $92.00
486081 SEAL-GEAR HSG.,MIKRON #PWH-975 $67.00
490003 SNAP RING-INDUSTRIAL NO. 3100-75 3/ $13.00
490037 SNAP RING-TRUARC #5100-93,OR EQUIV. $3.00

490171000 SCREW HX HD 5/8UNC X 2 1/4 GR 8 $3.00
490172000 SCREW HX HD 5/8UNC X 1 1/2 GR 8 $1.00
490198000 FITTING 90 10 SAE/6 JIC $54.00
490243000 TUBING, HEAT SHRINK  1.10 ID      A $14.00
490256000 SHEAVE ASS'Y, BLOCK (7/16 ROPE)   B $401.00
490306000 SCREW HX HD 5/8UNC X 2 CP GR8 $3.00
490313000 SCREW HX HD 3/4UNF X 4 LG GR 8 $90.00
491000300 DECAL, LOAD CHART, HC-9 $5.00
491823000 DECAL, MAX BLOCK LOAD, HC-9 $2.00
491854000 TRAVELING BLOCK ASSEMBLY, HC-9 $2,607.00
492000250 TAG, ID HC-6 $98.00
492000300 DECAL, LOAD CHART, HC-6 $6.00
492000310 DECAL LAYOUT, HC-6, NEXSTAR $110.00
492000311 DECAL LAYOUT, HC-6, NEXSTAR, LESS AUTO CRANE LOGO $110.00
492000315 DECAL LAYOUT, HC-6, HW $114.00
492624000 DECAL, BOOM, HC-6, NEXSTAR $19.00
492823119 SHIP KIT, HC-6, NEXSTAR, ALTEC $503.00

494007 SPRING-WM BRK COV,.525X9/16LG MOD7, $19.00
494110 SPRING-BRAKE,ASSOC#CV1000-1000-158 $71.00
494112 SPRING-RPH12000,PRESSURE TO BRAKE $3.00
509009 TUBE ASSY-1/4OD,HYD.BRK.,RPH-12000 $194.00
509019 TUBE ASSY-HYD BRAKE RELEASE,RPH12 $166.00
509126 TUBE-HYDRAULIC BRAKE RELEASE, RPH 5000 $71.00

2025 July



Part Number Description Suggested List Price
516013 VALVE-MTR CONTROL $1,650.00
516028 VALVE-MOTOR CONTROL,RPH12 FRT.MOUNT $1,292.00
516033 VALVE-MOTOR CONTROL 4.5:1 RATIO, RPH 2500/3000/4200 $1,425.00
516040 VALVE-MOTOR CONTROL, SUN HYDRAULICS, YCCW LJN GK $2,094.00
516069 VALVE-MTR CONTROL, SUN#YCCW-LIN-GK $987.00
518002 THRUST WASHER COMM BRONZE GR 220 $11.00
518015 THRUST WASH-GH,7,8,200,R8,2000,6000 $5.00
518018 WASHER-FIBER,W/PINION,PRESTO#MAD-47 $3.00
518026 THRUST WASHER,TORRINGTON #TRB-2435 $10.00
518037 THRUST WASHER-TORRINGTON #TRA-1018 $4.00
518040 THRUST WASHER-.125THK.TORR.TRD-2031 $14.00
518047 WASHER-THRUST,.063 THK.X1.50 OD $9.00
518052 WASHER-THRUST,1.37 O.D.,RPH-12000 $14.00
518063 BEARING-BRONZE $23.00

560020011 DOOR REAR W/LATCH STD CS $912.00
560020013 DOOR ASSY FNT/LATCH TALL CS $1,235.00
560020015 DOOR ASSY FNT BLANK TALL CS $571.00
560020037 DOOR W/LATCH TALL 24" SADDLE, CS $867.00
560020038 DOOR W/LATCH TALL 24" SADDLE, SS $780.00
560020116 GAS SPRING, 120LB, 11" - 17" LG $70.00
560029001 SUPPORT, OUTRIGGER F/HITCH $334.00
560051000 DOOR LATCH GUIDE SS/CS $32.00
560051010 DOOR ROD GUIDE,  TITAN II $7.00
560079001 TITAN DOOR BRACKET SS (ADJUSTABLE) $21.00
560080000 TAILGATE ASS'Y $1,331.00
560081002 TAILGATE W/SIDES SUB ASSY $928.00
560082003 TAILGATE OUTER PANEL W/SIDES $183.00
560084000 ACCESS PNL TAILGATE $13.00
560085000 MTG BRKT WDMT LH $89.00
560088000 MTG BRKT WDMT RH $95.00
560090000 CABLE ASSY TAILGATE $51.00
560091000 SCREW SHO SET 1/2 X 3/8 $16.00
560093000 PADDLE LATCH $138.00
560093001 HAIR PIN .080 DIA X 1 3/16 LG $3.00
560093002 COTTER PIN, BOW TIE $3.00
560094000 LATCH $35.00
560095001 TAILGATE INNER PANEL WELDMENT $730.00
560096000 ROD 3/8 $159.00
560098000 GASKET G-10 $8.00
560099000 DOOR CHECK BRACKET $24.00
560100000 DOOR LATCH ASSY W/CAM $125.00
560101000 DOOR ROD STD $22.00
560102000 DOOR ROD TALL $17.00
560103000 DOOR ROD HORIZ $19.00
560104000 LAMP STOP/TURN LED $99.00
560105000 LAMP CLEARANCE LED $65.00

2025 July



Part Number Description Suggested List Price
560106001 HARNESS, BODY WIRING W/ACCESSORY OPT $481.00
560106006 HARNESS, BODY WIRING, PROPANE $1,425.00
560107000 HARNESS, ADAPTER FORD $53.00
560111000 DOOR ROD HORIZ TALL CAB STYLE $24.00
560113000 DROP WELL WDMT $687.00
560114000 GASKET, DOOR 2003 $471.00
560115000 HINGE, DOOR $52.00
560119000 MASTER LOCK  GUIDE $14.00
560121001 MASTER LOCK LOCKING PLATE $105.00
560122000 MASTER LOCK MOUNT $32.00
560132004 DOOR WELD FRONT BLANK SS $515.00
560132006 DOOR WELD MID SS $487.00
560132008 DOOR WDMT HORIZ SS $616.00
560132009 DOOR WDMT HORIZ BLANK CS $348.00
560132011 DOOR WDMT REAR CS $503.00
560132013 DOOR WELD FNT W/LATCH TALL CS $868.00
560132014 DOOR WELD FNT W/LATCH TALL SS $848.00
560132015 DOOR WELD FNT BLANK TALL CS $408.00
560132016 DOOR WELD FNT BLANK TALL SS $410.00
560132023 DOOR WELD REAR W/LATCH TALL CS $509.00
560132024 DOOR WELD REAR W/LATCH TALL SS $511.00
560132025 DOOR WELD HORIZ TALL CS $623.00
560132026 DOOR WELD HORIZ TALL SS $612.00
560132027 DOOR WELD HORIZ BLANK TALL CS $575.00
560132028 DOOR WELD HORIZ BLANK TALL SS $327.00
560132029 DOOR WELD MID TALL CS $450.00
560132030 DOOR WELD MID TALL SS $458.00
560132035 DOOR WELD MID CS 120CA $470.00
560132036 DOOR WELD MID SS 120CA $474.00
560132041 DOOR WELD MID TALL TITAN 120CA CURB-SIDE $517.00
560138000 SCREW CARRAGE 3/8UNC X 1 LG $3.00
560139000 GASKET MASTERLOCK $6.00
560143001 VALVE, DUAL P.O. CHECK $705.00
560144100 CYLINDER 1.5 BORE X 47.00 STROKE X 1.00 ROD W/O TAB $879.00
560145000 CONTROL VALVE SUB-ASSY, 4 SECTION $1,348.00
560145003 SD6 LEVER BOX M8 THREAD (USED WITH 560145000) $67.00
560145012 SD6 LEVER BOX M8 THREAD-BUCHER- (USED WITH 560145010) $51.00
560147002 OUTRIGGER LEG ASSY $3,117.00
560148000 RING RETAINING 1/2 ID $2.00
560149001 UPPER OUTRIGGER WDMT $723.00
560150001 LOWER OUTRIGGER WDMT $473.00
560151101 TUBE, MAIN CROSS OR CS WDMT $2,812.00
560151102 WELDMENT, TUBE, MAIN CROSS OUTRIGGER RSC, LESS VALVE BANK $2,617.00
560153003 BRACKET VALVE BANK, HD W/IL $54.00
560156001 COVER OUTRIGGER $23.00
560158000 PIN 1/2 DIA x 6.25 LG $107.00

2025 July



Part Number Description Suggested List Price
560163002 LOWER LEG, OUTRIGGER $153.00
560164000 FOOT, OUTRIGGER $60.00
560165000 PIN WDMT 1/2 OD x 7.5 $62.00
560169000 PIN 1 DIA x 6.41 LG $447.00
560198000 EXTENSTION TUBE WDMT $128.00
560198010 UPPER TUBE WELDMENT, LARGE BOOM SUPPORT $140.00
560200010 WELDMENT, CRADLE BOOM SUPPORT $144.00
560200020 WELDMENT, CRADLE BOOM SUPPORT 3203-4004 CRANES $227.00
560202000 SPACER, EXTENSION CYLINDER $13.00
560202001 SPACER, EXTENSION CYLINDER $11.00
560210000 PAD BOOM REST $228.00
560221000 DOOR STORAGE $30.00
560225000 CHANNEL 5.4# X 57.22LG $105.00
560237000 LEVER M8 X 120MM $33.00
560242003 KIT, SHIP, OUTRIGGER, HYD, TITAN 60, SINGLE SLIDE $810.00
560244000 COVER, DIRECTIONAL CTR VALVE $48.00
560244001 COVER, DIRECT CTR VALVE S/S $251.00
560244003 COVER, DIRECTIONAL CTR VALVE (BLACK) $129.00
560259000 SCREW 1/4-20 UNC -3/8 LG SS $11.00
560274000 DOOR PNL OUTER HORIZ TALL CS $272.00
560287000 DOOR PNL INNER HORIZ CS $173.00
560301000 DOOR PNL OUTER HORIZ BLANK TALL $246.00
560302000 DOOR PNL INNER HORIZ BLANK TALL $140.00
560328000 DOOR ROD W/OFFEST $70.00
560356000 PAD BOOM 2.50 OD x .125 NYLATRON GSM BLUE $38.00
560359000 SEAL KIT (THI 17778) $284.00
560361000 SEAL KIT (THI 16967) $152.00
560367000 PIN 1 DIA x 5.438 LG $38.00
560401000 HOSE HOOK ASSY $40.00
560404002 PUSH BAR SS $217.00
560415000 DOOR ROD ASSY 38K MID $17.00
560416000 DOOR ROD ASSY 38K HORIZ $23.00
560417000 DOOR ROD $25.00
560432100 OUTRIGGER C/S, ASSY $3,503.00
560432101 OUTRIGGER C/S, ASSY $5,289.00
560441000 DECAL, LAYOUT HYDRAULIC $37.00
560442000 DECAL, CAUTION KICKOUT LEG $5.00
560449000 BRACKET MOUNTING $6.00
560450000 CLEARANCE MARKER AMBER $25.00
560451000 CLEARANCE MARKER RED $25.00
560463008 PLATE, MOUNTING SERVICE BUMPER $239.00
560464000 STEP, DECK GRATING RH $151.00
560465000 STEP, DECK GRATING LH $151.00
560476031 SHELF, MID, CHANNEL STRUT, TITAN 50-60 84CA $180.00
560484100 SHELF FRONT COMP (OXY) TITAN 16 $163.00
560499001 STRIKE, LOWER DOOR ROD $10.00

2025 July



Part Number Description Suggested List Price
560510000 DECAL "TITAN" $5.00
560520000 FRAME SPACER #1 $73.00
560521000 FRAME SPACER #2 $69.00
560522000 FRAME SPACER #3 $122.00
560524000 GUARD LATCH $45.00
560525001 T-HANDLE $205.00
560525002 T-HANDLE $205.00
560525003 T-HANDLE $205.00
560525004 T-HANDLE $205.00
560525005 T-HANDLE $205.00
560525006 T-HANDLE $205.00
560525009 ROLLER, LARGE (EBERHARD # AC-18400-15) $12.00
560525010 GASKET, T-HANDLE, EBERHARD $11.00
560525100 T HANDLE ASSEMBLY $136.00
560540000 GROMMET, NYLON $22.00
560545007 TALL HANDRAIL, 20" BUMPER $607.00
560546000 CYL 3.00 BORE x 27.00 STROKE x 2.50 ROD $2,071.00
560547000 OUTRIGGER, LEG HYD C/S ASSY $4,661.00
560548000 LOWER LEG, OUTRIGGER WDMT $282.00
560549000 UPPER OUTRIGGER WDMT $578.00
560549001 WELD, UPPER OUTRIGGER, KICK OUT LEG $983.00
560550000 CYL 3.00 BORE x 23.00 STROKE x 2.50 ROD $2,388.00
560550002 SEAL KIT, UP/DOWN, CTD SKC30-272A, T50 & T60 $119.00
560558000 WELD, PIVOT MOUNT BRACKET, KICK OUT LEG $467.00
560561000 FOOT PIVOT $52.00
560562000 WASHER FL 1.0312ID x 1.75OD x .156 THICK, ZINC YELLOW $33.00
560565000 PIN 1in x 7.65 LG $43.00
560568010 KIT, HYDRAULIC, TITAN 50 OUTRIGGER, CURBSIDE CRANE $518.00
560588012 SOLENOID VALVE FOR 560588010 $433.00
560588013 COIL FOR 560588010 $83.00
560623007 SIDE WELD TITAN 60 120 CA RS 58" TALL, FULL LENGTH 3RD GEN $24,955.00
560626057 TOP BOX, 8" H X 22" D X 48" L $2,319.00
560740075 PROPORTIONAL VALVE, W/ MANIFOLD $482.00
600016000 POWER CABLE ASSEMBLY              B $438.00
600047000 DECAL "AUTO CRANE" 2003           A $20.00
600047011 DECAL, AUTO CRANE EHC-4 LOGO, FLATTENED OVAL, 33.25 IN LONG $35.00
600047012 DECAL, AUTO CRANE EHC-3^2 LOGO, FLATTENED OVAL, 33.25 IN LONG $140.00
600047014 DECAL, AUTO CRANE EC-2 LOGO, FLATTENED OVAL, 16 5/8" IN LONG $31.00
600047016 DECAL, AUTO CRANE EHC-4 NS LOGO, FLATTENED OVAL, 33.25 IN LONG $25.00
600047017 DECAL, AUTO CRANE EHC-5 NS LOGO, FLATTENED OVAL, 53 IN LONG $41.00
600048000 DECAL LAYOUT 2003 (9' BOOM)       B $128.00
600057000 BRAKE HANDLE WELDMENT 2003 CRANE  A $178.00
600058000 HAND GRIP VENDOR P/N 0046         A $3.00
600060000 DOWN HAUL WEIGHT                  A $118.00
600068000 RELAY GUARD BACK                  C $206.00

2025 July



Part Number Description Suggested List Price
600069000 RELAY GUARD FRONT                 B $304.00
600318000 CABLE ASSY, 6 AWG, 11" WIRE LGTH, ?3/8 TMNL, ?5/16 TMNL $21.00
600318100 CABLE ASSY, 6 AWG, 24" WIRE LGTH, 0318 TMNL, 0516 TMNL $19.00
600425000 CABLE POWER                       A $314.00
600820000 CORD GRIP, 3/4 NPT, .50-.625" CORD $156.00
600907000 BRACKET ASSY, UPPER TWECO, 2003 $237.00
600909000 BRACKET, RELAY PANEL, 2003 $16.00
600910000 LOWER BOOM ASSY, 2003 $1,073.00
600917000 UPPER BOOM ASSY, 2003 $1,283.00
600923000 GAS SPRING, 15.34 STROKE, 2003 $910.00
600928000 SPACER, 2003 $28.00
600930000 PIN ASSY, BOOM PIVOT, 2003 $66.00
600931000 PIN ASSY, BOOM EXT, 2003 $35.00
600934000 DECAL LAYOUT, EC-2X CRANE $88.00
600935000 BRACKET, LOWER TWECO, 2003 $236.00
600941000 CLEVIS PIN, .38 DIA, 2003 $3.00
600945000 RELAY KIT, 2003 $1,793.00
600946000 RELAY ASSEMBLY, 2003 $782.00
600953000 BRAKE BAND WELDMENT, 2003 $416.00

601000010
TANK, ALUMINUM 60 GAL WITH SIGHT GLASS, BREATHER CAP AND 
STRAINER

$1,858.00

601000012 STRAINER, 40 MICRON $57.00
601000230 OIL PUMP $3,621.00
601000240 DIAPHRAGM PUMP 1IN DIA 1:1 $3,630.00
601000264 OIL FILTER $609.00
601000320 METERED CONTROL VALVE 1/2 NPT $2,546.00
601000402 1/2 NPT SWIVEL 1/2 PUSH ON ELBOW $24.00
601000404 1/2 NPT BALL VALVE $93.00
601000412 1/4 NPT SWIVEL 1/2 PUSH ON ELBOW $18.00
601000437 1/2" HOSE $1.00
601107048 OIL PUMP, 3:1 MINI FIRE-BALL $2,954.00
601107059 DOOR ROD, LUBE TRUCK, TITAN 38 $54.00
601107214 DOOR WELDMENT RS, REAR LUBE TRUCK $555.00
601109017 PLATE, REAR 4-WAY ROLLER ACCESS $113.00
601112281 SHELF, BRACE, T-38/85, REAR, LS $40.00
602005000 CONDUSTOR 312" LG.PWR CABLE       A $83.00
602006001 CABLE, 8GA, 96LG GROUND $44.00
605000004 LIFT BRACKET $195.00
605000015 FITTING, TEE, -12 JICF SWIVEL, -12 JICM, -12 JICM $55.00
605001037 WASHER, LOCK, SPLIT, #10, SS $2.00
605001258 SCREW, 0.63 LG SHOULDER, 0.500 DIA, 3/8-16, 1.56 OAL, SS $25.00
622000000 SWITCH, TOGGLE SPDT $55.00
622260001 CONDUCTOR 16 GA WHT x 3 $20.00
622323000 CONDUCTOR 6GA X 23"               A $31.00
622324000 CONDUCTOR 6GA X 31"               A $33.00
622325000 KB CONDUCTOR 6GA X 21"            A $33.00

2025 July



Part Number Description Suggested List Price
622346000 CONDUCTOR ASSY                    A $19.00
631601000 COVER,PENDANT(4 SWTCH)     6316-1 C $223.00
631602000 HOUSING, PENDANT, TOP      6316-2 $215.00
631700000 PENDANT BOTTOM COVER       6317 $205.00
633801000 PENDANT CABLE ADAPTER      6338-1 $128.00
634200000 TOGGLE SWITCH $84.00
634401000 TIE CABLE-MEDIUM           6344-1 $3.00
635200000 TERMINAL BOARD             6352   B $36.00
635203000 TERMINAL BOARD                    B $31.00
636600000 JUMPER BAR                 6366 $3.00
640300000 BOOT,TOGGLE-URETHANE-MID   6403 $34.00
642100000 O-RING                     6421 $3.00
642801000 FLANGE ASS'Y.              6428-1 $48.00
642802000 PLUG                       6428-2 $31.00
642908000 CORD CONNECTOR CABLE SIZE .312-.375   A $28.00
642918000 CORD CONNECTOR CABLE SIZE .250-.312   A $15.00
645000000 TWECO CONNECTOR MODIFIED(MALE)    A $86.00
646900000 SWITCH-BZ-E6-2RN           6469 $236.00
647400000 DIODE                      6474 $74.00
647500000 DIODE                      6475 $19.00
647501000 DIODE ASS'Y.               6475-1 A $27.00
654100000 LIMIT SWITCH $31.00
659500000 BUMPER,RUBBER              6595 $3.00
659500002 RUBBER BUMPER $4.00
659904000 COND 16G14/1014/14WHT4"  6599-4"  A $11.00
660116000 CONDUCTOR                  A $22.00
669200000 TWECO CONNECTOR FEMALE $145.00
669300000 TWECO CONNECTOR MALE $128.00
675271000 NUT,HEX  MTG HDWARE FOR 634200000  6752-5 $3.00
680009000 PENDANT ASSY BAYONET 5005EH       B $2,013.00
680037000 PENDANT ASSY BATONET 4 FUNCT STD  B $1,575.00
680038000 PENDANT ASSY BAYONET 4 FUNCT PROP B $1,595.00
680039000 PENDANT ASSY BAYONET 8 FUNCT STD  B $2,050.00
680040000 PENDANT ASSY BAYONET 8 FUN PROPORTIONAL    B $2,151.00
680040001 PENDANT ASSY, 8 FUNC., PROPORTIONAL, W/ HORN $2,433.00
680041000 PENDANT CABLE BAYONET             B $1,080.00
680042000 PENDANT CABLE BAYONET             B $1,011.00
680044000 KB RECEPTACLE ASSY BAYONET        B $969.00
680048000 CABLE ASSY BAYONET FM REMOTE      B $606.00
680050000 PENDANT ASSY BAYONET 5005H        B $2,066.00
680057000 RECEPTACLE ASSY 3203P BAYONET     B $165.00
680064000 PENDANT ASSY 3203PR X 18' CABLE   B $1,277.00
680065000 PENDANT ASSY 3203 PRX W/18' CABLE B $1,381.00
680068000 PENDANT ASSY BAYONET 3203         B $700.00
680074000 KB RECEPTACLE ASSY 4004EH         B $235.00
680081000 RECEPTACLE ASS BAYONET 5005EH     B $506.00

2025 July



Part Number Description Suggested List Price
680083000 PENDANT ASSY 4 FUNCT X 30' CABLE  B $1,840.00
680113000 PENDANT CABLE BAYONET             B $924.00
680118000 RECEPTACLE ASSY 3203PR            B $297.00
680128000 PENDANT ASSY 16FUNT W/AMP 66K     B $4,481.00
680135000 3203PRX PEND CABLE ASSY           B $657.00
680150000 KIT-ELECTRICAL, 6006EH $3,075.00
680150001 KIT, ELECTRICAL 6006EH WITH ROTATION STOPS $3,574.00
680155100 KIT-ELECTRICAL, 4004EH $2,828.00
680156000 KIT, ELECTRICAL, 3203 PR/PRX $2,097.00
680156100 KIT-ELECTRICAL, 3203 PR/PRX $2,797.00
680158000 MAIN WIRING HARNESS, FM, CRANE BOX PENDANT $1,778.00
680163000 HOUSING, CONNECTOR DEUTSCH 12 PIN (GRAY) $20.00
680163001 CONTACT, DEUTSCH (FORMED) $3.00
680163002 HOUSING, CONNECTOR DEUTSCH 12 PIN (BLACK) $22.00
680164000 RECEPTACLE, PENDANT CABLE $166.00
680164001 COVER, RECEPTACLE PENDANT PLUG $189.00
680171000 RECEPTACLE ASSY RELAY PNL $248.00
680171001 RECEPTACLE FOR RELAY PANEL ASSY $158.00
680172000 PENDANT CABLE, 19 PIN BAYONET $937.00
680173000 RECEPTACLE ASSY RELAY PNL $260.00
680178000 RECEPTACLE ASSY RELAY PANEL, 3203 PR/PRX $309.00

680179000 PENDANT, 8 FUNCTION, ON-OFF, NON-PROP, 11-PIN-1/4 TURN PLUG $1,358.00

680179001 PENDANT CABLE FOR 680179000 $648.00

680179100
PENDANT, 8 FUNCTION, ON,/OFF, &  PTO. NON-PROP, 11 PIN-1/4 TURN 
PLUG

$1,430.00

680179110 PENDANT, 8 FUNCTION, ON/OFF WITH HORN $1,436.00
680180000 HARNESS, FM, NON-PROP, 11-PIN PLUG $804.00
680195000 HARNESS, HW LARGE CRANE $556.00
700143000 KB DOOR STOP BAR                  A $87.00
715020005 TITAN SC DOOR ASS'Y HORIZ. (CS) $1,212.00
715021005 TITAN SC DOOR WELD HORIZ. (CS) $676.00
715038000 TITAN SC DOOR ROD STD $13.00
715040000 TITAN SC DOOR ROD HORIZ $19.00
715041000 TITAN SC DOOR GASKET $842.00
715048000 EDGE TRIM 3/32 $1.00
715050000 TITAN SC TAILGATE ASSEMBLY $1,256.00
715063012 STRAP SUPPORT, LARGE BOOM SUPPORT $17.00
715063013 RUBBER STRAP $74.00
715063022 STRAP SUPPORT, BOOM SUPPORT, 3203-4004 CRANES $28.00
715063023 RUBBER STRAP, 3203-4004 CRANES $56.00
715066015 WELDMENT, BASE PLATE, STANDARD BOOM SUPPORT $282.00
715068001 MTG PAD, BOOM SUPPORT $100.00
715068020 DOUBLER, BODY, MID COMPARTMENT, LEFT SIDE CRANE, 120CA $40.00
715068021 DOUBLER, BODY, MID COMPARTMENT RIGHT SIDE CRANE, 120CA $59.00
715068050 GUSSET, 58" TALL LEFT SIDE, BULKHEAD SUPPORT $87.00

2025 July



Part Number Description Suggested List Price
715068051 GUSSET, 58 TALL RIGHT SIDE, BULKHEAD SUPPORT $86.00
715068052 GUSSET, 70" TALL RSF, BULKHEAD SUPPORT $92.00
715068053 DOUBLER, FRONT, TITAN 38-85 $34.00
715068054 DOUBLER, LOWERED FRONT, TITAN 38-85 $32.00
715068055 GUSSET, 52" TALL LEFT SIDE, BULKHEAD SUPPORT $24.00
715068056 GUSSET, 52" TALL RIGHT SIDE BULKHEAD SUPPORT $24.00
715068057 GUSSET, TITAN 38 TALL, LEFT SIDE, BULKHEAD SUPPORT $48.00
715068058 GUSSET, TITAN 38 TALL, RIGHT SIDE, BULKHEAD SUPPORT $59.00
715068059 PLATE, TITAN 38 STD BULKHEAD DOUBLER $9.00
715068060 GUSSET, 58" TALL TITAN 38, RIGHT SIDE BULKHEAD SUPPORT $47.00
715068061 GUSSET, 52" TALL TITAN 38, LEFT SIDE BULKHEAD SUPPORT $32.00
715068064 LARGE MTG PAD, BOOM SUPPORT $212.00
715068065 GUSSET, 52" TALL TITAN 38, RIGHT SIDE BULKHEAD SUPPORT $32.00
715068066 LARGE MTG PAD, KIT, BOOM SUPPORT RETRO FIT, 84CA & 120CA $254.00
715071000 SHELF STRIP SUPPORT - 17"LG $21.00
715073000 SHELF HORIZ., TITAN 16 $270.00
715074000 SHELF REAR TITAN 16 $113.00
715078018 SHELF, BRACE, TITAN 38-85 REAR $175.00
715099000 TITAN 16 DOOR ROD TALL $14.00
715108000 TITAN 16 JACKLEG ASSEMBLY $881.00
715109001 TITAN 16 OUTRIGGER SUPPORT W/WHEEL WELL DESIGN $99.00
715110001 TITAN 16 OUTRIGGER SPACER PLATE $34.00
715112000 SHIP KIT TITAN 16 OUTRIGGER $532.00
715116000 TITAN 16 OUTRIGGER EXTENSION LEG WELDMENT $639.00
715119000 TITAN 16 SERVICE BODY MTG PLATE $292.00
715151000 TITAN 16 BUMPER/OUTRIGGER 12in DEEP WDMT (CS CRANE) $2,041.00
715304036 DOOR ROD, SLIDING TOP $90.00
715307210 DOOR WELD FRONT STD CS $695.00
715307211 DOOR WELD FRONT STD SS $697.00
715307215 DOOR WELD FRONT TALL CS $459.00
715307216 DOOR WELD FRONT TALL SS $722.00
715307220 DOOR WELD MID CS $532.00
715307221 DOOR WELD MID SS $542.00
715307250 DOOR WELD REAR CS $256.00
715307510 TITAN 16 DOOR ROD STANDARD 42"SIDES $16.00
715307520 T16 DOOR ROD TALL 42 SIDES $60.00
715307530 TITAN 16 DOOR ROD HORIZONTAL 42"SIDES $14.00
715309510 MOUNTING BLOCK, HEADACHE RACK $61.00
715322020 WELDMENT, SIDEPACK, TALL LS TITAN 16/60 CA $10,178.00
715322060 SIDEWELD, RS TALL, DROP DOWN DOOR, NO WHEEL WELL, RSC $10,650.00
715323010 WELDMENT, SIDEPACK, STD RS W/CRANE CUT OUT TITAN 16/60 CA $9,244.00
715333020 TITAN 16/84CA SIDE WELD, STD LEFT SIDE $12,656.00
716032001 LATCH, PADDLE KEY-LOCKING $144.00
716032002 GASKET, PADDLE LATCH $10.00
716869002 LIGHT TAPPED BLOCKS, INSTALLED, TITAN 60 $1,989.00
716869004 LIGHT TAPPED BLOCKS, INSTALLED, TITAN 38 $1,740.00

2025 July



Part Number Description Suggested List Price
725025000 HINGE ASSY BODY                   B $36.00
725028000 DOOR LATCH W KEY CYL $167.00
725039000 STRAP HOLD DOWN OXY/ACET   A $91.00
725321000 NUT,HX #8-32(NYL.INSRT)    A $2.00
725552051 FILL CAP BREATHER $64.00
725692022 RETAINING PLATE, FORD CAMERA $5.00
725692023 MOUNTING BRACKET, FORD CAMERA $28.00
725945000 KB CAP TUBE TOP                   B $70.00
725945100 CAP $9.00
725961000 DECAL, DANGER OUTRIGGERS          B $14.00
725962000 DECAL, DANGER OUTRIGGERS          B $8.00
725962001 DECAL, OUTRIGGER CAPACITY, TITAN 60/70 $41.00
726763000 LOCK CAM                          A $23.00
736272000 NUTSERT 1/4 NC X .027-.165 GRIP $3.00
736274000 NUTSERT 3/8 NC X .027-.150 GRIP $5.00
736290000 ANGLE FILLER $15.00
736711000 DOOR CHECK ASSY $45.00
736730000 SPRING MASTER LOCK $53.00
736738000 TAILGATE BUSHING $15.00
738058006 CAPSCREW-HH-1/2-12UNC X 3, GR8, ZP $4.00
738058007 CAPSCREW-HH-1/2-UNC X 4, GR8, ZP $4.00
738058008 NUT-LOCK, HEX, 1/2-13UNC, W/NYLON INSERT, ZP $4.00
738058010 WELDMENT-CYLINDER BRACKET, LONG, T38 OUTRIGGER MODIFICATION $240.00
738483001 KIT, HYD OUTRIGGER (FULLY HYD) $693.00
738483015 KIT, HYD OUTRIGGER (FULLY HYD) $548.00
738483100 TITAN 38 OUTRIGGER TUBE WELD HYD $2,439.00
738483300 CYLINDER IN/OUT, 1.50 BORE X 54.00 STROKE X 1.00 ROD W/O TAB $992.00
738493160 WEAR PAD, 5.13X3, BOSS 1X3, 0.75" THK $51.00
738493220 TITAN 38 SLIDE ASSY CS HYD, HD $4,688.00
738493225 OUTRIGGER PAD, 18" X 18" $199.00
738496010 TITAN 38 OUTRIGGER TUBE WELD HYD WITHOUT VALVE BANK $1,360.00
738569000 CYL - 1.50" BORE X 1.00" ROD X 54.00" STROKE $2,147.00
738595002 DOOR ASSY FRONT TALL CS $1,136.00
738595004 DOOR ASSY FRONT TALL  BLANK CS $493.00
738595005 DOOR ASSY FRONT STD SS $984.00
738595010 DOOR ASSY MID CS $698.00
738595015 DOOR ASSY REAR SS $754.00
738595016 DOOR ASSY REAR CS $752.00
738596002 DOOR WELD FNT TALL CS $781.00
738596003 DOOR WELD FNT TALL BLANK SS $261.00
738596004 DOOR WELD FNT TALL BLANK CS $278.00
738596005 DOOR WELD FNT STD SS $636.00
738596006 DOOR WELD FNT STD CS $576.00
738596007 DOOR WELD FNT STD BLANK SS $261.00
738596008 DOOR WELD FNT STD BLANK CS $263.00

2025 July



Part Number Description Suggested List Price
738596010 DOOR WELD MID CS $298.00
738596012 DOOR WELD HORIZ CS $398.00
738596015 DOOR WELD REAR SS $375.00
738596016 DOOR WELD REAR CS $373.00
738597001 FENDERETTE INSTL KIT TITAN 25 & 38 $630.00
738602000 TITAN 38 OUTRIGGER TUBE WELD (MANUAL) $2,151.00
738606000 OUTRIGGER DECAL KIT $28.00
738614001 CRANK HANDLE $65.00
738628000 PAD FOOT $71.00
738630000 CONTROL VALVE SUB-ASSY, 3 SECTION $2,381.00
738632000 COVER DIRECTIONAL CONTROL VALVE $159.00
738634000 DECAL LAYOUT MAN OUT HYD DN $41.00
738642000 SCREW HX HD 1/2UNC X 1 3/4 ZP GR8 $3.00
738644000 DECAL LAYOUT HYD $39.00
738644001 DECAL LAYOUT SSC (HYD) $55.00
738645000 SHIP KIT TITAN 38 OUTRIGGER $341.00
738647000 SCREW HX HD 1/2UNC X 1 1/4 ZP GR8 $3.00
738661000 WORK PLATE $76.00
738662000 SHIP KIT BUMPER $425.00
738664000 HINGE PIANO 6.25 LG $57.00
738665001 DOOR STORAGE COMPT $21.00
738682000 DOUBLER PULL PIN $95.00
738684000 PULL PIN WELD $188.00
738685000 PULL PIN WELD (REMOVABLE) $312.00
738706000 FUEL COVER $129.00
738707000 MOUNTING CHANNEL ASSY $69.00
738731000 PIN 1" DIA X 4.563 LG $56.00
738732000 PIN 1" DIA X 4.063 LG $56.00
738733000 SCREW HX HD 3/8UNF X 3/4 ZP GR5 $5.00
738733100 SCREW HX HD 3/8-24 UNF X 7/8 LG $3.00
738734000 RING RETAINING 5100-100 $3.00
738735000 BACK SUPPORT $62.00
738753151 BUMPER DOOR $31.00
738753158 STAIR WELD $172.00
738753160 SUPPORT, BUMPER STEP $51.00
738753175 1/2 HITCH PIN $23.00
738754000 BUMPER WELD 20in RECEIVER, TITAN 38 CSC $4,245.00
738821021 LEVER OPERATION DECAL , TITAN 38 OUTRIGGER, LEFT SIDE $28.00
738821022 LEVER OPERATION DECAL, TITAN 38 OUTRIGGER, RIGHT SIDE $19.00
738821023 DECAL, OUTRIGGERS, HYD UP / DOWN $18.00

738832002 SHELF REAR COMP (PLASTIC DIVIDER) NO TUBES, NON CRANE BOX SIDE, T38 $124.00

738834000 CYL HYD UP/DOWN, 2.00 BORE X 27.00 STROKE X 1.25 ROD $8,929.00
738834002 SEAL KIT, UP/DOWN, CTD SKC20-196A, T38 $81.00

738834010
CYL HYD UP/DOWN 2.00 BORE X 27.00 STROKE X 1.25 ROD W/ CB & CHECK 
VALVE

$2,671.00

2025 July



Part Number Description Suggested List Price
738834011 SEAL KIT, UP/DOWN, CTD SKC20-281A, T38 $129.00
738834100 CYLINDER UP/DOWN, 2.00 BORE X 14.50 STROKE X 1.25 ROD $10,151.00
738837010 TITAN 38 HYD LEG ASSY $2,748.00
738838000 TITAN 38 SLIDE ASSY CS HYD $3,079.00
738843111 OUTRIGGER VALVE, REMOTE MOUNTING TITAN 16 OUTRIGGERS $9,114.00
738860019 BRACKET, TRAILER PLUG $35.00
738880100 TUBE INNER (WELD) SS/CS PROPANE BODY $373.00
738888000 TITAN 38 SLIDE ASSY CS (MANUAL) $2,096.00
738898000 TITAN 38 MANUAL OUTRIGGER LEG STREET SIDE $880.00
738899000 TITAN 38 MANUAL OUTRIGGER LEG CURB SIDE $861.00
738901000 MANUAL TITAN 38 $19.00
739065100 HEADACHE RACK, WELDMENT, TITAN 38 DOUBLE TALL $1,930.00
739065120 HEADACHE RACK, WELDMENT, TITAN 38 RIGHT SIDE TALL $3,428.00
739098065 BRACKET, SENSOR $83.00
739098067 HHCS BOLT, 3/8-16 UNC, 5" LG $3.00
739172710 HOSE REEL MOUNTING PLATE $180.00
739174018 MTG PAD, PLATFORM $404.00
739175335 PLATE END, WITH V GROOVE $81.00
739185008 END CAP $11.00
739185014 CHANNEL STRUT, 1-5/8" X 7/8" 43.5 LG $96.00
739185047 WELDMENT, BLANK PLATE TITAN TRAX $892.00
739185049 CHANNEL STRUT, 1-5/8" X 7/8" 132" LONG $349.00
739185058 CAP, CHANNEL. TITAN TRAX $7.00
739188056 MOUNT, COMPRESSOR AC40 CHANNEL $64.00
739190004 MASTERLOCK PUSH BAR,STAINLESS, LEFT SIDE $535.00
739190005 MASTER LOCK LOCKING PLATE, STAINLESS STEEL $46.00
739209000 CAPLUG, 1" DIA $3.00
739226000 WELDMENT, LIGHT BAR LS STD - RST, 17 3/4" TALL $889.00
739307221 WELD, DOOR FRONT BLANK LEFT $357.00
739312060 WELDMENT, SIDEPACK STD LEFT TITAN 38/84 CA $12,710.00
739312157 DOOR ROD, 70 IN TALL FRONT $184.00
739312160 DOOR WELDMENT RS FRONT W/LATCH, 70" TALL DOOR, TITAN 85 $973.00
739312161 DOOR WELDMENT, RS FRONT BLANK, 70" TALL DOOR, TITAN 85 $810.00
739313040 WELDMENT, SIDEPACK TALL RIGHT TITAN 38/84 CA W/CRANE BOX $19,232.00
739316119 CAP, MECH SWITCH COVER $41.00
739316142 SENSOR, FERROUS PROXIMITY $198.00
739316143 HARNESS, ADAPTER, PROXIMITY ROTATION SWITCHES $72.00
739316150 HARNESS, O/R HYDRAULIC INTERLOCK TITAN 38 HYD $641.00
739316798 DECAL, STABILTY CHART HC-7,FM, NEXSTAR II $10.00
739316799 DPDT RELAY $64.00
739317300 DOOR WELDMENT RS REAR RING POWER $417.00
739317305 DOOR WELDMENT LS REAR RING POWER $453.00
739317310 DOOR WELDMENT RS HORZ. BLANK RING POWER $240.00
739317320 DOOR WELDMENT RS HORIZ. W/ LATCH RING POWER $661.00
739317328 DOOR ROD HORZ. RING POWER $66.00
739317330 DOOR WELDMENT RS MID $326.00

2025 July



Part Number Description Suggested List Price
739317335 DOOR WELDMENT LS MID RING POWER $328.00
739317340 DOOR WELDMENT RS FRONT BLANK RING POWER $304.00
739317345 DOOR WELDMENT LS FRONT BLANK RING POWER $254.00
739317350 DOOR WELDMENT RS FRONT W/ LATCH RING POWER $787.00
739317355 DOOR WELDMENT LS FRONT W/ LATCH RING POWER $768.00
739317656 CHOCK BLOCK HOLDER, BOLT-IN WELDMENT $296.00
739317703 VENT HOOD OXY DIVIDER RING POWER $160.00
739317704 EXP METAL 3/4"-13, 20-3/8, 3-1/8 $38.00
739317751 TITAN 38 HYD LEG ASSY W/ LIMIT SWITCH $3,077.00
739317760 TITAN 38 SLIDE ASSY HYD WITH LIMIT SWITCH $4,961.00
739317763 PIN 1" X 5.15 LG $45.00
739317765 TITAN 38 OUTRIGGER TUBE WELD HYD INTERLOCK $2,399.00
739317767 SWITCH ASSY $201.00
739317770 BRACKET, INTERLOCK $48.00
739317771 SWITCH ASSY LIMIT 90DEG $228.00
739317778 BRACKET, VALVE BANK PROXIMITY SENSORS $206.00
739317779 5/16-18 HEX HEAD BOLT, FULLY THREADED, 1/2 LG $67.00
739317786 PPROXIMITY SENSOR, INDUCTIVE, IFM $156.00
739317788 HARNESS, OUTRIGGER VALVE BANK PROXIMITY SENSOR $572.00
739317798 DOOR, SIDE STEP BUMPER $45.00
739317840 WELDMENT, LIGHTBAR, T60, 17 9/16" TALL $774.00
739317880 WELDMENT, LIGHT BAR, 27" TALL $979.00
739318160 TAILGATE W/SIDES SUB ASSY NO LOGO $898.00
739318168 LIGHT BRACKET, ANGLED $24.00
739318195 TAILGATE ASSEMBLY NO LOGO $1,302.00
739318255 NEXSTAR III CRADLE WELDMENT $98.00
739318258 BRACKET, ROTATION STOP, ALTEC $33.00
739320359 KIT, HOSE REEL RELOCATION $645.00
739322110 WELDMENT, RS SIDEPACK, TITAN 38 - 11' 52" RST 58" RSC CB $21,072.00
739322120 WELDMENT, LS SIDEPACK, TITAN 38 - 11' 52" $15,253.00
739322125 WELDMENT, RS SIDEPACK RST 58" TITAN 38 - 11' 52" $20,624.00
739406002 COVER, LIGHT TITAN II $39.00
739408002 GUARD, ROCK ALUMINUM TITAN $81.00
739408003 LIGHT, STOP/TURN/TAIL OVAL $50.00
739408004 LIGHT, BACK-UP OVAL $50.00
739408005 GROMMET, LIGHT OVAL $7.00
739408006 LAMP, LICENSE W/BRCKT $197.00
739408007 SCREW, FLAT 1/4-20UNC 1-3/4LG SOCKET $5.00
739408008 SCREW, FLAT 1/4-20UNC 1-3/8LG SOCKET $5.00
739408020 SHIP KIT, TITAN 38 - 11' $1,547.00
739409001 HOSE REEL ACCESS DOOR, T38 $41.00
739429528 PANEL RIVET, 1/4 INCH HOLE $3.00
739773001 WELDMENT, SIDEPACK STD RIGHT W/CRN TITAN 38/60 CA $16,862.00
739774000 WELDMENT, SIDEPACK LEFT STD TITAN 38/60 CA $11,515.00
750069000 GASKET LATCH (NEOPRENE)    A $5.00
750071001 KEY CYLINDER                      A $28.00

2025 July



Part Number Description Suggested List Price
750072000 ROD 3/8 DIA X 36 LG               B $17.00
750072004 KB ROD X 19 3/4"LG             B $20.00
750074000 NUT HX #10 NC (STAINLESS)  A $3.00

750090000 TOGGLE SWITCH, 1 POLE, 2 POSITION SCREW TERMINAL, STANDARD LEVER $71.00

750103000 PRESS SWITCH (FURNAS: 69JG7) $212.00
750104000 VALVE,3WAY SOL OPP 12VDC $234.00
750105000 VALVE, RELIEF(GRANGER) $108.00
750107000 FILTER         COPCO P/N 1503018900 $269.00
750113000 COUPLER FLANGE 5/32 KEYWAY        A $176.00
750114000 COUPLER FLANGE, AIR PUMP $245.00
750115000 COUPLER SPIDER $65.00
750119000 FLOW CONTROL/12GPM(SUN) $855.00
750120000 BODY, VALVE DAMEN CO1936 $1,594.00
750169000 GROMMET, RUBBER $5.00
750171000 LAMP SOCKET, INDICATOR $17.00
750173000 BULB, 12V TYPE T 2 $16.00
750181000 VIRBRATION ISOLATOR $42.00
750200000 REC'R TANK 30 GAL HORIZ. $1,470.00
750205005 DRAIN,AUTO-WILK GRP-95-973   B750205 $144.00
750205006 GAGE,0-160,WILK GPR-95-229   B750205 $82.00
750213006 HEX HEAD SCREW, 10-24 UNC X 2" LONG $3.00
750224000 SCREW HX HD 3/8UNC X 2-1/4 CP GR 5 $3.00
750377000 FILTER&BRCKT W/FITTINGS           B $516.00
750380000 FILTER, RETURN LINE        B $189.00
750380005 ELEMENT 8-03               A $79.00
750380007 SPIN-ON FILTER HEAD, 3/4" NPTF $34.00
750380008 SPIN-ON FILTER ELEMENT, 3 MICRON, $44.00
750404016 PLATE, AIR DRYER $212.00
750412000 SWIVEL JOINT-8JIC/-6NPT    A $160.00
750413000 REDUCER 1/2NPT/3/8NPTF     A $12.00
750423000 REDUCER,-24NPT/-12NPTF S $41.00
750426000 PLUG, 3/4 NPT, SOC HD $5.00
750430000 FITTING STR 10 JIC FEM $30.00
750444000 ADAPTER BRASS#2NPT/#4COM $7.00
750459000 TUBE ASSY, 30 GAL TANK     A750459 $153.00
750477000 FITTING PLUG 1/2 NPT $4.00
750631016 LOGO, TITAN (STAINLESS) $37.00
750631017 LOGO, ARMOR (STAINLESS) $40.00
750635003 HOSE, 1/2" X 50', GOODYEAR GORILLA $635.00
750715000 VALVE,DRAIN                A $24.00
750734000 GROMMET,RUBBER             A $3.00
750736000 LOOM CONVOLUTED            A $3.00
750738000 STICK-ON, CABLE TIE MOUNT $4.00
750740000 GASKET(DOUBLE DOORS) $1.00
750783000 RIVET (HINGES)S.S.                A $3.00

2025 July



Part Number Description Suggested List Price
750796001 CHANNEL STRUT, 1-5/8" X 13/16", 21" LONG $38.00
750796002 NUT, CHANNEL STRUT, 3/8 THREAD $6.00
750796003 CHANNEL STRUT, 1-5/8" X 13/16", 44" LONG $83.00
750796004 CHANNEL STRUT 1-5/8" X 13/16" 17" LONG $34.00
750796006 CHANNEL STRUT, 1-5/8" X 13/16" 38" LONG $60.00
750798000 SHELF STRIP SUPPORT (18)750799USE C $17.00
750799000 SHELF STRIP SUPPORT (36") $28.00
750799002 SHELF, STRIP SUPPORT, 24"LG $21.00
750804000 BRACKET SHELF                     D $40.00
750844000 KB LUG ASSY TIE DOWN $79.00
750858000 AUTO CRANE MUD FLAPS $143.00
750863000 HANDLE                     A $38.00
750876000 CHAIN, 2/0                        A $2.00
750909001 HOUSING ROLLER $353.00
750980000 LIGHT, LICENSE W/BRKT.            A $35.00
751023000 PLUG,-6 JIC                A $3.00
751054000 VALVE,3-WAY N.O SOL.OPER ASSY   A $341.00
751089000 VALVE,DRAIN W/CABLE        A $61.00
751095051 FILTER, RESERVOIR $581.00
751095054 FILTER GASKET KIT (1 GASKET/2 O-RINGS) $70.00
751095055 CAP, FILLER BREATHER W/STRAINER $119.00
751095056 REPLACEMENT FILTER RESERVIOR. 3 MICRON $67.00
751095073 ASSEMBLY, RETURN FILTER AND ELEMENT, 3 MICRON $508.00
751095074 GASKET, RESERVOIR $20.00
751095075 ELEMENT, FILTER, 3 MICRON $91.00
751095080 KIT, RESERVOIR BLKHD ASSY 36 GAL & FILLER CAP WITH BREATHER $1,603.00
751138000 RCTFR,BRIDGE 25 AMP        A $29.00
751143001 ISOLATOR MODULE ASS'Y             A $33.00
751159000 12 VDC SOLENOID W/ CONTROL MODULE $1,558.00
751220100 VALVE, RELEIF, 200PSI, 1/4 NPT, ALUM $78.00
752100006 HAND RAIL, BOLT ON, TITAN BODY $1,095.00
752222000 PANEL BLANK F/ MID VENT OPENING   B $40.00
752311000 PLATE WORK 50K BUMPER             A $80.00
752891000 Plunger, EPX Plus II 10:1 No. 62-9170-9910-3 $69.00
752892000 Mixing Nozzle Plus II 10:1 $8.00
752912000 FENDERETTE (TPO) INSTL KIT TITAN 50 $834.00
752913000 FENDER FLARE TPO TITAN 50 $252.00
752914000 ADHESIVE DP8005 BLACK DBL TUBE    A $186.00
754028000 RIVET 3/16 POP .251-.375 GRIP SS  A $3.00
754551000 SLIDE, DRAWER, 18" 500 LB CAPACITY, SET OF (2) $380.00
755060000 FILTER KIT, AC30A                 A $675.00
755080022 SEAL $287.00
755080023 SEAL $205.00
755080029 SIGHT GLASS  W/GASKET $290.00
755499120 110V RECEPTACLE $93.00
755500001 ELEMENT, OIL FILTER SC 18 $306.00

2025 July



Part Number Description Suggested List Price
755500002 ELEMENT, AIR FILTER SCI 7/8 $95.00
755500003 COALESCER, SPIN-ON SC 18 $333.00
755500005 KIT, SHAFT SEAL REPAIR $199.00
755500007 SPIDER, COUPLING $52.00
755500010 MOTOR 1.58 CIR SAE "A" 3/4 RND SIDE PORT $1,218.00
755500011 HUB, COUPLING 25MMX8X7 KYWYR28-02STL $91.00
755500012 HUB, COUPLING 3/4 RND W 3/16 KYWY R28-0STL $100.00
755500013 BREAKER, PANEL MTG RESET $15.00
755500014 PRESSURE SWITCH, RS60AC (FURNAS) $161.00
755500016 DECAL KIT F/RS60AC COMPRESSOR $90.00
755500018 117 SWITCH BOX $267.00
755500020 AIR COOLER F/HYD RS60 $2,351.00
755500022 SWITCH, N O MOMENTARY SPST $48.00
755500024 BLOW DOWN VALVE FOR RS60AC $134.00
755500025 COIL ON 755500021 $236.00
755500030 SWITCH, OIL LEVEL $422.00
755500032 RS60AC COVER W/DECALS $3,170.00
755500038 FAN, RS60 12VDC $540.00
755500039 RELAY, POWER RS60 $26.00
755500041 GAUGE, SWITCH - RS60 AIR PRESSURE $196.00
755500046 GASKET, INTAKE $49.00
755500048 ENCLOSURE, RELAY - COMPACT $21.00
755500053 DECAL, AUTOCRANE $25.00
755500055 SWITCH, PRESSURE 3- WAY NO/NC 5 PSI $206.00
755500063 SWITCHGAUGE, TEMPERATURE RS60 $355.00
755500065 ORIFICE, BLACK 0.282 RS60 $36.00
755500071 BLOCK, HYD VALVE RS60AC W/ORFICE $726.00
755501010 WIRE HARNESS, AC 40 $536.00
755501107 RIVET $11.00
755501212 CAP $60.00
755501213 ELEMENT $58.00
755501217 NUT, WING 1/4-20 UNC $3.00
755501314 GASKET $3.00
755501317 GASKET $3.00
755501329 GASKET $3.00
755501330 GASKET $8.00
755501331 GASKET $15.00
755501333 GASKET $10.00
755501338 REED VALVE ASSEMBLY $632.00
755501408 COOLER $1,228.00
755501409 BLOCK $774.00
755501413 COIL SOLENOID $258.00
755501415 FAN ASSEMBLY $503.00
755501417 VALVE, DIRECTIONAL AC40 $261.00
755501501 HUB $167.00
755501605 CAP $360.00

2025 July



Part Number Description Suggested List Price
755501606 SWITCH $377.00
755501607 SWITCH $191.00
755501610 RIVET $2.00
755501701 BOLT, BTNHD SS STAR-DRIVE 1/4-20 X 3/4 $3.00
755501702 WASHER, NYLON 1/4X0.06X.62 $2.00
755501703 WASHER, FLAT 1/4SS .69 OD $1.00
755501704 CANOPY ASSEMBLY $1,354.00
755501705 PANEL $97.00
755501706 HINGE $52.00
755501707 SPACER $20.00
755501801 DECAL, SERIAL TAG AUTOCRANE $20.00
755501802 DECAL SHEET $44.00
755501803 DECAL, WARNING READ MANUAL $91.00
755504015 VALVE REGULATOR 1/4 3.8:1 $231.00
755504016 OIL ELEMENT, BOSS RS80 $77.00
755504017 COALESCER, SPIN ON STD, BOSS RS 80 $306.00
755507036 NUT, HEX 3/8 UNC YELLOW CHROMATE $63.00
755901000 SPIDER, DRIVE COUPLING R38 $45.00
755907000 SOLENOID, VALVE BLOCK $389.00
755913000 MOTOR $2,015.00
755917000 DECAL KIT F/AC30A COMPRESSOR $93.00
755918000 AC30-A CANOPY $3,000.00
755921000 LATCH BULLET $57.00
755930000 COIL, HYD VALVE SOLENOID/RELIEF AC30 $88.00
755931000 Bumper - Rubber Mounting for RS60 $6.00
755932000 BLOCK, HYD VALVE AC30 W/ORIFICE $872.00
755940001 GROMMET, 3/4 ODX X 1/2 ID X 1/8 THICK $2.00
759017000 DECAL DANGER "A MOVING OUTRIGGER" B $11.00
759056010 LIGHT, BACK-UP OVAL W/AMP CONN $28.00
759132000 SCREW HX HD 3/8UNC X 2-3/4 CP GR5 $3.00
759337000 LAMP, SEALED (BACK-UP)            A $88.00
759950000 OUTRIGGER, MANUAL                 C $771.00
760203000 FITTING, STR, -6 SAE/6 JIC RESTRICTED $60.00
760245000 DECAL KIT / LAYOUT, TITAN 60 OUTRIGGER, HYD $200.00
760248000 BRACKET ASSEMBLY, COVER $113.00
760249000 COVER, HOSE $87.00
760260000 CONTROL VALVE SUB-ASSY, 5 SECTION $1,622.00
760268000 VALVE COVER, TITAN 60 $183.00
760282000 DECAL, OUTRIGGER, TITAN 60 $8.00
760380001 SLIDE TUBE WELDMENT, LONG $3,181.00
760381001 SLIDE TUBE WELDMENT, SHORT $3,054.00
760388000 PULL PIN WELD (REMOVABLE) $255.00
760390110 3/4 PULL PIN WELD W/ MTG BRACKET $273.00
760408000 SLIDE WELD SHORT $1,574.00
760417000 COVER ASSEMBLY, OUTRIGGER TUBE $188.00
760525000 DOOR PNL INNER MID 120CA $242.00

2025 July



Part Number Description Suggested List Price
760535000 DOOR PROP ASSY $45.00
760535002 BALL STUD THREADED 5/16-18 $3.00
760535005 DOOR PROP ASSY (GAS) $28.00
760538000 SHELF MID $141.00
760559000 SPACER, PUSH ROD $7.00
760560005 STAINLESS STEEL OUTER PUSH BAR $39.00
760560008 STAINLESS STEEL MASTER LOCK LOCKING PLATE $44.00
760561002 PUSH BAR SHORT SS, TITAN 60/120CA $89.00
760629000 GRAB HANDLE WITH RUBBER GRIP $40.00
760629010 HANDLE, GRAB STAINLESS STEEL $38.00
760710269 FENDER FLARE, RUBBER, 84" LG $168.00
760710415 SPRING PLUNGER, RETRACTABLE, 5/16 PIN $66.00
760711000 TITAN 60 58" TALL SIDE WELD RIGHT SIDE W/CRANE` $21,656.00
760715000 TITAN 60 58" TALL SIDE WELD LEFT SIDE $13,445.00
766141000 DECAL SAFETY SURFACE 6 X 24 FLT BLK $30.00
770055000 FITTING STR 8 SAE/8 JIC $8.00
772000323 GO LIGHT MOUNT PLATE $11.00
772001208 WELDMENT, TITAN 85/120CA RIGHT SIDE, 70" FRONT, RSC $27,289.00
772003202 SIDE WELD TITAN 85 120CA RS 58" TALL, FULL LENGTH W/CRANE $21,908.00
772013200 DOUBLER, TITAN 16, 38 $10.00
772019002 STIFFENER, HORZ. COMP., TITAN 85 $139.00
772019003 STIFFENER, LIGHT BAR ASSEMBLY $40.00
772020212 SENSOR, FERROUS PROX W/DTM DEUTSCH 12LG $158.00
772022000 SLIDE WELDMENT, LONG, CSC, TITAN 60-85 $2,923.00
772023000 CYLINDER, 1.50 BORE, 1.0 ROD, 69 STROKE, TITAN 60/70 $1,197.00
772023002 SEAL KIT, IN/OUT, CTD SKC15-103A $105.00
772024000 CYLINDER, 1.50 BORE X 42 STROKE, TITAN 60/70 $1,411.00
772027000 GROMMET, RUBBER, 1/2" ID, 1/2" THICK PLATE $7.00
772030000 MAIN CROSS TUBE WELDMENT CS CRANE, TITAN 60/70 $5,038.00
772033000 SLIDE PAD, 4.50 X 3 X .25, NUT INSERTS $56.00
772034000 SLIDE TUBE WELDMENT, SHORT, CSC, TITAN 60/70 $1,646.00
772035000 KIT, HYDRAULIC, OUTRIGGER, CSC, TITAN 60/70 $1,064.00
772038000 LEG WELDMENT, UPPER, T60/70 $722.00
772042000 NEOPRENE SHEET, 1 X 8 X .06, TITAN 60/70 $3.00
772043000 ZIP TIE STRAP, 12 IN, NYLON, BLACK $3.00
772046006 SPIRAL HOSE WRAP, 1/2", 6" LONG $3.00
772057000 SLING, OUTRIGGER $71.00
772067000 SLING, OUTRIGGER $84.00
772089000 SHIP KIT, OUTRIGGER, TITAN 60/70 HYDRAULIC $1,065.00
772091000 SHIP KIT, BUMPER, ITAN 60/70 $425.00
772821021 LEVER OPERATION DECAL , TITAN 70 OUTRIGGER $37.00
772821023 LEVER OPERATION DECAL, TITAN 38 OUTRIGGER, REMOTE MOUNTED $59.00
800596000 WIRE 16G 600V 1C YEL $1.00
800626000 CABLE 2 COND 16G 300V SJO BLK $2.00
800630000 8C 16G 600V SO BLK                A $2.00

2025 July



Part Number Description Suggested List Price
800632000 16/10 SO BLACK                    A $1.00
800632007 CABLE 17'                         A $185.00
800821000 BLC 4G BLK WELD                   A $1.00
801102000 RUBBER ADHESIVE 1 SIDE     A $2.00
811023000 SCREW HX HD 3/8UNC X 4 ZP GR5 $3.00
811029000 SCREW HX HD 5/16UNC X 2-1/2 ZP GR5 $3.00
812026014 HOSE ASSY -4 HOSE -6 JIC FEMALE $42.00
812026016 HOSE ASSY -4 HOSE -6 JIC FEMALE   D $37.00
812026018 HOSE ASSY -4 HOSE -6 JIC FEMALE $37.00
812026019 HOSE ASSY -4 HOSE -6 JIC FEMALE $28.00
812026020 HOSE ASSY $38.00
812026023 HOSE ASSY -4 HOSE -6 JIC $41.00
812026033 HOSE ASSY, -4 HOSE, -6JICF / -6JICF, 33" LONG $40.00
812026087 HOSE ASSY #4 HOSE, #-6JIC $74.00
812026089 HOSE ASSY-#6 JICF/#6 FJIC X #4 HOSE X 89"LG $75.00
812026095 HOSE ASSY, -6 JICF/-6 JICF X  -4 HOSE X 95" LONG $157.00
812026098 HOSE ASSY -6JICF/-6JICF x 4 HOSE $53.00
812026269 HOSE ASSY-#6 JICF/#6 FJIC X #4 HOSE X 269"LG $184.00
812037018 HOSE ASSY $51.00
812037019 HOSE ASSY, -4 HOSE, -6 JIC FEMAL / -6 JIC FEMALE 90, 19" LONG $45.00
812037021 HOSE ASSY, -6JIF/-6 90 DEG ELL, -4HOSE X 21" LG $48.00
812037023 HOSE ASSY, -6JICF/-6 90deg ELL, -4 HOSE x 23in $56.00
812037027 HOSE ASSY, -4 HOSE, -6 JICF / -6 JICF 90DEG SHORT, 27" LONG $52.00
812037031 HOSE ASSY, -4 HOSE, -6 JICF / -6 JICF 90DEG SHORT, 30" LONG $61.00
812037033 HOSE, -4HOSE, -6JICF/ -66JICF 90 DEG. SHORT, 33" LONG $28.00
812203022 HOSE ASSY, -6 JIC FEM, STR, 22L $31.00
812203030 HOSE ASSY,LIFT CYL UP      D $45.00
812203032 HOSE ASS'Y 6JIC-6JIC, STR 32 LG $30.00
812209014 HOSE ASSY, -6 HOSE, -6 JICF / -6 JICF 90DEG SHORT, 14" LONG $39.00
812209016 HOSE ASSY, -6 HOSE, -6 JICF / -6 JICF 90DEG SHORT, 16" LONG $44.00
812209018 HOSE ASSY $36.00
812209019 HOSE ASSY, -6 HOSE, -6 JICF / -6 JICF 90DEG SHORT, 19" LONG $37.00
812209023 HOSE ASSY, -6 HOSE, -6 JICF / -6 JICF 90 DEG SHORT, 23" LONG $50.00
812209027 HOSE ASSY X 27 LIFT CYL           B $57.00
812209028 HOSE ASSY, -6 HOSE, -6 JICF / -6 JICF 90 DEG SHORT, 28" LONG $37.00
812234017 HOSE ASSY, -8 JICF/-8 JICF, -6 HOSE, 17LG $39.00
813001100 KIT, HOSE , 5005EH & 6006EH $354.00
813001105 KIT, HOSE, 5005EH OPEN PEDESTAL $332.00
813005000 KIT, HOSE, 4004EH $325.00
813007000 KIT, HYDRAULIC, 3203H $465.00
813008000 KIT, HOSE, 8406H $429.00
813013000 KIT, HOSE 5005H- 6406H FULLY PROPORTIONAL $388.00
813013001 KIT, HOSE, HC-5,6,7,8 $478.00
813015000 KIT, HOSE 10006H, FOR 46017800X $393.00
814026180 HOSE ASSY, R7, -6JICF/-6JICF, -4 HOSE, 180 LG $87.00
814026269 SAE R7 HOSE ASSY -6 JICF/-6JICF -4 HOSE X 269" LG $116.00

2025 July



Part Number Description Suggested List Price
814026271 SAE R7 HOSE ASSY -6 JICF/-6JICF -4 HOSE X 271" LG $116.00
814026292 HOSE ASSY, R7, -6JICF/-6JICF, -4 HOSE 292 LG $186.00
815600000 WRT KIT, TITAN 60, HC-12S NS, TITAN CONNECT $158,948.00
901001124 HINGE, CONCEALED, STEEL $20.00
901001126 GASKET, 1/8 X 3/8 STICKER-TITE $3.00
901001141 GASKET, D SHAPE (.375 X .750) $1.00
901001142 CLEAR VINYL TUBING 1/2" $1.00
990800008 MANUAL, EHC-6, NEXSTAR $12.00
990800015 MANUAL, HC-7X, NEXSTAR $6.00
990800017 MANUAL, HC-6, NEXSTAR, ALTEC $16.00
999938000 MANUAL, ECONOTON II $27.00
999954000 MANUAL 3203H $82.00
999955000 MANUAL 5005EH $19.00
999980000 4004EH MANUAL $19.00

2025 July




	Cover
	Prices
	Back Sheet

